Parts Manual

45RC

Serial Number 45RC-AU01001--

VENTRAC.COM

Revised 11/18/25
09.20106 Rev. 01



ENTFRAC

by Venture Products Inc.

500 Venture Drive
Orrville OH 44667
www.ventrac.com

Serial Number Description

Engine Design Model Number
s s S - -
T O M Serial Plate Location

Engine
N Kubota 32.5 HP WG972-G Gas LC

Notes

« If any component requires replacement, use only original Ventrac replacement parts.
* When ordering new components, be sure to order all required safety decals. All current safety decals must
be affixed to the replacement components prior to installation of the component.



TABLE OF CONTENTS

ELECTRICAL PAGE 7

Wiring Diagram REFEIrENCE K@Y .......coueiieirieiiirieteieeieie sttt ettt ettt ettt et eb st ettt et s be st et benaenenbens

Wiring Diagram - DAsh HArN@SS ...c..ouiieiuiiieieieestesese ettt ettt ettt et sb e s bt st e st et et e besbesbesaeeneeaee
Wiring Diagram - Dash Harness (CONTINUE).....cucuiririririeieieseriesteet ettt ettt et sbe st
WIiriNg DIiagram - REAI HAIMESS ......iiiiieeiieeiteete ettt ett ettt s bt s e st e st e st e s bt e s bt e sabeesnseesseesasaesaseesaseesnsens 10
Wiring Diagram - Rear Harness (CONTINUEA) ..c.oveireeirerieirerieietrtee ettt ettt 11
Wiring DIiagram - FIONT HAIMESS. ..ottt sttt sttt s st e bt e b s e s se e s b b e emeesmeenbeens 12
Wiring Diagram - KUDOTA EFT HAINESS ....uiiiiiiiiiiieniesteneeteste sttt st sttt et et sstesaeesbaesbessaesssesbaesbesnsesunensaens 13
Wiring Diagram - HOOG HAINESS ....oveieiiieieieteteteieeteese ettt st sttt et nse e 14
Wiring Diagram - Optional Female Socket & Male PlUG .......coeeiiieiiiniiinieneeetee ettt 16
FUSE PANEI LAYOUL .euverieieieeieeeet ettt ettt ettt s e sttt s e s et et e et e sstesbsesbeesbeesbesaaesssensaensesssessaenseensesnsensen 17
VEhiCle CONTIOIEE UNit...ciiieirieieiieieteeet ettt ettt sttt b et b bt b e s b et et sb et emesbe s eseenennentes 18
Battery, Power Cables, & Ground CabIs ..........coiiiiiiirienieeeee ettt ae sttt see s 20
FrONT FUSE PANEI ...ttt ettt et b e s b s bt s bt e b et e et et e s b e sb e s bt emeeae et e e et ennennes 22
REAI FUSE PANEI ...ttt ettt e h et b et b et e e st e e e bt e b et e st s b et ene e b et eneebenenean 24
BEACON & REIMOTE ACCESSONIES. ...cueiiieiieiteeiesie sttt et st e st ettt ste st e s bt e be st e ssee s bt e beeasesaeesse e besbeensesraesreensesasesneas 26
Beacon & Remote WiIriNGg DIAgrarm ..o ettt st ste et s e s tte st e s beesaseesabessbeessbeesabeesaseesanessneesnnes 28
HYDRAULICS, AXLES, & WHEELS PAGE 30
HYAraulic DIQQIam c..oueeierieeerieteteieteste s st et e e s e eestesbesbesbesseesseseessensessessessessessesnsessansensensessessessesssessensensensenses 30
Hydraulic Fitting O-RiNG CRArt.......ocuiiiiiiereeteteeeret ettt ettt st st sttt ettt s b s b sbesae et et e e e s enbenaes 32
HYArQUIIC O TANK- ettt ettt et b e s b s bt s b st et et e e et e s b e sbe s bt ebeeae e st e e et ensennes 34
Hydraulic STEEING SYSTEIM c..iviiieieieieriresese sttt et te st st et sae st e e et et e s s e sbesbessesseessessessessessessessessesssessensensensenses 36
Front HitCh HYAraulic Lift ..ottt sttt st ettt sb e sb e s b sae e et e et e nbesbes 38
Front Hitch Hydraulic Lift & LOCK ValVe (CE) ...cc.couiiiieiiieriieeeeeee ettt sae st 40
Auxiliary HydrauliC QUICK COUPIEIS ....viriiriiriirirtrieteteriente st sttt et ste st stesaesresse s e e aesaessestessesbessesssessensensansenses 42
Front Hydraulic MOtor MOUNT & FItEINGS ..c..ceeviiiiieieieienienceteet ettt ettt sttt st se et saesaes 44
Rear Hydraulic MOtor MOUNT & FITtINGS....couereieeieieeereteniee ettt s b e sttt na e 46
Hydraulic PUMP MOUNT & FILEINGS ..oouiiiiiiiiiinieteieeteetese ettt ettt st st esbesaaesaaesbaenbesssesanesasessesnsesanen 48
Hydraulic Oil COOIRT & FAN ....oiuiiiieiiieeeeeteeree ettt b et et s a et b e s e e s aenees 50
Hydraulic DIiVE CIFCUIT HOSES.... .ottt ettt ettt s b e s b s ae et et e e et e s b e s b e s b e eae et et e e e b ebennes 52
Pump Supply Line & Main HydrauliC FIlter.......couiiiiirienieieeienectenecieetest et st et s saeesbesssesanes 54
Hydraulic Implement Circuit SUPPIY & RETUMN ....couiiiiiiririeeeieteictrreecrieste ettt ettt e e nesnenee 56
Front TranNSaxIe & WHREEIS........ouiiieeeee ettt sttt et ettt s b e sbe b e bt et et et et enbennes 58
REAT TraNSAXIE & WREEIS ...ttt st sttt ettt st b e s bt e be et e et ennennes 60
ProGear TranSaXIE (51.0095) .....ciuuiiiiiiieiereeeeeeeeeetteeesiteeeesatesssaeesssssessessseesasseessssseesssssesssssessssssesssnsessssssesssssseen 62
Danfoss Hydraulic MOtOr (271.0149).....co ettt ettt sttt ettt sa et sbesbe bt sae et et e e et ensennes 64
4 Spool Valve EH W/FIOAE (23.0230) ..ccoueeriiriirienieeiesteseeseesiesiessesieessesssessesseessesssesssessesssesssesssesssessasssesssessaessasns 66
ENGINE PAGE 68
A5RC KUDOTA GAS ENGINE ittt sttt ettt st et et e st e s besbesbesae s st ese e aesaessessessessessesnsensensensensensens 68
45RC Kubota Gas ENGine 13.0325 32 HP LC.....tiiiiirieiirieneeieeeete ettt sttt ettt ste s sbe st sttt aesaesae s 70
45RC KubOta Gas ENGINE IMOUNT .....oiiiiieieiee ettt ettt ettt e e st s b b sttt ee b e nnesne 72
45RC KUDOta Gas PTO CIULCRN .ttt ettt ettt st sttt e b et et b et se b e 74
45RC KUDOta GAS DIV SNATT... ittt sttt ettt ettt sbe b e e e et e e e benae b 76
A5RC KUDOLA GAS IMUFTIEE ..ttt bbbttt et s b b e e et e e e b e naesne s 78
A5RC KUbOta Gas COOIING SYSTEM ...cviviriiririiieieierieste st seseeesee st essessessesbessessesssessessessessessessessessesssessensensensansens 80
A5RC KUDOLA GAS AN INTAKE ...ttt ettt ettt s ae et ettt et s b e s b sbe e bt ent et et ebensesaens 82
45RC KUDOLA GAS FUET SYSTEIM ..ttt st b sttt ettt e e st s b s b et e et e e e b e nnesnens 84
CARB Carbon CaniSter IMOUNTING ...ccvevevierirereriseseetestestessestessessesseessessessessessessessessesssessessessessessessesssessessessassens 86



TABLE OF CONTENTS

FRAMES / SHEET METAL PAGE 88
LOWEE REAI FIAMIE ..ttt saa e bbb s sb e sbae s bt e nesmnesanes 88
Seat BOX & UPPEI REAI FIAMIE ...ttt sttt sttt s e s ene e sne e sne e saneesmnesemeesneesaneenas 90
LETE SEAT BOX PANEIS..c.uiieiiieeieeiecteetete ettt et s et e et st e st e st e et e et e sbaesbe e beessesseasse e saenbeessesenesseansesnsansean 92
RIGNT SEAT BOX PANEIS ..ttt sttt et sttt e b st e st e s ae e b et e satessa e baenbessbesanessaensesnsensnan 94
20|12 - T TS 96
) =Yg (o F= o I 2Ot Tl o ) ol o TR SRRR 98
Rear Fenders & Battery COMPArTMENT.....ccciviirieriiierientesieenie et ste st esteestestesitesieessesssesssesseensesssesssesssessessesns 100
SEANAArd SEAT ASSEIMDIY ..cuiiiiieiirieeeeete ettt sttt ettt be st st e s b s st s et et e b e st e s besbesbeeae et ennenes 102
Front Frame, Frame Connector Bracket, HOSE RETAINEN........cciiiirierierecececteccte et se e ee e 104
FroNt FENAEIS & FOOT PEOS ...ccuiiiiiiiiteriteieeieete sttt ettt st st et st sat e st e be s besatesasesaeebesssesssesseensesssesssesssensesnsenns 106
Center PIVOt & CONNECEON LINK..co.iviiiiiiieiiiesieriesestet ettt st sttt te st st st s et e aesbesbesbesbessesneensensenes 108
FrONE HITCN ettt et e et e s e st et e e ate e et e sbe e seeseeeseesseesseesseensesssaseanseesseessesseansennsenns 110
Gl & HEAANGNTS ettt ettt st st et e et e s st e s be et e e besasesasesbaestesasesssesbaensesnsenssensenn 112
HOOM. .ttt b et bt e h et et s bt et b b e st e b e b et e bt s b et e st bt e a bt s e s bt et b et ene e 114
Dash, Dash Brackets, Decals, & SWILCNES .........ociiiieiiceceseceee ettt e te st s e e e aeeae s e esbeesaens 116

CONTROLS & LINKAGE PAGE 118
JOYSHICK & ArMIrESt ASSEMBIY..c.viiiiiiiiieieeierteree ettt e et e st e s be e beeae s e e sbeebeensesssesanenseensasnsensns 118
High/LOW RanNge SHift LINKAGE....cuiiiieriirieriniteeeteteterteste sttt sttt e st st e sse st ssassessaesessensessessessessessnsssensensens 120
PTO IdIer PUIIEY & IAIEI A ..ttt sttt et ettt s b e bttt e et et et sbesbe s bt ene e e enseneens 122
PTO Belt TENSION LINKAGE vttt ettt ettt a e s b bttt et e b e b sbesbe s bt ene et eneennens 124
WERIGNT TrANSTE .ttt b st b et b s bt a et ea s bt e st e bt et e b et et ebe s b et eneebe s enene 126

OPTIONS PAGE 128
7047671 12 VOIt FrONT PIUG Kit..eeouiriieiiiiiieieriestesiese sttt st sttt ettt st st s sttt et e ssesbe s b sbesbesneenseneenes 128
70.4T73 WOTK LIGNT LED Kite..eioueeuieteeeeietetetesestesi ettt sttt ettt b s e bt sttt ae b mesb e bt et et eenee 130
70.8162 Cab HAzard LIGNTS Kit.....ccoceiiiiiirienieneeiesiestenie sttt st st sis st st satesaaesbasstesssesssesuaensasnsesssensenn 132
70.4195 Directional/Hazard ECE Kit ......cccociriiririreninieteierieste sttt st st st s sttt aestessesaesbessesneensensenes 134
70.8T67 Strobe LIGNt Kit ..ottt st b e et be st sbesb e e b et e e e e e e 136
70.4T69 CANOPY Kilu.eeoieeeiieeieeiieeiteeitteet ettt et e st e st e s bt e st e s s b te s bt e s bt e saseessbe e bbessbeessstessbeesasessaseesseessseesseennses 138
70.47170 CaNOPY FAN Kit .ooiiiiiiieeierieieeieete ettt ettt ettt et e s bt et st e st e s bt e b e e besatesseessesasesasesaeesseensesnsesssensenn 140
70.4218 Canopy Strobe & ANTENNA Kit......c.ciiririrerieieteieererese ettt ettt sbe e et e e 142
70.4172 Front Work Light fOr CanOPy Kif ...cieeeiieeeireeierieriesiseseseeessessessesseseessesseeseessessessessessessessessesssessenes 144
70.4222 Front HitCh ValVe Kif....coivieiiiiieierieiesiesescet ettt sttt ettt st et st e s b sbesbasneensennenns 146
DUGI WHREEIS ...ttt ettt ettt s et e e et e s s e e s b e et e e ste e st e sbe e taesseeseesseesseenseensesssaseanseessennsasseansennsanns 148
70.47159 DUAI TIr@ Chain Kit...iioieeierieieeiieniesteseesie st st sieestesste st e steesteestesaaestsesbeesbesasesssensesnsesssesssessesssesssessaensen 150
70.4102 Kubota ENGING HEATET Kit .ec.viiiieiirieriiriiresirteteienieste e se st st ste e stestessesses e essesaessessessessessesnsensensenes 152
A0 A L0 F S 2 1Y =To B o F= £ o 1 N SRS 154
70.4137 Mid Weight Bar 4500 Kit.....ccceviriierieneirieritenienieesiessieseesteestesssesssesisessesssesssessesssesssesssesssessesssesssessassses 156
70.4T44 Rear WEIGNT Bar Kit ..cueviveeieiiieierierisisesest ettt st e s s et e e ste st e ssesse s e essesessessessessessesnssnsensenes 158
39.56116 Rear COUNEIWEIGNT Bar ....co.ciiiiiiiierierieeieet ettt ettt ettt st ettt st bbb bt e e e et nes 160
70.8136 Kubota Heater INSTAll Kit......cicciiiiierierieieeiesiereesieste st ste et sbestesaesaeesaestessaesasesbeensasnsessnensenn 162
70.8137 Kawasaki Heater INSTAll Kif.......ccooiriririreninieieiesiesenese s eeesse e st seessesses e eseessessessessessessessesnsensenes 164
70.4146 Kubota RAadiator Baffle Kit.....cceeieceeeieieeieeieseete ettt ettt te s e ae e te e e s e e sre e teenaessaaeean 166
70.8148 WINAShield Washer Kit ..ottt sieesteestesaesie st e saessaesseesaesstesssesssessesnsesnsesssansenn 168
70.2006-6 DEFFOSE FAN Kit.....ioieuietiieirierieieiestetet sttt ettt ettt et b et b et e e bt st e b e st sbe b et ebe b e st ebenbeeenes 170
70.2006-4 IMIITOE KiT .ottt ettt st sttt ettt e st s b s bt s a et e et et e s b e s b e s bt s st e st e st et e besbesbesbesbeeneensensenes 172
70.42712 RAAIO MOUNE KiT c.viiuiiiiieieiieiieeie et eie s ste st sie et e ste st e steesteestessaesseesbeessesssasseasseensesssesssessesnsesnsesseensen 174
70.4184 TOOI BOX MOUNTE, SMAIL c..iiiiiiiiiieiiieresiesesese ettt sttt e st st sre s e e e e e e e sbessesaessessesseensensenes 176
70.4185 TOOI BOX MOUNTE, LAIGE ...cvieeiiiieiieieieiesieseteitet ettt sttt sttt ettt s b sae s st et e e e saesaesaesbesneeneenseneenes 178



Diagnostic Tools

TABLE OF CONTENTS




Blank Page



ELECTRICAL

Wiring Diagram Reference Key

INDEX
SHEET # WIRING CIRCUIT HARNESS PART # DESCRIPTION

1 INDEX/REFERENCE PAGE

283 DASH HARNESS 32.0259 HARNESS, WIRE 45RC DASH

485 REAR HARNESS 32.0260 HARNESS, WIRE 45RC REAR
6 FRONT 32.0261 HARNESS, WIRE 45RC FRONT
7 KUBOTA ENGINE 45RC 32.0262 HARNESS, WIRE 45RC KUBOTA ENGINE
8 HEADLIGHT 32.0234 HARNESS, WIRE 45RC HOOD

WIRE COLOR NAMING CONVENTION
CODE COLOR CIRCUIT COLOR DESCRIPTION
BLK BLACK GROUND
BRN BROWN PARK BRAKE
GNR GREEN STARTER CIRCUIT
GRY GRAY SENSOR GROUND
ORN ORANGE KEY SWITCH POWER
BLU BLUE VCU SAFETY SIGNAL OUT
PNK PINK 5V / 10V SUPPLY
PUR PURPLE VCU SIGNAL IN
RED RED UNSWITCHED POWER
TAN TAN VALVE COIL INPUT
WHT WHITE DIRECT POWER (DIRECT TO BATTERY)
YEL YELLOW LIGHTS / DIRECTIONAL
YEL/GRN | YELLOW/GREEN TWISTED PAIR | CAN NETWORK

SCHEMATIC WIRE IDENTIFICATION

WIRE ID COLOR  GAUGE MATERIAL




ELECTRICAL

Wiring Diagram - Dash Harness

1 | 2 3 | 4 | 5 6 7 | 8

VCU_61

5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57 58 59 60 61 62 63 64 65 66 67 68 69 70 71 72 73 74 75 76 77 78 79 80 81 82 83 84 85 86 87 88 89 90 91 92 93 94 95 96
0O 0 0 0 o ? 0O 0 000 00 0 0 0 0 Q9 O 0 0 0 00 0 00 0 0 0 0 0 0 00 0 0 0 O0 00 0 0 0 000000 0000000 0 00 0 0 o ? 0O 00 OO O OO0 Q0 0 0 0 606 00 0 O0 000 0 0 0 0o 0 0 ? o o ? o o

| X-176-TAN-20-TXL-FLOAT A
A N N N | A X-164-PUR-20- TXL-SMART_POWER A
| X-613-PUR-20-GXL - BACKUP_ALARM

X-150-PUR-20-TXL-PTO_SW_NO
X-151-PUR-20-TXL-FUEL_LEVEL

VCu_02 e .

X-144-PUR-20-TXL-REAR_MOTOR TEMP
X-131-PUR-20-TXL-REAR_MOTOR DIR

X-226-RED-16-GXL -UNSWITCHED PWR —— e — e e e e | e

X-227-RED-16-GXL - UNSWITCHED_PWR X-133-PUR-20-TXL-RC_ESTOP NC F—

X-129-PUR-20-TXL-REAR_MOTOR SPD 0
X-628-PUR-20-TXL-STROBE_RC

X-228-RED- 16 - GXL-UNSWITCHED_PWR \\ SPL103

X-229-RED-16-GXL-UNSWITCHED PWR X-155-PUR-20-TXL-PK _BK_SW_NC

0o 0 0 o0

X-455-PUR-20-GXL-ENG_RUN_SIG
X-156-PUR-20-TXL-PK_BK_SW_NO

X-230-RED-16-GXL -UNSWITCHED_PWR

X-132-PUR-20-TXL-RC_ESTOP_NC

X-231-RED-16-GXL - UNSWITCHED_PWR \

X-149-PUR-20-TXL-O0PS_NO
X-375-PUR-20-TXL-0PS_NO B

X-169-0RN-20-TXL -VCU_WAKEUP SPL104

X-135-20-THROTTLE_DWN
X-134-20-THROTTLE_UP
X-209-BLK-20-TXL-GND
X-211-BLK-20-TXL-GND
X-210-BLK-20-TXL-GND
X-212-BLK-20-TXL-GND

o 0

X-597-TAN-20-GXL-FLOAT B
X-130-PUR-20- TXL-REAR_MOTOR_SPD_1

X-196-GRN-20-TXL-CAN 0 LO

X-376-BLU-20-GXL-PARK_BRAKE SIG
X-126-TAN-20-TXL - LOWER

| X-125-TAN-20-TXL-STEER LEFT
X-123-TAN-20-TXL-AUX 1A
X-184-BLU-20-TXL-FUEL_PUMP
X-121-TAN-20-TXL-AUX 2A
X-640-PUR-20-TXL-STEER ASSIST
X-635-0RN-20-TXL-ENGINE_RUN_HS
X-127-TAN-20-TXL-LIFT

| X-717-TAN-20-TXL-AUX_DIVERTOR

| X-124-TAN-20-TXL-STEER_RIGHT C

X-122_1-TAN-20-TXL-AUX 1B

| X-120-TAN-20-TXL-AUX_2B

X-638-PUR-20-GXL-HORN_SIG

X-609-PUR-20-TXL-ARTIC_SENS 108
X-200-PUR-20-TXL-KEYSWITCH SIG

X-188-PUR-20-TXL-LOW RANGE

X-186-GRN-20-TXL-CAN 1 LO

X-593-GRN-20-TXL-CAN 2 LO |
— — s —

X-214-BLK-20-TXL-GND

X-215-BLK-20-TXL-GND SPL153

X-216-BLK-20-TXL - GND L
| SPL148 /// X-391-BLK-20-GXL-GND

X-212-BLK-20-TXL-GND X-213-BLK-20-TXL-GND.

X-210-BLK-20-TXL-GND X-202-BLK-20-GXL -GND | \ \\X-443-BRN-18-GXL - PARK_BRAKE_SIG

\\
| X-211-BLK-20-TXL-GND \\__X-713-BLK-20-GXL-GND X-451_1-BRN-20-TXL-PARK_BRAKE

X-209-BLK-20-TXL-GND \\_ X-617-BLK-18-GXL-GND X-474-BRN-16-GXL - PARK_BRAKE X-474-BRN-16-GXL - PARK_BRAKE
| | L X-446-BLK-12-GXL-GND | X-627-BLK-20-TXL-PK BK LS —
|_ 1 X-153-PUR-20-TXL-PTO_SW_NC

X-611-PNK-20-TXL-SENSOR_10V.

O 0O 00 00O 0OO0O OO 0 0Q 0 0 O O OO0 o0 0O 00 900

1 | X-196-GRN-20- TXL-CAN 0_LO
_—
X-197-YEL-20-TXL-CAN 0 _HI X-197-YEL-20-TXL-CAN_0_HI
X-225-RED-14-GXL-VCU_FUSED_12V
X-224-RED- 14-GXL-VCU_FUSED_12V

X-185-YEL-20-TXL-CAN_1 HI |

-
|

X-594-YEL-20-TXL-CAN_2_HI
59 0 ¢ L o o — — — — — X-716-BRN-20-TXL-ENGINE_RUN_SIG

I ] | I | X-594-VEL»29-TXL-CAN2HI. X-595-YEL-20-GXL-CAN 2 HI | | 111 | | 11 | X-161-BLU-20-TXL-PTO SIG D
X-444-YEL-20-GXL-CAN 2 HI | | 111 | 11 | X-444-YEL-20-GXL-CAN_2_HI
SPLO0G 1 X-162-BLU-20-TXL-PTO_SAFETY

X-475-0RN-18-GXL - PTO

SPLOO7  x.445-GRN-20-GXL-CAN_2_LO |_ —
[ X-593.GRN-20-TXL.CAN 2 LO_ o X-396GRN-20 GXL_CAN 2_LO I ] L —
X-146-GRY-20-TXL-SENSOR_GND | I | - - R X-146-GRY-20-TXL-SENSOR_GND

11 L | 1 | X-553-BLK-16-GXL-GND.

X-445-GRN-20-GXL-CAN_2_LO |—

X-473-BRN-18-GXL - PARK_BRAKE

X-638-PUR-20-GXL-HORN_SIG
— — 1 X-139-PNK-20-GXL - SENSOR_16V.
X-147-PNK-20-TXL-SENSOR 5V I X-147-PNK-20-TXL-SENSOR 5V E

X-453-BRN-20-GXL-ENGINE SPEED
1 X-551-0RN-18-GXL-12V_FRNT DEV
I X-600-GRY-20-TXL-HORN_SIG

L X-136-BLU-20-TXL-HYD _COOLER SIG
| X-166-BLU-20-TXL-AUX_12V/OPEN
X-136-BLU-20-TXL-HYD_COOLER SIG | X-165-BLU-20-TXL-START_SIG

X-174-PNK-20-GXL-SENSOR_5V

X-202-BLK-20-GXL-GND

X-720-BLK-20-TXL-PTO_SAFETY_LS F
X-169-0RN-20- TXL-VCU_WAKEUP

X-200-PUR-20-TXL-KEYSWITCH_SIG

— X-168-BLU-20-TXL-AUX_12V/GND

X-223-RED-20-TXL-UNSWITCHED PWR

X-639-PNK-20-GXL-SENSOR 5V

X-167-BLU-20-TXL-AUX_12V/GND

X-180-PNK-20-GXL-SENSOR_5V

I SPLO14 X-630-0RN-16-GXL - LIGHTS
—| = X-713-BLK-20-GXL - GND

X-562-BLK- 16 - GXL-GND

X-720-BLK-20-TXL-PTO_SAFETY_LS | | L ]
SPLOO8 1 — I

X-627-BLK-20-TXL-PK BK LS

SPLOO9
®

X-716-BRN-20-TXL-ENGINE_RUN_SIG

0O 0 009 OO0 Q0 O 00O 0 0 OO O O O Q0 O O O O 0

X-616-WARNING_ALARM

X-617-BLK-18-GXL-GND
X-134-20-THROTTLE_UP

X-255-20-SENSOR_5V

X-135-20-THROTTLE_DWN

X-374-PUR-20-GXL.
X-373-PUR-20-GXL
X-371-PNK-20-GXL

X-372-PNK-20-GXL

~NO
wo
s0
wo
0
~o
®0
©o

X-610-GRY-20-TXL-SENSOR_GND

-

[} [} o o
(<] o 0 0 ©
m m 10 12 3 4 5 6 7

ALARM.PYR | AR_GND THROTTLE SW RC_ENABLE

X-179-GRY-20-TXL-SENSOR_GND

LENGTH_TOLERANCES:

“UNLESS SPECTFIED / /7 SIZE: [SHEET
OTHERWISE- \

88 1038.0% 00 0.50 '

600 0ra0rs o100 PRODUCTS INC.

2530 18680150 < ORRVILLE,OHI0 4667

MODIFIED DATE: TITLE: DRAWING :

2024-09-03 Maverick Schematic 09.9022

X-724-PNK-20-GXL-SENSOR_16)
X-725-GRY-20-GXL-SENSOR_GND
X-152-GRY-20-GXL-SENSOR_GND
X-171-PNK-20-GXL-SENSOR_16V
X-722-PNK-20-TXL-SENSOR 16V
X-154-GRY-20-GXL-SENSOR_GND
X-157-PUR-20-TXL-ARTIC_SENS_107
X-609-PUR-20-TXL-ARTIC_SENS 168
X-721-GRY-20-TXL-SENSOR_GND
X-163-PNK-20-GXL-SENSOR 16V
X-551-0RN- 18-GXL-12V_FRNT_DEV
X-158-PUR-20-TXL-HI_RANGE SW
X-188-PUR-20-TXL-LOW_RANGE
X-723-GRN-20-GXL-HYD_COOL_SENS
X-473-BRN-18-GXL-PARK_BRAKE
X-728-PUR-20-GXL-3RD_AUX 1
X-459-PNK-20-GXL-SENSOR_SV
X-636-PNK-20-GXL-SENSOR_5V
X-637-PUR-20-TXL-3RD_AUX_2
X-140-PUR-20-TXL-AUX_FLOAT 1
X-148-PNK-20-GXL-SENSOR_5V
X-141-PUR-20-TXL-AUX_FLOAT 2
X-179-GRY-20-TXL-SENSOR_GND
X-222-BRN-20-TXL-STEER_SENSOR_BRAKE

X-446-BLK-12-GXL-GND
X-726-GRY-20-GXL-GND
X-727-GRY-20-GXL-GND
X-475-0RN-18-GXL-PTO

X-220-PUR-20-TXL-STEER_SENSOR_0
X-221-PUR-20-TXL-STEER SENSOR 1

50
X-159-TAN-20-TXL-DRIVE_FWD
=0
X-160-TAN-20-TXL-DRIVE_REV
NO
X-630-0RN-16-GXL-LIGHTS
wO
X-553-BLK-16-GXL-GND
O
X-562-BLK-16-GXL-GND
w O
o
° X-185-YEL-20-TXL-CAN 1 HI
X-186-GRN-20-TXL-CAN 1 LO
® O frmn
©Oo
X-595-YEL-20-GXL-CAN 2 HI
X-596-GRN-20-GXL-CAN 2 LO
X-385-PNK-20-GXL-SENSOR_5V
X-391-BLK-20-GXL-GND

=0
NS
wo
s0
wo
LY
~O
el
=0
~o
wo
s0

o]
5

@0
~O
® O

0O 0 0O 00 0 0 O 0 O
1 2 3 4 5 6 7 8 9 10

NS
wo
N
«wo
@0
<o
®0
©o

co
-

[]

GROUND_03

ofj[c © 0 0 0 0 0 O O O [e]
1212345678910

FRONT_DASH_01 AUX 3 SwW AUX_FLOAT_SW

wo
a0

o O O 0 0 O O
6 10 11 12 1 2 3 4
MODIFIED BY: 3
CALIBRATION ARTIC SENS FRONT_DASH_02 STEERING Raghul Vishnu | #0s PoR WAEAETRI IR0 WHrTol pEmmission Fon Yo oke prosiers s

1 I 2 3 4 I 5 I 6 I 7 8




ELECTRICAL

Wiring Diagram - Dash Harness (Continued)

1 2 3 | 4 | 5 | 6 | 7 8

REAR DASH PLUG AUX DIVERTOR STEER ASSIST SW POWER_PLUG  DIODE_PTO 12V FRONT
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 | A B | | 1 2 3 4 5 6 7 8 910 | A BJ | 102 | X-507-RED-16-GXL-12V_FRONT o A
°) Q Q °
9900090000000 QPPPPOOQPOOPQOOQ00PPPOPOIOOPOOPOSOSR Q o g 0000000 g Q X-509-RED-16-GXL-12V_FRONT o8
T
« X-508-RED-16-GXL-12V_FRONT
2lg sl 2wl o| s gl £ =1 o ¢
X-176-TAN-20-TXL-FLOAT A e < g %" E :I :I g‘ 5 5|l E E 5 ol e £ 5 X-494-BLK-16-GXL-GND oD
UR-20-TXL-SMART_POWER 5 2zl 3 <] 2 2 | 2 &gl 2l = HE Z| = z| 2
GXL-BACKUP_ALARM o a1 & 23S 3 2l L o2lE] « el & 2|« gl & el 9 —
| SN N N — z NEE LS |2 2|15 % gl x |3 = £l =2
X-150-PUR-20-TXL-PTO_SW_NO 1 2 Sl €] 22 2 = A A o 2 gz 2 2 o
— ) —|— - : : &
X-151-PUR-20-TXL- FUEL_LEVEL 1 g M - 2|8 2| 2| B b1 Ele 3| £ B 3
| 2 2l a2l Ele o A R il B al 2 = o 8 o B FUSE_BLOCK
X-144-PUR-20-TXL-REAR_MOTOR_TEMP A i I 1 = B S HERREE o = F1E Bl & 2| ® -
- (R . W W — i Bl B | & =2 5 - R
X-131-PUR-20-TXL-REAR MOTOR DIR ] Slals| 8l & ol = 2] % i ols sl & z X-138-0RN- 18-GXL-DEVICES
X-133-PUR-20-TXL-RC_ESTOP_NC 3 Slalz|l ol o YNz g2 =l =z 2 1O | - S| x — S T 2 |12 3 45 6
— a I35 53 1 Bl Y S £ | = z & X-517-0RN-18-GXL-SWITCHED_PWR _[~0O
X-129-PUR-20- TXL-REAR_MOTOR_SPD_0 I MR E BRI al < o 2| & g |z | o ] \_T T
X-628-PUR-20- TXL-STROBE_RC — 3 a1g1 8|2 > > > M B B = &l a of ™ : X-551-0RN-18-GXL-12V_FRNT DEV
— D ol 2 el B 8 <| > D 2|3 = = X-552-O0RN- 18-GXL-UNSWITCHED_PWR
X-155-PUR-20-TXL-PK_BK_SW NC > fall IEOY [RO3 [ I ) = = M = I X-487-ORN-18-GXL-PTO_SIG
__ R O O — * ¢ -487-0RN-18-GXL -
X-455 PUR. 2. GXL- ENG,_RUN_STG —_ * * X-476-ORN-18-GXL-SWITCHED_PWR
X-156-PUR-20-TXL-PK_BK SW NO I = I
T PUR 30 LT B i — 0 SpL183 X-490-RED-14-GXL-12V FRONT | © ° °o o
X-149-PUR-20- TXL-0PS_NO | X-491-O0RN- 14 -GXL - SWITCHED_PWR
e PR30 T 0P —_ o e ———— —_ A\ X-485-O0RN-14-GXL-SWITCHED_PWR
X-597-TAN-20-GXL-FLOAT B — | I \ X-486-0RN-14-GXL-STARTER
X-130-PUR-20-TXL-REAR MOTOR SPD 1 ] [ X505 RED- 14 GXL_ENGINE PWR 13 1415 16 17 18
X-376-BLU-20-GXL-PARK_BRAKE_SIG ] = | — —_— — — — - — I — — | 06 - RED - 14 - GXL - UNSWITCHED PWR X-506-RED-14-GXL - UNSWITCHED PWR \0_9 o o
X-126-TAN-20 TXL-LOWER 1 —1 I % X-175-RED-20-GXL-UNSWITCHED_PWR X-175-RED-20-GXL-UNSWITCHED_PWR
SPL138
X-125-TAN-20-TXL-STEER LEFT 1 & X-512-RED- 14 -GXL-UNSWITCHED_PWR X-170-RED-20-GXL-UNSWITCHED PWR
X-123-TAN-20-TXL-AUX_1A | | I X-514-RED-14-GXL -UNSWITCHED_PWR : .
X-184-BLU-20-TXL-FUEL_PUMP
R T TR Ty : 1 ] X-225-RED-14-GXL-VCU_FUSED_12V o o ¢
1 L X-514-RED- 14-GXL-UNSWITCHED_PWR
X-640-PUR-20-TXL-STEER_ASSIST [ X-224-RED-14-GXL-VCU_FUSED_12V
X-635-O0RN-20- TXL-ENGINE_RUN_HS ] -t - — —_|_]
R Py TR T N 1 I X-512-RED-14-GXL-UNSWITCHED PWR ha
X-717-TAN-20-TXL-AUX_DIVERTOR 11 | I X-504-RED-14-GXL-ENGINE pwR | 25 26 27 ;28 29 30
X-124-TAN-20-TXL-STEER_RIGHT | 1 [ | ' X-502-BLK-20-GxL-enetne R ReT | © © §17 ©
X-122_1-TAN-20-TXL-AUX_1B | 1 T 1 1 X-714-BLK-20-GXL-GND !
X-120-TAN-20-TXL-AUX_28B 11 1 [ 1 X-716-BRN-20- TXL-ENGINE_RUN S1G N
i [ | .
SPL1S9, X-503-RED-20-GXL-ENGINE_PWR_COIL _3.3 302 33835 3:
X-474-BRN- 16 -GXL - PARK_BRAKE 1 X-501-ORN-14-GXL-ENGINE_PWR ? i
X-627-BLK-20-TXL-PK_BK LS | 1 ] X-635-0RN-20-TXL-ENGINE_RUN_HS
X-153-PUR-20- TXL-PTO_SW _NC 1 X-450-BRN-20- TXL-ENGINE_RUN |
X-196-GRN-26-TXL-CAN 6 LO F5 % o a5 ar 5 1
X-197-YEL-20-TXL-CAN_0_HI .I X-488-0RN-18-GXL-PTO_SAFETY _30 3; 390 o
X-225-RED-14-GXL-VCU_FUSED_12V. 1 \ X-484-BLK-20-GXL-GND 7.
X-224-RED-14-GXL-VCU_FUSED_12V = | 1 X-487-ORN-18-GXL-PT0_SIG '
A 1L X-720-BLK-20-TXL-PTO_SAFETY LS !
X-716-BRN-20-TXL-ENGINE_RUN_SIG 1 | T
1.
X-161-BLU-20-TXL-PT0_SIG I ] T X-161-BLU-20-TXL-PTO STG _g t: 45 15 :)7 48
X-444-YEL-20-GXL-CAN_2_HI 1 SPLO18 X-183-O0RN-18-GXL-PT0 R
X-162-BLU-20-TXL-PTO_SAFETY [ . ' X-162-BLU-20-TXL-PTO_SAFETY !
I X-488-O0RN- 18-GXL-PTO_SAFETY
X-475-0RN-18-GXL-PTO r - Fere—- o=~
'
X-445-GRN-20-GXL-CAN 2 LO I 4950 5152 53 54

oo o000
X-146-GRY-20-TXL-SENSOR_GND r I X-480-0RN-18-GXL-ENGINE PR !
X-553-BLK-16-GXL-GND X-478-0RN-20-GXL-ENGINE_PWR |

X-473-BRN- 18- GXL-PARK_BRAKE |

1
SPL155 55 56 57 |58 59 60
o o o
X-468-BLK-20-GXL-ETV_RET

X-638-PUR-20-GXL-HORN_SIG
X-139-PNK-20-GXL-SENSOR_10V. I

X-147-PNK-20-TXL-SENSOR_5V

X-467-0RN-18-GXL-ETV_PWR |- =

X-453-BRN-20-GXL-ENGINE_SPEED I X-507-RED-16-GXL-12V_FRONT _2 6; N 505 66
X-551-0RN-18-GXL-12V_FRNT DEV I | X-495-BLK-20-GXL -GND ? |
X-600-GRY-20-TXL-HORN_SIG I I I X-486-0RN-14-GXL-STARTER |
] I X-482-BLK-20-GXL-STARTER_RELAY !
I
X-136-BLU-20-TXL-HYD_COOLER SIG i X-166-BLU-20-TXL-AUX_12V/OPEN 507 ? 69 7o 701 IS
X-166-BLU-20- TXL-AUX_12V/OPEN 1 | X-489-RED- 16- GXL T
X-165-BLU-20-TXL-START SIG - n 1L X-472-BLU-20-GXL-START SIG !
— /;PLISZ I a SPLO17 X-187-GRN-14-GXL-ENGINE_START
X-174-PNK-20-GXL-SENSOR_5V M7 5 Te 77 35 1
X-202-BLK-20-GXL-GND I I
X-509-RED-16-GXL-12V_FRONT
X-720-BLK-20-TXL-PTO_SAFETY LS 1 509-RED-16-GXL-12! RON _? o | o 0
X-169-ORN-20- TXL-VCU_WAKEUP X 197 BLK 20 6XL 0D !
N/ I X-508-RED- 16-GXL- 12V_FRONT ]
X-200-PUR-20-TXL-KEYSWITCH SIG X-496-BLK-20-GXL -GND v
SPL1SZ N\ 79 80 8l 82 83 84
X-168-BLU-20-TXL-AUX 12V/GND L X-168-BLU-20-TXL-AUX_12V/GND !
° o0 o o
X-639-PNK-20-GXL-SENSOR_5V I X-498-BLK-16-GXL -GND !
X-167-BLU-20-TXL-AUX 12V/GND I X-167-BLU-20-TXL-AUX_12V/GND ll
X-630-0RN- 16- GXL-LIGHTS SPLO12 1 SpL1S7 X-493-RED- 16- GXL
X-713-BLK-20-GXL-GND I X-492-RED-16-GXL
X-562-BLK- 16-GXL-GND X-499-BLK- 16-GXL-GND
| X-484-BLK-20-GXL-GND
] — GROUND_01
X-477-BLK-12-GXL - GND T
S N N I N — f— el —
1 | 1 X-562-BLK- 16-GXL-GND
5 o — e s R sy X-295-BLK-20-GXL-GND
«| o el = jm} z
o H B ol e 2| 2 | « X-496-BLK- 20-GXL-GND
al g al = S £ Al £ 3 HEHEERN gl £ = X-178-BLK-18-GXL-GND
o3 gl 3 g g 2 &l 8| «f | @ | 2l & = g « [ I = g s olals = = = = g s 3 L— GROUND_02
1B 2 2 S| &5 =] w E HERIEERREE = z S| g T = B B B b = 4 X-633-BLK- 18-GXL-GND \ X-005-BLK- 12-GXL-GND
2| e zl o - gl 3 [ H z| ¥l 3 | & 5 2| 2| ° o | = 3 ° o ol o o o o o o ° o ® 2« 2 3 O 1
a| g gl 2 a2 2 2 & 2 o Zl sl z2lzl gl glElgle Z =z o 2 HEEB z 2 ==z 222 22 z = = o @ o o LK-18-CXL-GND
3e 10 1 I B I I I -1 T I I B I e g 3 g ki HER: g3 13155383 353 3 2 E 22 spL1ss
. > o o] ® al o : 1 3 @ 5 | 5| @ 2| < i B A 2| ?
5|2 3| 3 3 3 2| 2 5 g HEEEEHEEHEE i B 3 2| 2| g £ 2 2 8l2lg 282 £ % 2 25 3 3 XL _GND
c B : s Y 3| B v < <l I A B Bd et B I I S [che] ke < 35| 5| © [ce] S S|E)S & F & 5 ° [} = it
2| e al 2 al 2 s o 2 s o ol 2l &l 2] 2| ]| 8| 2] ¢ 2 gl e ] ol of & 3 3 alal s o 2 & o 2 @ 2 2 3 5 X718 BLK-20_GXL-GND
o & Y IO ) IO S h o szl 2z el 2| 2 e D R 3 ] 89 ol i I | B A L of o o i+ s X-634-BLK- 18-GXL-GND
2| « g 2z gl 2 al « g z «| 2| 2| 2| 5| 2| 3| E| 2| = a2 X H af 2| % 2 2 zlzl 2 2 2 2 2 o = gl 2 2
&z Sl S| & 1 2 & HHEHEBEEEEEEEE £ 8 3 S 2| 3 > & E gy s s 8 g oy O ;
s a3l 2 sl 3 2| 8 @ @ a2l 2l sl el gl 2l el gl s O Iy & 4 R @ 2 slels &g & 3@ 5 g 3 g LERTH TOLERNCES: - ~ S1z€: [sHeE
Ak o o gl & - B HEERIE MENEE SIS S 2|5 & R S RleEls 7 a5 LIRS S 22 2 = N et S o _ B3 of 7
| % X < * I B I el el Bl el Y I % x| % % 0] ot x % B T U R % g g 5= = 6.040.50 -0.25 ) VIERY 7117/ E TS
x| % oy o * 60t 30,0100 0.0, y PRODUCTS ING. :
% 3% SR NEO T <~ ORRVILLE, OHIO 44667
0 00O0O0O0GOGOOOo ) ) 5 0 o000 [6o06060606 06806 0 6 G 6 8 0 0 O 3 60 000O0O0O0 0 0 O <) 3 0000O0O0O0C 0O G 0 0 0 0 0O o o MODIFIED DATE: TITLE: DRANING:
19 8 7 6 5 4 3 2 1 12 12 1 2 3 4 5 6 1 2 3 4 5 6 7 8 9 18 11 12 1 2 3 4 5 6 1 2 3 4 5 6 7 8 9 1011 12 1 2 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 12 : . . :
2024-12-09 Maverick Schematic 09.9022
KEY SWITCH ENGINE_DASH 01 M DISPLAY CAN_BUSBAR ENGINE_DASH_ 02 DIODE_START n
SMART_POWER LF_SIDE_LT  RT_SIDE_LT - - - - - - MODIFIED BY: NOTE: THIS DRAWING CONTAINS PROPRIETARY INFORMATION WHICH MAY NOT BE DISCLOSED TO OTHERS,
- . T 3-1437290-7 Raghul Vishnu | iR st Fok WAUEACTURING WiTHoor WRITTEN PERIISSION FRoH VENTURE PROGUCTS TNC.

1 I 2 I 3 I 4 I 5 I 6 I 7 8




ELECTRICAL

Wiring Diagram - Rear Harness

1 2 3 | 4 | 5 6 7 8

WORKLIGHT SW HEADLIGHT SwW ROAD_KIT USB PWR
FUSEBLOCK — X-811-0RN-20-GXL-USB T
25 26 27 28 29 30 1 2 3 4 5 6 7 8 9 10 1 2 3 4 5 6 7 8 9 10|][1 2 3 4 1]
| X-460-0RN-20-GXL-HEADLIGHT 12V X-809-ORN-18-GXL-SWITCHED PWR SPL137  X-624-RED-16-GXL-SWITCHED PWR 6 0006060600 0 6 0006060000 ollo o o
T X-393-0RN- 18-GXL-HEADLIGHTS X-383-0RN- 18-GXL-REAR DEV_12V USB GND
X-386-0RN-18-GXL -WORKLIGHTS X-416-0RN-18-GXL-FUEL_PUMP //\ X-810-BLK-20-GXL - GND @
X-396-ORN - 16 - GXL - WORKLIGHTS X-650-0RN-16-GXL-12V_REAR i\ §
X-345-0RN- 16-GXL-HYD_COOL_FAN X-345-ORN-16-GXL-HYD_COOL_FAN /| |\ X-384-O0RN- 18- GXL -WORKLIGHTS =
X-387-0RN-16-GXL-HYD_COOL_FAN SPL174 X-808-RED- 14 -GXL - CAB/CANOPY [ \ X-310-0RN-18-GXL -HEADLIGHTS §
X-386-0RN- 18- GXL - WORKLIGHTS -
3132 33 34 35 36 |y 416.0RN-18-GXL-FUEL_PUMP 2 SPLOOL BREAKER TERM 03
Qo O O T
‘f X-417-ORN- 18-GXL- FUEL_PUMP X-460 -ORN-20-GXL-HEADLIGHT 12V 8 X-276-WHT - 16-GXL-UNSWITCHED_PWR X-626-WHT - 16- GXL -UNSWITCHED_PWR
X-383-0RN- 18-GXL-REAR_DEV_12V M X-265-WHT-20-GXL-JOYSTICK
X-425-0RN-16-GXL-REAR_DEV_12V X-425-O0RN-16-GXL-REAR DEV_12V_  X-234-ORN-20-GXL-CAMERA PWR X-398-0RN-16-GXL-LIGHTS
X-426-0RN-20-GXL-RC_12V SPLL44 X-240-TAN-20-GXL-AUX 2B
X-808-RED-14-GXL - CAB/CANOPY X-433-PUR-20-GXL-E-STOP PWR X-241-TAN-20-GXL-AUX 2A
X-432-PUR-20-GXL-E-STOP PWR X-420-BRN-16-GXL - PARK_BRAKE
307 38 39 ‘:f 41 :;2 X-470_3-O0RN-18-GXL-STROBE SPLOO3 X-122-TAN-20-GXL-AUX_1B
\ X-243-TAN-20-GXL-AUX 1A
X-809-ORN- 18-GXL-SWITCHED_PWR X-244-TAN-20-GXL-STEER RIGHT
X-650-0RN-16-GXL-12V_REAR X-245-TAN-20-GXL-STEER LEFT
X-248-0RN-18-GXL-HEATED SEAT X-246-TAN-20-GXL-LIFT
X-257-0RN-18-GXL-HEATED_SEAT X-247-TAN-20-GXL - LOWER
43 44 45 46 47 48 X-252-PUR-20-GXL-RC_E-STOP
A X-253-PUR-20-GXL-RC_E-STOP
X-256-BLU-20-GXL-HYD_FAN_SIG
X-397-0RN-20-GXL-KEYSWITCH
| X-394-BLK-20-GXL-PK_BK_LS —
X-272-BLU-20-GXL-FUEL_PUMP_SIG
X-399-BLU- 20 - GXL- PARK_BRAKE_SIG
X-439-YEL-20-GXL-CAN 2 HI
? Z@ Sc:. 502 .'g 5; SPL142 X-440-GRN-20-GXL-CAN _2_LO
X-268-PNK-20-GXL - SENSOR_16V
| 1 X-519-BLK-20-GXL-FUEL_PUMP_RET
1 1 X-599-TAN-20-GXL-FLOAT B
X-438-BLK-20-GXL-GND__SPL146 X-441-BLK-12-GXL-GND
X-415-BLK-20-GXL-GND
1 2 3 4 5 6 X-402-BLK-20-GXL - GND
X-256-BLU-20-GXL-HYD_FAN SIG f NN A S —
1 - - _ A X-623-BLK-16-GXL-GND X-464-BLK-20-GXL-GND
X-804-0RN- 16-GXL-HYD_COOL_FAN X-259_1-BLK-18-GXL-GND |
L _| s X-810-BLK-20-GXL-GND__f —
X-268-PNK-20-GXL-SENSOR_10V 1 X-261-BLK-20-GXL-GND
X-265-WHT - 20 - GXL - JOYSTICK [
X-629-PUR-20-GXL-STROBE_RC
(7) g (9) 10 11 162 X-400-O0RN- 18-GXL-HYD_COOL_FAN e i e i
X-318-RED-12-GXL-SWITCHED_PWR
X-461-0RN-20-GXL-HYD L_FAN
T 61-0 0-6 £00 | X-320-WHT-10-GXL-UNSWITCHED _PWR
T X-301-YEL-20-GXL-CAN_0_HI
X-428-0RN-20- GXL- JOYSTICK e S S e | e s s s SOOI U5 N (O N OONA . O £ 2[R, UL
X-261-BLK-20-GXL -GND I
131415 16 17 18 AEEEEE _ _ X-233-BLK-20-GXL-GND__ SPL177 X-619-BLK-18-GXL-GND
o o © Ol X:394-BLK-20-GXL-PK BK LS e — X-401-BLK-20-GXL-GND___/IN_ X-405-BLK- 18- GXL-GND
T 1 X-232-BLK-18-GXL -GND X-801-BLK-12-GXL -GND
X-420-BRN- 16-GXL-PARK_BRAKE e 3 XSZBUCISGLOND ) N X:BOLBUKIZ.GXLOND
. 1 X-403-BLK- 18- GXL-GND —
X-272-BLU-20-GXL-FUEL_PUMP_SIG ] X-407 -BLK- 16 - GXL - GND
| X-622-BLK-20-GXL - GND
X-279-O0RN-18-GXL - FUEL_PUMP ] o 1 X-279-0RN- 18-GXL- FUEL_PUMP
1)9 2‘3 21 22 203 Zé X-418-BRN- 16-GXL-PARK_BRAKE T X418 BRN: 16-GXL -PARK_BRAKE
T X-399-BLU-20-GXL-PARK BRAKE SIG L — | X805 -0RN- 20 GXL.- STROBE
X-406-0RN-18-GXL-LF_TAIL LT
X-417-0RN-18-GXL-FUEL_PUMP s | e | 7}
X-519-BLK-20-GXL-FUEL_PUMP_RET
79 80 86 X-401-BLK-20-GXL-GND _l_ | I X-470-ORN-18-GXL-STROBE
o o A
X-296-BLK-20-GXL-GND __ SPL176 X-800-BLK- 12-GXL - GND
81 82 88 77 87 — §__X-295-BLK-20-GXL-GND X-237-BLK-20-GXL-GND
X-316-RED-10-GXL-SWITCHED PWR f/
ﬁ o O 3 0-6 S 1 X-294-BLK-20-GXL - GND
T " X-289-BLK-20-GXL-GND A
X-598_1-BLK-20-GXL-GND [I X-238-BLK-20-GXL-GND
W X-508_2-BLK-20-GXL-GND ||
| X-293-BLK-20-GXL-GND___||
¥ X-290-BLK-20-GXL-GND I
83 84 85 X291 BLK 20 XL G0 |
f o W X-292-BLK-20-GXL-GND —
1 X-599_1-TAN-20-GXL-FLOAT A
'
« | = o I
H sl =% S SPLO1O
pa— SPLO1L
HIE= Bl o~ e
3| g of £l 2" 2 o
LOADING VIEW afl 8 333 8 3 2
ol ] R R g
| e ol ol o ol o =
2l 2 & o1 B I [ w2
ol 3 = = “lzlz2 2 % > E
BREAKER TERM 02 x| & - o = £ H i = 3|8 % & 3 R
o = 2 o Il { 4 3 =) < & ol @ = of & M B
[ 3 2 g al g s gl o | « ] @ = 28 &5 88 <] e
£ a a = | wl o S g g 2 gl g X 3 % - 3 il & | @ o 333 Sle :
Ell = o] E[s|E 5 =1 B g w 2 g s £ 2 | 8 ez o2 olE  olE 2|8 ol & g o 2 g X x| < XMz *
2l & 2 o o al?f o o o & 3 e el g o ] S gl 2 el o H IE] HRA HE ez el s = ) él of = of =
sl o g oo glelg o 1 23 HR 3 gl 3 o B ] HEl 2l 3 ol = o] 2 HE] oM 2| @ el gl = ?|3 [ 60060 S 6 o
x| = o 5,3 ol v o) o =2 ) 1 [} a1 @ 3| o 2w 1 S 2| 2 2| 5 2|5 [ 3| 2 sl 2 = i M
BREAKER TERM 01 5 2 21 9 MM 2l gl 8 S 2| 2 - 2 2 ] 5l = ol & &l 3 3l 9 3G o & 2| 3 5 2 2| 2 2| 2 2 |12 3 4 5 6 A B C
3 < 2 g2 o 1 o e bl gl e - ™ = o | % I 3| o 2| g 2| & &l g 51 gl © ol @ b B bl
: b D ] ] 5 b > : :
. 2 [ChC] HEIR 3 =1 2 =2 E I x 2 3 z| 3 ol ] =1 = o1 ME «| 2 =z <l I I S IS ]l 2 &l = JOYSTICK CAN 2 TERMINATOR
3 > . . 51 2|3 ? ol Y o o N 1 | 2 : ? al & 2| = al 2 z| N o I o I
2 B R I R g 3| & g z gl g it E| 8 2 A IR ez @|E elh &g AR &E O ORE EF E=z FH =z
S & T g HEE E I s @ &l o 2 i I ol 2 8| x Al al e 3 = E I « =l 2 3 e | g & af o TH TOLERANCEST
$ 3 ol zlz|=2 A gl g I < q i e M % ol I o of % ala I o 3l 8 2l d gl g LENCTaS QRGeS SN
s x gl g 28] s a x| = x| = x| % x x x x| x| = x x| % x| % x| % OTHERWISE- T
= - % SIS b 6.0 +0.50 -0.25 lrix!
b B I ° 6.0 to 36.0 +1.00 -0.50 PRODUCTS INC.
359 13 20,1490 -1.00 - ORRVILLE, OHIO 44667
0O 0 0O0O0OGOOGOGOLOTO OO0 o0 [ 5 & o b 6 0 o0 & o o LK) o O o o 0 o o o o o o o 0 o o o LK) 5 o [ 272.0 +3.0% -1.5% :
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 A B A B 1 2 3 4 5 6 A B 1 2 A B 102 102 102 12 12 102 102 12 102 102 MODIFIED DATE: TITLE: DRAWING :
REMOTE CONTROL WORKLIGHTS AUX 2A  AUX 1A LIFT UP FLOAT A FLOAT B LIFT DOWN AUX 1B AUX 2B 2024-09-03 | Maverick Schematic 09.9022
STROBE HEATED_SEAT CAMERA
STEER LEFT STEER RIGHT MODIFIED BY: NOTE: THIS DRAWING CONTAINS PROPRIETARY INFORMATION WHICH MAY NOT BE DISCLOSED TO OTHERS,
RIGHT TAIL LT HYD COOLER FAN Raghul Vishnu | #Gs Pok AR 0 WAtrrol PEmmLscion Fon Yook probicrs S

1 I 2 I 3 I 4 I 5 I 6 I 7 8

10




ELECTRICAL

Wiring Diagram - Rear Harness (Continued)

9

8

LHOTY ¥3IILS-TX9-0Z-NVL-¥¥T-X
VI XNY-1X9-0Z-NVL-EVZ-X

g1 XNV-1X9-0Z-NVL-ZZT-X

3INVHE NVd-1X9-9T-NY8-0Zh-X

X-398-0RN-16-GXL-LIGHTS
X-240-TAN-20-GXL-AUX_2B
X-241-TAN-20-GXL-AUX_2A

X-440-GRN-20-GXL-CAN 2 LO

X-300-GRN-20-GXL-CAN 0 _LO

X-247-TAN-20-GXL - LOWER
X-252-PUR-20-GXL-RC_E-STOP
X-253-PUR-20-GXL-RC_E-STOP

X-394-BLK-20-GXL-PK BK LS
X-272-BLU-20-GXL-FUEL_PUMP_SIG

X-470-0RN-18-GXL-STROBE

X-244-TAN-20-GXL-STEER_RIGHT
X-246-TAN-20-GXL-LIFT

X-245-TAN-20-GXL-STEER_LEFT
X-256-BLU-20-GXL-HYD_FAN_SIG
X-397-ORN-20-GXL-KEYSWITCH

X-399-BLU-20-GXL-PARK_BRAKE SIG

X-439-YEL-20-GXL-CAN_2 HI

-
i}
4
o
£
5
z
o
o
2
=
=
e}
2
M
5
@
2
o
=<

=
2
g
e[z[=
g
0
2lzlz
3[2[5
gz[2
Hele
5l
2lz[e
el5[8
3lal2
glz[s
o]
2[5
:
i
slals
glz[z
&2l
il
[2[2
M

X-243-TAN-20-GXL-AUX_1A
X-441-BLK-12-GXL-GND
X-415-BLK-20-GXL-GND
X-402-BLK-20-GXL-GND
X-464-BLK-20-GXL-GND

X-629-PUR-20-GXL-STROBE_RC
X-301-YEL-20-GXL-CAN_0_HI
X-619-BLK-18-GXL-GND.
X-405-BLK-18-GXL-GND

X-279-0RN-18-GXL - FUEL_PUMP
X-418-BRN- 16 - GXL - PARK_BRAKE

X-805-0RN-20-GXL-STROBE
X-406-0RN-18-GXL-LF_TAIL_LT

X-800-BLK-12-GXL-GND

X-237-BLK-20-GXL-GND

X-236-BLK-20-GXL-GND

X-320-WHT-10-GXL-UNSWITCHED_PWR
X-801-BLK-12-GXL-GND

X-318-RED-12-GXL-SWITCHED PWR

N9 HOSNIS-1X9-0Z - AYI - ¥T¥-X

<
.
=
S
2|e
HH I
ElE o
2|2 E
oo
HE e
ElE °
oo 9
51 5 =
Y| z
MM
]} n
z|2 ~
o |
2|3 2
<R 2
[ *

< [T (&
~
N| g
= | &
o o|&
o -2 o2
4} I 3 o ~ o NIEC s |8
=} 17y =1 =) =) ° = Zo|s2
o =1 &l o o o o S EAd kY
E Sl< = © « 2 = E z [2 |38
—~ O > 2 & ® 3 3 3 i
Slo o o L 2l 2 2 w
O CH = 3 4 & & W
-0 | o © © © 55
Y= =z _ 2
U3 ® S « zE
= £ s HE 5
° o all & o o o -
] =
o-HN z z 23 3 3| 3 NP =
US == & & & z3 =4
=2=2=2 o o 1=1( = = = I 0o ==
LI T 33 2| 2 < < & 52 g
(S ® 3| 2 a a 3 35 ]
ol 2l @ o o 3 Su 3£
@ Z Bl o 8 3 8 &2 g€
5 8 ol = x % X g Be
& o 2l e gl 9|&2
I vl & of olg
3 8 gl & B | €2
X X E (] © | o=
all @ S ES
il S8
b S | 8¢
_ * O | eE
ol I3
C |
o |Fg
5|58
o | g
= |22
2% >
8 S
si| m
s al.o| G
ge  saslw | A
25, RatAlE D [
3y Tef|33 57
B398 Godgl2 T
252 2soe8 v 8D
o 9t corlE AN [E2
£8E ¢z ot o |5 S
52° JoedlENET
o EERE ) = 5
o
o
= o
3
g|~©° a
E —
e 9IS NYOH-TX9-0Z-YNd-SET-X o~ M
° dHiNd 13N4-1X9-8T-NY0-6.2-X o
AS WOSN3S-TX9-0Z-¥Nd-189-X ~|g
o _ GN9-1X9-0Z-)18-ST-X 2
9IS NYOH-1X9-0Z-¥Nd-ThZ-X
o
g «
0
: mERl
& ovl|E 2
2 g £ g
o 2 - @
- w 07 6 NVD-1X9-0Z-N¥9-S9%-X :T._ m
IR z _ o<|o "
g TH @ NYD-1X9-02-13A-99%-X =
© 0 * = =
o = S
2 S
° &
= > —
S, o W
w z — — — — — — O
Q ° 2 0770 NY)-1X9-0Z-N¥9-00€ X
& © — — — — — — O
g o x 07 © NV¥I-1X9-0Z-N¥9-€9Z-X
N 2
380YLS-1X9-8T1-NY0-0LY-X
o o g
3804LS - 1X9-0Z N0~ 508X a
Ow |Z Bg
=] IH © NVD-T1X9-81-13A-079-X M Gk
. _ o~ |8 =2
TH @ NYD-TX9-02-13A-99%-X 2 33
- oo Eo
TH @ NYD-TX9-02-13A-292-X I R
on|Y &
IH © NYD-T1X9-0Z-13A-T0E-X
o=
om
o — — — — — — — O s
s 0770 NYD-IX9-8T-N¥9-TZ9-X
H = —_—— e o
% & 070 NY)-1X9-0Z-N¥9-S9¥-X
3 0 L
< - -
1 AN9-TIX9-8T-X18-619-X a9 o
o g
S @ Y
S WYY dXOVE-1X9-8T-YNd-8T9-X — o~ |
=z 3iVYE YA -TX9-0Z-N¥8-TZh-X =
0~
AN9-T1X9-0Z-X18-Z0v-X M
— Z
=
o &
dW3L YOLOW-TX9-0Z-¥Nd-¥9Z-X [}
5 o N wosNas-1x9-0z-Awo-09zX | m
¥ ST %8 %d-1X9-0Z-H18-V6E-X _ <l
L o r NS YOSNIS-T1X9-0Z-lNd-¥SZ-X o
¥ ¥ 380YLS-1X9-0Z-¥Nd-629-X om |5
2 o = e -X9-0Z-YNd - 652 - =
¥ 2IVHE RVd-1X9-0Z-N8-ZZb-X ' U oadso-ozund-ovex | e
< o - ——— <
3 @ LV014-1%0-0Z-NYL-665-X NOTLDIYIA-1X9-0Z-¥Nd-15Z-X o |E
o o ___ 09995 X507 und oz
N 134 dWd 13N3-TX9-0Z-18-6T5-X ¢ aaadsmoozund-osex ||
g o
S
3o WS LV3S-1X9-02-8nd-617-X 2001ds —E
o | =
S Omefmmm s — — MS 1¥3S-71X9-0Z-¥Nd-69Z-X MS LY3S-1X9-0Z-uNd-€9¥-X “
07 Z NYD-1X9-0Z-Ny9-0by-X o< |
2o — IX9-62-518- 590~ =
" IH 2 NYD-TX9-0Z-13A-6EV-X o mo-oenevorx L
™
o —
" 9IS VHE MuVd-1X9-0Z-N18-66€-X
5 O — -
WS 8 d-1X9-07-¥Nd-SLZ-X T
° S
8 o — — 3
MS N8 Md-1X9-0Z-¥Nd-¥LT-X om p}
8 o — IX0-8T-18-500- o
” MS 0Ld-TX9-0Z-YNd-ELZ-X aN9-TX9-BT-X18-50p-X B
s 0 17 7IVL 47-7X9-8T-NH0-90¥-X L
—
] o — o
9IS dWNd 13N3-1X9-0Z-N18-ZLT-X w
o
o -
" 04NI 13Nd4-1X9-02-¥Nd-TLZ-X
Ao MS 01d-1X9-0Z-¥Nd-0LZ-X | ©
2 o — MS 0Ld-1X9-0Z-¥Nd-€LT-X
” WS Lv3S-1X9-0Z-YNd-69Z-X o~
R o —
WAYIY dNXOVE-1X9-8T-¥Nd-819-X Qv
a
o -
~ AS HOSN3S-IX9-0Z-INd-L9Z-X own|Z
SO gy vosnas- x0-0- Au9-992-X M
olsg o MS 0Ld-1X9-0Z-¥Nd-0LZ-X W
3T HOLIMSAIN-1X9- 02 -NY0- L6E-X om
a8 o
« dW3L YOLOW-1X9-0Z-¥Nd-¥9Z-X o~
3 o] m— — — — < ON9-TIX9-6Z-X18-LET-X
2 07 0 NY)-1X9-0Z-N¥9-€9Z-X H] O
|2 o z AN9-1X9-0Z-H18-9€Z-X
1 B TH @ NYD-X9-62-13A-292-X &
3|1 o -
WS Lv3S-1X9-0Z-YNd-61v-X —
RO O
9IS NYOH-IX9-0Z-¥Nd-089-X
°
2o — — o~
9IS NV4 GAH-1X9-0Z-N18-9SZ-X MS 38 Id-1X9-0Z-¥Nd-bLZ-X
2o ow©
=
2o = — Ow |
AOT HOSN3S-1X9-0Z-HINd-89Z-X MS M8 id-1X9-0Z-¥Nd-SLZ-X «
5o ow|®@
d01S-3 J¥-1X9-0Z-¥Nd-€SZT-X X
2 o — om |
d015-3 JY-1X9-0Z-¥Nd-2SZ-X
a2 o o~
NOILI3YIA-1X9-0Z-¥Nd-TSZ-X AN9-1X9-0Z-H18-6€T-X
A — O~
T @33dS-1X9-62-¥Nd-0SZ-X AN9-TIX9-0Z-X18-8€Z-X
- —
o
- T 033dS-1X9-0Z-¥Nd-6¥Z-X
N o m
- ¥IMOT-1X9-0Z-NVL-LVZ-X =
o 0 L
- 1417-1X9-02-NVL-95Z-X m_ﬂ
2o = 04NI 13n4-1X9-0Z-¥Nd-TLZ-X 2
1437 ¥331S-71X9-0Z-NVL-S¥Z-X
o
o
o
o
o
o
o
o
o

C
D
E

1"

FUEL GND




ELECTRICAL

Wiring Diagram - Front Harness

4 | 5

FRONT DASH 01

X-574-0RN- 18- GXL-SWITCHED_PWR

X-566-0RN-20-GXL-SWITCHED_PWR

X-572-BLK-18-GXL-GND

LIGHTS

X-573-0RN-18-GXL -LIGHTS o B

5‘“55_/ X-569-ORN-20-GXL - SWITCHED PWR

X-568 - PUR-20-GXL

X-321-0RN-20-GXL - SWITCHED_PWR

X-577-BLK-16-GXL

X-579-0RN-16-GXL

X-571-PUR-20-GXL

1
2
3
4
5 o
6
7
8
9

X-322-GRN-20-GXL-HYD_COOL_SENS

X-578-BRN-18-GXL

X-578-BRN-18-GXL

PARK BRAKE

o1

X-579-0RN-16-GXL.

FRONT DASH 02

X-584-TAN-20-GXL-DRIVE_FWD
X-582-TAN-20-GXL-DRIVE REV
X-573-0RN- 18-GXL-LIGHTS

X-576-BLK-18-GXL

X-321-0RN-20-GXL-SWITCHED_PWR

2

HYD TEMP SENS

o A

X-322-GRN-20-GXL-HYD_COOL_SENS

X-561-BLK-16-GXL - GND

X-575-BLK-16-GXL

X-577-BLK-16-GXL

X-582-TAN-20-GXL -DRIVE_REV

X-585-BLK-20-GXL-GND

X-576-BLK-18-GXL

SPL170/

X-587-YEL-20-GXL-CAN_1 HI

X-588-GRN-20-GXL-CAN_1_LO

© ® N O U AW N e
O 0 O 0O 9 © 0 O O

2o e
N P o
o o o

X-591-YEL-20-GXL-CAN_2 HI

X-592-GRN-20-GXL-CAN_2_LO

X-584-TAN-20-GXL-DRIVE_FWD

X-586-BLK-20-GXL-GND

B

DR PUMP REV
ol
| 2

DR PUMP FWD
ol
l o2

AUTONOMOUS CAN BUS

X-587-YEL-20-GXL-CAN 1 HI

X-588-GRN-20-GXL-CAN_1_LO

A

X-572-BLK-18-GXL -GND

X-585-BLK-20-GXL -GND

X-586-BLK-20-GXL - GND

X-561-BLK-16-GXL - GND

X-567-BLK-20-GXL-GND

SPL167\

X-570-BLK-20-GXL -GND

SAFETY CAN PLUG

X-591-YEL-20-GXL-CAN_2_HI

X-569-0RN-20-GXL-SWITCHED_PWR

X-570-BLK-20-GXL-GND
X-571-PUR-20-GXL

>0
@ O
[aXe,

LOW RANGE SW

X-566-0RN-20-GXL-SWITCHED_PWR

X-567-BLK-20-GXL-GND
X-568-PUR-20-GXL.

>0
@ O
(X<

HIGH RANGE SW

ok ° DT04-3P- P06
X-592-GRN-20-GXL-CAN 2 LO B o 120 OHM RESISTOR
C C
SAFETY TERM
LENGTH_TOLERANCES:
“UNLESS SPECIFIED
OTHERWISE - )

8.8 16:38.6% %00 -0.50 PRODUCTS ING. REVISION:

3859 13 330,145 100 -~ ORRVILLE, OHIO 44667 0

MODIFIED DATE: TITLE: DRAWING:

2025-05-15 Maverick Schematic 09.9022

MODIFIED BY:
Raghul Vishnu

NOTE: THIS DRAWING CONTAINS PROPRIETARY INFORMATION WHICH MAY NOT BE DISCLOSED TO OTHERS,
NOR USED FOR MANUFACTURING WITHOUT WRITTEN PERMISSION FROM VENTURE PRODUCTS THC.

7

8

12




ELECTRICAL

Wiring Diagram - Kubota EFI Harness

4 I

5

DIAG_PLUG_61

DIAG_PLUG_62

POST 02 SENSOR

X-543-BLK-20-GXL A
0

X-544-WHT -20-GXL. B
==}

X-534-0RN-20-GXL c
el

X-537-GRY-18-6xL_| . p

PRE 02 SENSOR

X-451-BLK-20-GXL

X-603-WHT-20-GXL-DIAG_PIN_1
1C 01
X-604-WHT-20-GXL-DIAG_PIN 2
20 — 02
X-605-WHT-20-GXL-DIAG_PIN 3
3 03
X-606-WHT-20-GXL-DIAG PIN 4
4 04
ENGINE PLUG
3 5 6 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42
6 o ° ° 6 0 0 6 00 00 60 6o [ © 0 0 000009 006 0000000 o
] I e e ol 2l 2l 2 o 2 -2 2| 2l 2 - o ol 2
] 2]l o = S| e ol 2w © ol < 2l 2] 2|l @ ] @ °l o
ol Bol Bl BclR 1R Bol il el el o) i SELS S z o z| o
ol <= = 55 2 zlz| 2| % = | & el =] =] < S =z S|«
=51z z 2| 2] HIEE H =g Il 3 = R ? H ]
3|23 3 g g|s &552 s oz[z[F)2]5 = 3 g 4=
o ale o~ TV & wlo|l ol e ~ ol Bl aff =] <[ = & ~ S| w
Al a3lg B o2 2|8 2lalale N alelallal 3|2 ? S 2| 2
bl B o e e B ] B R G I I I e g 2l gl=
x| x| < = =z| <] x x| x| x| x x | <] =< | x|l < e x N
gl 3 H 2 =
il 9 E &
g &8 2 2 2
x| x = ° 0
a % %
GND b4
=
IE X-533-BLK-12-GXL-GND /
smsz\ —_—]— —
ENGINE DASH 01
1o X-525-0RN-14-GXL
20
3o X-545-PUR-20-GXL
4, X-527-BRN- 18- GXL
55 X-528-0RN-16-GXL
6o X-521-0RN-18-GXL-ETV_PHR
7o X-523-BLK-18-GXL-ETV_RET
8 o X-524-GRN-14-GXL
9, X-540-BLK-18-GXL-ENGINE_PWR_RET _ X-525-0RN-14-GXL
310 100 iy | X-539-0RN- 14-GXL
10 o | | | X-529-0RN- 14-GXL v
1 X-547-BRN- 18- GXL —0 |
© SPL163
24 X-526-BLK-18-GXL
—)

ENGINE DASH 02

o A
X-452-WHT - 20-GXL B
=0

X-534-0RN-20-GXL
X-535-0RN-20-GXL.

X-535-0RN-20-GXL. c
1]
X-536-GRY-18-GXL. D
o
STARTER

X-524-GRN-14-GXL.

1o X-601-GRY-18-GXL-HORN_SIG

2 X-538-BLK-18-GXL
o

30

4 X-549-YEL-20-GXL-CAN 0 HI
o

5 X-550-GRN-20-GXL-CAN_0_LO
o L0

6o

X-528-0RN-16-GXL

X-522-0RN-16-GXL.

SPL164
o

X-602-BLK- 18 - GXL-HORN_GND

ol

]

X-530-0RN-16-GXL 2

o
-

ALTERNATOR

§

0 1

X-601-GRY - 18-GXL-HORN_SIG

HORN_GND

HORN_SIG

LENGTH TOLERANCES:
-UNLESS SPECIFTED
OTHERWISE-

SIZE: |SHEET
B |7 of 7

6.0 40.50 -0.25 ) 1 REVISION

6.0 t036,0 1.00 -0.50 PRODUCTS INC.

36,95 19 22:0,03;00 100 - ORRVILLE, OHIO 44667 01

MODIFIED DATE: TITLE: DRAWING :
2024-07-12 Maverick Schematic 09.9022

MODIFIED BY: .
Jeth Chamberlin

NOTE: THIS DRAWING CONTAINS PROPRIETARY INFORMATION WHICH MAY NOT BE DISCLOSED TO OTHERS,
NOR USED FOR MANUFACTURING WITHOUT WRITTEN PERMISSION FROM VENTURE PRODUCTS INC

7

8

13




ELECTRICAL

Wiring Diagram - Hood Harness

4

5

HOOD (FEMALE)

Ao

C-196-BLK- 16 - GXL - GND

RT_CENTER_LIGHT

C-195- YEL-16 - GXL - LIGHT_SIG

C-197-BLK- 16 - GXL - GND.

C-262- YEL-16- GXL - LIGHT_SIG

C-263-BLK- 16- GXL - GND.

RT_LIGHT

ol

SPL-004

Bo

C-194-YEL-16- GXL - LIGHT_SIG

@ sPL-003

C-268- YEL- 16 - GXL - LIGHT_SIG

C-269-BLK-16-GXL - GND.

LT_LIGHT

LT_CENTER_LIGHT

C-266- YEL- 16 - GXL - LIGHT_SIG

C-267-BLK-16-GXL - GND.

@
SPLO04 l

ol

02

SPL-020

HOOD HARNESS

~ /7 SIZE: |SHEET:
=5 — B [5 of 10
. REVISION:
PRODUCTS INC.
-~ ORRVILLE, OHIO 44667 03
TITLE: DRAWING:
Schematic, 4520 Tractor Wiring 09.9020

NOTE: THIS DRAWIN

H MAY NOT BE DISCLOSED TO OTHERS
TS INC.

7

8

14




Blank Page



ELECTRICAL

Wiring Diagram - Optional Female Socket & Male Plug
Attention

This connector (4-pin socket) is designed for use with Ventrac original equipment only.

This connector (4-pin socket) is rated for 20 amp maximum current draw. Engine alternator
and/or battery capacity determine allowable continuous draw.

30.0219 4-pin female socket is used in the 70.4161 12 Volt Front kit & 70.4217 12 Volt Rear Kkit.

Front View of Socket

Without Cover Rear View of Socket

1 30.0219 4-Pin
Female Socket

N\ B 5
© Y -
© Q)
3 2
Terminal Position Wire Color Function
1 White Positive (On/Off Switched)
2 Black Negative (Constant)
3 Red Positive/Negative (Momentary Switched Reversing)
4 Green or Brown Positive/Negative (Momentary Switched Reversing)

30.0218 4-pin plug is used on attachments to connect to the 30.0219 socket on the power unit.

Front View of Plug Rear View of Plug

1 2 30.0218 4-Pin
Male Plug
2 3

[Terminal Position Wire Color Function
1 Not Specified* Positive (On/Off Switched)
2 Not Specified* Negative (Constant)
3 Not Specified* Positive/Negative (Momentary Switched Reversing)
4 Not Specified* Positive/Negative (Momentary Switched Reversing)

*

Refer to the part diagram in the attachment’s parts manual for specific wire color and terminal position for each model.

16



ELECTRICAL

Fuse Panel Layout

Front Fuse Panel

e N
O
Relays ([ ATM Fuses
- - [ Fo1 | [ Fo2 | [ FO3 |
Location | Function P/N Location Fuse Circuit PIN
RO1 12V Front 35.0117 (Amps)
RO2 12V Front 35.0117 FO1 15 [PTO 30.0334
RO3 Starter 35.0117 F10 E F02 10 Front Harness 12V 30.0333
FO3 5 Dash Harness 12V 30.0332
R04 12V Front 35.0117 = =
R05 Kubota ETV 35.0117 R09 R10 F04 - Blank
ROG Blank = = = = Fo5 10 Starter 30.0333
O | O |
RO7 PTO Safety 35.0117 E RO7 —‘ E RO8 —‘ F06 25 12V Front 30.0429
RO8 PTO 35.0117 == == Fo7 - Blank
RO9 Engine Stop 35.0117 Fo8 - Blank
R10 Eng. PWR Relay 35.0117 F09 30 Engine Power 30.0445
0O = F10 25 VCU Power 1 30.0429
RO3 R04
[ = = F11 25 VCU Power 2 30.0429
[ O F12 Blank
RO1 R02
[~ . [~ .
L
N y,
Rear Fuse Panel
e ™
Relays O ATM Fuses
i i . Fuse -
Location | Function P/N H | l ” Location (Ampe) Circuit PIN
RO1 Keyed Power 35.0167 [For | [Foz | [Fos | -
RO2 Park Brake 35.0117 FO1 10 Headlights 30.0333
R03 | Fuel Pump w07 ||| L] LFos | [ Fos | F02 10 [ work Lights 300333
RO4 Hydraulic Cooler Fan | 35.0117 [ Fo7 | [ Fos | [ Foo | Fo3 20 (CB) | Hydraulic Cooler Fan 30.0335
RO5 Blank Fo4 5 Fuel Pump 30.0332
FO5 5 Rear Device 12V 30.0332
FO06 307 Cab / Canopy 30.0445
R‘:o'4 = Fo7 5 Strobe Light 30.0332
= = F08 207 12V Rear 30.0335
O o= =0 = F09 100 Heated Seat 30.0333
R02 RO3
E - .‘ E - -‘ ATC Fuses
F10 - Blank
= F11 40 Keyed Power 30.0188
F12 40 Continuous Power 30.0188
I oro om
AOptional accessory
= 2 (CB) = Circuit Breaker
J

17



ELECTRICAL

ILLUSTRATED DRAWING
Vehicle Controller Unit

18



ELECTRICAL

Vehicle Controller Unit

REF. PART NO. DESCRIPTION QTY.
T 99.SF0405-1.......... BOlt, SMF 1/4-20 X 5/8. o oot e e e 3
2 99.SFO5.........oitt. NUt, SRF 5/16-18 USS .ottt e e e e e 4
3 99.SF0510-1.......... Bolt, SMF 5/16-18 USS X 1-1/4 . . oot e e 4
4. 99.E0145............. Nut, Cage 1/4-20 (L025-.063"). . . o vt ittt et e e e e s 3
5. 3501771 oo Controller, Electronic - Programmed . . ... ..ottt 1
6. GR-6001 ............. Mount, Vehicle Controller ... ... .. e 1
7o 35.0182.............. Inertial Measuring Unit, (IMU) . ... oo e e e 1
8 . 99.0404.............. BOIt, 1/74-20 X 172 BSCS . o oottt e e e e e e 2
9. 99.SFO4.............. NUt, SRF 1/4-20 USS ..ttt e e e e s 2
10......... 99.K0163 ........... Machine Screw, #10-32 X 3/4 SS . . ..ttt e 4
Mo 99.E0035............ NUE, SRE #10-32 . o ottt e e e e e 4
12000000, GR-1112 .. ..oooiilt Bracket, IMU MOUNt . ..ottt e e e e e i 1

19




ELECTRICAL
ILLUSTRATED DRAWING
Battery, Power Cables, & Ground Cables

To Starter

To Engine Ground

20



ELECTRICAL

Battery, Power Cables, & Ground Cables

REF. PART NO. DESCRIPTION QTY.
T 99.SFO405-1 ...t Bolt, SMF 1/74-20 X 5/8. . o oo 4
2 99.SFO5. ...t NUt, SRES5/T6-T8 USS ..ot e 4
3 99.SF0506-1........ccvvvvnnnn Bolt, SMF 5/16-18 USS X 3/4. . o oottt et e e e i 2
4. ... 99.GO003 .....oiie Washer, Star-EXternal 5/16 . .. ..ot 2
5 95.05. .. Washer, FIat 5/16 SAE . . ..o oot e 4
6. 90.0510.......ovviiiinn Bolt, 5/16-18 USS X 1-T/4 . o oo e 2
7o 99.A05N ... Locknut, Nylon 5/16-T8 USS. . ... e 2
8 i 99.E0158. ...t Nut, Insert 1/4-20 Hex, .027 - 165 .. ..ot e 2
9. 06.0044. ... ....cciiiiiinn. Cap, Plastic 1/8 X T/2 X 7/8. . . oo e 2
10......... GR-1089 ... ... Panel, Battery Compartment, 45RC . . . ...ttt e 1
| GR-1137 o Retainer, Battery, AGM 340CCA. . . .. it e e 1
122000000, GR-1142 ... Panel, Foot Platform Left, AGM 340CCA . . ... ittt e i 1
130, 30.0501. ... Breaker, Circuit T50A .. oot e 1
14 ......... 320102, ..o Cable, ASM POS AGA . oot 1
5. 320103, .. Cable, ASM NEG AGA . . oot e e 1
16 ... .. 320112 .o Cable, ASM NEG AGa . . oottt et et e e e e e 1
17 oo 32.0265. .. i Cable, ASm Neg AGM Battery 4Ga . . ... vttt et ettt e een 1
18 .ot 32.0264. .. i Cable, Asm PoS AGM Battery 4Ga. . ..o v ettt e et 1
20 ... 33.0093......... i Battery, AGM 340CCA . . ..ot 1

21




ELECTRICAL

ILLUSTRATED DRAWING
Front Fuse Panel

22



ELECTRICAL

Front Fuse Panel

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. ... NUL, SRF 1/4-20 USS ..ottt et ettt e e et 3
2 99.SF0404-1........ccvvvnnn. BOlt, SMF 1/4-20 X 172, o ot ettt et e et e ettt e e 3
3. 99.MO0T6 ... ee e Bolt, M6 X 1.00 X 12MM . oottt ettt et e ettt e e ettt e e et e 2
4 ... ..., GR1M16 ..o Bracket, Fuse Panel Mount,45RC . ... . ittt et e e e 1
5. 30.0502. ...t Fuse Panel, 84 POS MiNi ... .ouuti e e e e e 1
6. 30.0504. ...t Cover, Fuse Panel ... ... e 1

For ordering fuses and relays, please refer to Fuse Panel Layout drawing.

23




ELECTRICAL
ILLUSTRATED DRAWING

Rear Fuse Panel

24



ELECTRICAL

Rear Fuse Panel

REF. PART NO. DESCRIPTION QTY.
Tl 99.E0105......cvviii NUL, INSErt 1/4-20 HeX . .o v et e e e e e et e et ettt 1
2. KN-1484 ...... ... .. ... .... Frame, Rear UpPer ..ot e e e 1
3. 99.SFO405-1 ... .o vvveie BOlt, SMF 1/4-20 X 5/8. . o ottt e e e e e e 3
4.......... 99.SFO4. ..ot NUE, SRF 1/4-20 USS ot e e e e e e e e 2
5. 99.KO041 ...t Machine Screw, #8-32 X 1/ 2. . ot e e e 4
6. 99.E0133.... oot Locknut, Nylon #8-32 SS. . .. i e 4
7o 30.0504. ... Cover, Fuse Panel NT2T100 .. ..ottt ettt it e e e e ettt 1
8. 30.0502. ... Fuse Panel, 84 POS MiNi ... .ouutt e e e e e 1
9. GR-1005.......ccvviiin. Mount, Rear FUSE BIOCK . .. ..ot 1
10......... OMO0T6. ..o Bolt, M6 X T.00 X 12MM . oot e e e e e e e e 2

For ordering fuses and relays, please refer to Fuse Panel Layout drawing.

25




ELECTRICAL

ILLUSTRATED DRAWING
Beacon & Remote Accessories




ELECTRICAL

Beacon & Remote Accessories

REF. PART NO. DESCRIPTION QTY.
1 99.E0105.......i i NUt, INSert 1/4-20 HEX . . oottt e e e e e e e 5
2 99SFO4. ...t NUt, SRE 1/74-20 USS . oo oo 2
3 99.SFO405-1.......ccovvinnn. Bolt, SMF 1/4-20 X 5/8. . o oo 6
4. ... 99.E0082........ciiinn. Nut, Locking FIange 3/8-16 . . ...ttt e s 7
5 05.0216. ..o ovviiia e Grommet, 3/16ID, 5/80D, 3/8T . . ..ottt 1
6. 05.0214. ..o ooviii Grommet, 3/32ID, 5/80D, 13/64T. .. ..ottt 1
7o 720061, .. Tool, Hex Key, 5mm (for Armrest Assembly 47.0531) .........ooiiiiiiinnennn.. 1
8 . 72.0066. ... ..ot Tool, Hex Key, 2.5mm (for Camera 35.0187-1) . ..ot 1
9. 11.0053. ..o U-Bolt, 3/8-16 2-1/16"IDSQBend ... ..ot 3
10......... 97.0406...... ..o Bolt, Carriage 1/4 X 4-1/2 . . oo e e e 4
Mo 99.A04N . ... Locknut, NyIon 174-20. . . ..ottt e e e e e 4
2% ..., 99.K0071 .o Machine Screw, #10-32 X 5/8. . . oottt 15
13* ... .. 99.AT032N . ..o Locknut, Nylon 10-32 Stainless . . . ..ottt e e e 15
14 ......... GR-1182 ..o Plate, U-Bolt Reinforcement ... ... o it e 2
5. .. ... GR-1127 .o Bracket, Receiver MOUNTING. . ..o o uu ettt e e e 1
16 ... .. GR-1187 i Spacer, Strobe GUArd . ... .ottt 4
17 oot GR-1161 ... Mount, Strobe/ANteNNas . . .. ..o e 1
18 ... 05.0101.......coviiiiiiinn Grommet, 3/81ID, 7/80D, 3/8THK . . ... 1
19 . ... GR-1134 ... Cover, RC RECRIVET. . ..ttt e e e e e e e s 1
20 ... 35.0189. ... Antenna-Range Control .. ...ttt e 1
21 oo 35.0183. ... i Remote Control, 2.4 GHzZ . ..ot ot e 1
22 ... 35.0188. ... Antenna, Magnet MOUNt . .. ... e 2
23 ... 33.00%4. ... Light, Strobe AmMber/Green . ... ...t e e 1
24 ... 99.E0158. ... Nut, Insert 1/4-20 Hex, .027 - 165 . ..ottt e 2
25 ... 99.SFO5. ... NUL, SRES/T6-T8 USS . oot e e 1
26 ... 11.0046. . ...coviviiiii Clamp, Cushioned 172" 2-TUD@ . . ..ottt e i 1
27 oo 99.SF0504-1 ...ttt Bolt, SMES5/16-T8 USS X 1/2. . e e 1
28% ... GR-1227 ..o Mount, RCANTENNAS . . . ottt e e 1
29% ... GR-1226 ... Cover, Proximity ANteNNa. . . ...t 1
30% ........ 99.BO143 ... Washer, Sealing 1/4ID X 3/4 0D . . .o v v 3
C 3 99.SF0406-1........cvvvnnnn BOIt, SMF 1/4-20 X 3/4. . o oo 3
32 47.0544. ... i Hip Belt . oo 1
33 ..., 33.0095. . ... Battery, Lithium Ion, 3.7V, ..o e 1
34 ..., 33.009. ... Battery Charger. . oottt e 1
35, 47.0543. ... .. Shoulder Harness (Standard) . ...ttt e e et 1
36 ... 704213, Kit, Shoulder HOOK . . ... o e e e e 1

Note: 70.4220 Kit, Proximity Antenna Cover includes Ref. 1, 12, 13, 28, 29, 30, & 31.

27




ELECTRICAL

ILLUSTRATED DRAWING
Beacon & Remote Wiring Diagram

@

I

<>
(ub

28



ELECTRICAL

Beacon & Remote Wiring Diagram

REF. PART NO. DESCRIPTION QTY.

T, 35.0189. ... Antenna-Range Control . ... ..ot e

2 320271 Cable, Right ANteNNa CO-aX. .« v\ vttt ettt e et e e e e e eens
3 32.0270. .o Cable, Left ANteNNa CO-aX . . v vt vttt ettt e et e e e e e e e
4. ... 35.0188. ... Antenna, Magnet MOUNt . ... .. e
5.0 33.0094........... o Light, Strobe Amber/Green . ...
6. 35.0187-1. e Camera, T02 degIreeS . . . vttt et ettt e et e e e e e e e e
7o 32.0269. ... Cable-Multi, 2 meter. . ...
8. 32.0260. . ...t Harness, Wire 45RC RAr . . ... it e e e
9. 32.0267. ...t Harness, Strobe RCJUMIPEI . . ..ottt e e i

Note: Some items removed for clarity.

29




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Diagram

w

FRONT TRANSAXLE et -}
Hydraulic Reservoir

SIGHT TUBE

¥

12

FRONT LIFT CYL

s
MICRO
FILTER

10 |

I
I
—

!

EXPANSION TANK

34

CLOSED LOOP |
DRIVE
CIRCUIT

HIGH
PRESSURE

40 RETURN
LINE

-

—_—_——— OPEN LOOP IMPLEMENT CIRCUIT
*NOTE: IF ANY PART OF THE CLOSED LOOP HYDROSTATIC DRIVE CIRCUIT (PUMP, FRONT DRIVE **NOTE:THE FRONT TRANSAXLE IS PART OF THE HYDRAULIC SYSTEM,
MOTOR, REAR DRIVE MOTOR, OR ANY OF THE THREE 5/8” HYDRAULIC LINES CONNECTING THEM SO THE FRONT MOTOR MUST HAVE THE SEAL REMOVED. THE REAR
TOGETHER) IS SERVICED OR REPLACED, THE VENTRAC CLOSED LOOP DRIVE CIRCUIT TRANSAXLE IS SEPARATE FROM THE HYDRAULIC SYSTEM, SO THE
FILTRATION PROCEDURE MUST BE PERFORMED. THIS PROCEDURE REQUIRES A SPECIAL SHAFT SEAL IN THE REAR MOTOR MUST NOT BE REMOVED.
VENTRAC REMOTE FILTERING TOOL (KIT # 70.0122) AND MUST BE PERFORMED BY A VENTRAC
AUTHORIZED TECHNICIAN. FAILURE TO PERFORM THIS FILTERINGPROCEDURE FOLLOWING A
REPAIR CAN RESULT IN COMPONENT AND/OR COMPLETE SYSTEM FAILURE AND MAY VOID WARRANTY.

30




HYDRAULICS, AXLES, & WHEELS

Hydraulic Diagram

REF. PART NO. DESCRIPTION QTY.
T, KN-6052 . ......covvvintt. Tank, Steel Hydraulic 4520. . .. oottt e 1
2. 29.0126. ..o Fitting, Cap 1" FP .ottt e 1
3 27T06-3-32IN .......ovvnnn Tube, Silicon 3/8INID X 32IN. . . oottt e e 1
4. ... 27.F04. .. o Hose, Fuel Line X 174 /ft . oo e e e e 1
5 22.0080. ...ttt Hose, 1/2x19.00 ASTM D380/ ASTM D675T . ..o oottt 1
6 ...t 20.0475. ... Hose, 1/4x86.00 SAE 100R17AR (Steering) (DCV-2Bto St Cyl-Head) .................. 1
7o 20.0474. ... i Hose, 1/4x93.00 SAE 100R17AR (Steering) (DCV-2Ato St Cyl-Rod) ................... 1
8 . 23.0230. ..t Valve, 4 Spool EH W/ FloatInlet. . ... e 1
9. 230145, . Cylinder, 1-3/4" X 8 STEIING . . v\ vttt ettt e e e e i e 1
0.0 20.0472. ..o Hose, 3/8x77.00 SAE 100R17AR (Lift) (DCV-1Ato Lift-Rod) . .. ...t 1
Moo 20.0473. .. Hose, 3/8x91.00 SAE 100R17AR (Lift) (DCV-1B to Lift-Head)......................... 1
12200000 .. 23.0156. ..o Cylinder, 2-1/4" X 7" Lift « oo 1
13000, 20.0474. . ..o Hose, 1/4x93.00 SAE 100R17AR (Aux) (DCV-3Ato Aux-Yellow). ...................... 1
14 ... .. 20.0474. ... Hose, 1/4x93.00 SAE 100R17AR (Aux) (DCV-3Bto Aux-Red)............cvviuunn... 1
15 .. 20.0474. . ..o Hose, 1/4x93.00 SAE 100R17AR (Aux) (DCV-4A to Aux-White) ....................... 1
16 ... 20.0474. ... Hose, 1/4x93.00 SAE 100R17AR (Aux) (DCV-4B to Aux-Black)........................ 1
17 oo 23.0197. .o Coupler, Hyd Quick Female 1T/4 ORB . . ..ottt e e 4
18 ... 13.0347. . i Switch, Temp -06 SAE ORB . . . ..ot 1
19 . ... 21.0178. . oo PUMD, Gear . o e 1
20 ... 21.0179. oo Pump, Hyd. 28CC EH .. ot e 1
21 ool 21.0155. .. oo Cooler, Hydraulic - Offset Fin. . ... oottt e e 1
22 oo 21.0149%*% ... Motor, Hyd. Danfoss 20CC/REV . . ...ttt ettt e e et e e e e 2
23 ... 23.0200. ... Valve, CHeck Parker 5PSL 06 ORB ... e 1
24 ... 20.0483. ... Hose, 1/4x76.00 SAE T00RT7AR . ..ot e e 1
25, 20.0478. .. Hose, 5/8 X 75.50 SAE TOOR2 . . ...ttt e 1
26 ..., 20.0479. ..o Hose, 5/8 X 20.00 SAE TOOR2 . . . ..ttt e 1
27 ool 20.0414. ..o Hose, 5/8 X 53.00 SAE TOORTO . . ..ttt ettt e 1
28 ... 22.0085. . ... Hose, 1/2x15.00 ASTM D380 / ASTM D675T .. oo ottt 1
29 ... 20.0482. ... Hose, 1/4x26.00 SAE T00RT7AR . ..o 1
30 ... 22.0103. .. Hose, 1/2x18.50 ASTM D380 / ASTM D675T .. oo ottt e 1
31 e 22.0104. ..o Hose, 1/2x57.00 ASTM D380 / ASTM D675T .« oo o vttt 1
32 20.0403. . ... Steel Tube, 3/4"OD X .065Wall. ... oot 1
33 20.0485. ... Hose, 3/4" x 7. 75 SAE FlexX Stl. . ..o oo e 1
34 ... .. 22.0102. . ... Hose, 3/4x22.00 Parker EZ FOrm. . ...ttt e 1
5. 21.0153. oo Filter, Head -T2 ORB POItS . . . .o ettt ettt e e 1
36 ... 21.0180. ..o Filter, Hyd. 25 MiCron SYN X 77 . . o oottt et et e e i 1
37 oo 21.0154. ... Filter, Head 08 ORB . . . .\ttt e 1
38 ... 21.0124. ..o Filter, Hyd. TO Micron Cel. ...ttt e e e e 1
39 ... 22.0084. . ... Hose, 1/2x14.50 ASTM D380 / ASTM D675T .. oottt et e 1
40 ......... 22.0100. .. Hose, 1/2x13.50 ASTM D380 / ASTM D675T .. oottt et e 1
a1 .. 20.0477. 0o Hose, 3/8x67.00 SAE TOORT7ZAR . ..o 1
42 ... 20.0476. .. Hose, 1/4x90.00 SAE TO0RT7AR . ..ottt e 1

** When replacing the front motor, the shaft seal MUST be removed.
When replacing the rear motor, the shaft seal MUST NOT be removed.

31




O-Ring

HYDRAULICS, AXLES, & WHEELS

Hydraulic Fitting O-Ring Chart

Straight Thread O-Ring Boss - O-Ring Replacement Part Numbers

SAE Fitting Size | Thread Size VPI Part # ID oD Width AS568A Dash #
-04 7/16-20 26.0035 0.351" 0.495" 0.072" 904
-06 9/16-18 26.0036 0.468" 0.624" 0.078" 906
-08 3/4-16 26.0037 0.644" 0.818" 0.087" 908
-10 7/8-14 26.0038 0.755" 0.949" 0.097" 910
-12 1-1/16-12 26.0039 0.924" 1.156" 0.116" 912
-16 1-5/16-12 26.0043 1.171" 1.403" 0.116" 916
0O-Ring Face Seal Hose - O-Ring Replacement Part Numbers
SAE Fitting Size Thread Size VPI Part # ID oD Width AS568A Dash #
-04 9/16-18 26.0044 0.301" 0.441" 0.070" 011
-06 11/16-16 26.0025 0.364" 0.504" 0.070" 012
-08 13/16-16 26.0009 0.489" 0.629" 0.070" 014
-10 1-14 26.0023 0.614" 0.754" 0.070" 016
-12 1-3/16-12 26.0045 0.739" 0.879" 0.070" 018
-16 1-7/16-12 26.0046 0.926" 1.066" 0.070" 021

32




HYDRAULICS, AXLES, & WHEELS

Blank Page

33



HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING

Hydraulic Oil Tank

34



HYDRAULICS, AXLES, & WHEELS

Hydraulic Oil Tank

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. . ...t NUE, SRF 174-20 USS . et e e 1
2 99.SFO405-1 ..., Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 1
3 11.0046. ....ccviviiiiiit Clamp, Cushioned 1/2" 2-TUbe . .. ..ottt e e i eas 1
4. 25.6902-12-12 ... Fitting, 45 MFE 3/4 X 3/4. . . oot 1
5. 25.5405-12-08 ..ot Fitting, Reducer 3/4 X 1/2. . .ot e e 1
6 ... 25.FF2651MP-08-08-08-08. . ... Fitting, Cross O8FF . . . ..ttt e e 1
7o 25.4603-06-06 ............... Fitting, 45 ME 06 HB X 06 MAORB. . . .. ...ttt 1
8. 99.0403. . ...t BOLT, 1/4-20 X 3/8 BSCS.. . . . vttt ettt e e et e e e 1
9. 99.SF0403.......oiiii BOLT, SRF 1/4-20 X 3/8 . . . ettt et e e e e 2
10......... 00.0340.....ccvviviiniinnn. Decal, Hydraulic Oil. . .. ..o e e 1
M. 29.BFO4MP0O445 ............. Fitting, 174 Barb X 1/4 MP 45 . oo e 1
12000000, 29.BFO6MP0490 ............. Fitting, 3/8 Barb X 1/4 MP 90 . ..ottt e 1
13000 11.0048. ... Clamp, Hose Band 9/16" OD HOSE . ..« vttt ettt e e e ea 2
4 ... 29.BFO8MPO6............tn. Fitting, 172 Barb X 3/8 MP St . ..ottt e e 1
15......... 29.0126. ...t Fitting, Cap 1" FP (Serial # 01001-01125). . ..ottt e 1
16 ... 11.0032. . Clamp, HOSe S/S 7/16-25/32 . . ..ot 1
17 oo 27.F04. .. o Hose, Fuel Line X 174 /ft . oo e e e e 1
18 ...t 22.0080. ... Hose, 1/2x19.00 ASTM D380 / ASTM D675T .. oo oottt e 1
19......... KN-6052 .. ..ovviveeeneen.. Tank, Steel Hydraulic 4520 (Serial #01001-01125). . ... vvvtinini et 1
20 ... 27T06-3-3IN .......cvvvnnnn Tube, Silicon 3/8INID X 32IN. . ..ottt e e e e 1
21 oo 23.0127. .. Dipstick, Asm 6-3/4" (Serial # 0T126-). . . .. vv vttt e 1
22 .. KN-6093 ...........covvvnn.. Tank, Steel Hydraulic (Serial # 01126-). ..« ittt e 1

35




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Steering System

36



HYDRAULICS, AXLES, & WHEELS

Hydraulic Steering System

REF. PART NO. DESCRIPTION QTY.
T 99.A05N ... Locknut, Nylon 5/16-18 USS. . . . oottt e e e i 4
2 99.E0095........cciiiinn. Locknut, 5/8-11 Heavy NYION. . . ..ot e e i 2
3 99.KOT12 ...t Bolt, 5/8-11 X 2-1/2 Grd A325 . ..o oo e 1
4. 99.KO132 ...t Bolt, 5/8-11 X 3 Grd A325 . . ..ttt e 1
5. 25.FF6801-06-06 ............. Fitting, 90 Elbow - BMFF X BMB . . . ..ottt e e e 2
6. 64.1725. .. o Spacer, Steering CyliNder. . ...ttt e 2
7o 25.FF6400-06-08 ............. Fitting, Connector 06MFF X 08MB. . . . . ...ttt ittt 2
8. 99.SFO510-1 ... vvvvvinne Bolt, SME5/16-T8 USS X 1-1/4 . oo oot e 4
9. 99.E00TT. ..t NUL, Jam 5/8-T8 SAE . .ttt e 1
10......... GR-1138 ..o Spacer, Steering Module .. ... .. e 1
| 35.0178. ..o SENSON, STEEIING. . o\ttt e e e e 1
122000000, A7.0117. e Steering Wheel, 16mm X 40T ...ttt e aas 1
13000 47.0118. e Cap, Steering Wheel . . ... 1
4.0, 00.0207........ciiiiiiiin Decal, Ventrac DOme . ...t e 1
5. GR-1181 .o Mount, Steering Wheel. . . ... oo e 1
16 ... .. 23.0145. .. i Cylinder, 1-3/4" X 8 STEIING .« v\ vttt et et e et et 1
17 oo 23.0230. ..t Valve, 4 Spool EH W/ FloatInlet. . ... e 1
18 ... 20.0475. ... Hose, 1/4x86.00 SAE T00RT7AR . ..ttt 1
9.0 20.0474. . ..o Hose, 1/4x93.00 SAE T00RT7AR . .ot 1
30 ... 29.GFO00T ....vvveiiiee Grease Ftg, 1/4 SAE St. . oot 2

37




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Front Hitch Hydraulic Lift

23.0156

38



HYDRAULICS, AXLES, & WHEELS

Front Hitch Hydraulic Lift

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ...t NUL, SRES/T6-T8 USS . . ottt ettt e e et 1
2 99.SF0508-1........ccvvvvnnnn BOIt, SMFE 5/16-T8 X 1 oottt et e ettt e e e e e et e e e 1
3 95.05. .. Washer, FIat 5/16 SAE . . . o oottt e e e e et e e e 2
4 ... 99.E0103..... ..o Nut, Locking Flange 1/2-13 . ... o e e e 1
5 95.08. .. e Washer, FIat 1/2 SAE . . . oottt e e 2
6. 96.05. .. i Washer, LOCK 5716 . . ..ottt e e e e e 2
7o 99.M0005 . ......cvvvnnnnn. Bolt, M8 X T.25 P X 20MM ...ttt e ettt 2
8 i 25.FF6801-06-06 ............. Fitting, 90 Elbow - BMFF X 6MB . . ...ttt 2
9. 23.0230. .. Valve, 4 Spool EH W/ FloatInlet. . ... oo e 1
10......... 25.FF6400-06-08 ............. Fitting, Connector 06MFF X 08MB. . . . . ...ttt ittt 2
M. 641712, .. Bushing, Steel 516 X 1.000 . .. ..ottt ettt e 1
122000000, 64.1631. .. Bushing, Lift Cylinder Rear . ... ... oo et 1
13000, 90.0820. ... BOIt, 1/72-T3 USS X 2-1/2 oo e 1
4 ... 99.SF0836-1.....cvvvnnnn.. BOLT, SMF 1/72-T3 X 4-1/2 . . ettt e e e e 1
5. .. ... 99.A08C ... . LoCKNUE, Center 1/2-13 . oottt e e et e e e e 1
16 ... 23.0156. .o Cylinder, 2-1/4" X 7" Lift <o oo 1
17 oot 20.0472. ..o Hose, 3/8x77.00 SAE TO0RT7AR . .o 1
18 ... 20.0473. .. Hose, 3/8x91.00 SAE TO0RT7AR . .ottt e 1
30 ... 29.GFO00T ....vvveiiiee Grease Ftg, 1/4 SAE ST .. e e 2

39




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Front Hitch Hydraulic Lift & Lock Valve (CE)

23.0156

40



HYDRAULICS, AXLES, & WHEELS

Front Hitch Hydraulic Lift & Lock Valve (CE)

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. ... NUL, SRF 1/4-20 USS ..ottt et ettt e e et
2 99.SFO5. ... cii i NUL, SRF 5/16-18 USS . ittt ittt e ettt ettt e ettt
3. 99.SF0508-1.......ccvvvnnnn. BOIt, SIMF 5/16-18 X T oottt ettt ettt ettt ettt e
4. 95.05. it Washer, FIat 5/16 SAE . . .ottt et ettt e et e e
5. 99.E0103.......ciiiiiie Nut, Locking Flange 1/2-13 . ... o e e e
6. 95.08. . it Washer, Flat 172 SAE . . oottt e e e
7o 99.A08C ...t LocknUt, Center 1/2-T3 . ot e e e e e
8. 96.05. ... Washer, LOCK 5/16 . ..o e e e e
[ 99.M0005.......cvieeean Bolt, MB X 1.25 P X 20MM . .\ttt ittt et ettt e e
10......... 25.FF6801-06-06 ............. Fitting, 90 EIbOw - BMFFE X BMB . . ..ottt
Mo 23.0230. .. Valve, 4 SpoOl EH W/ Float . . ..ot e e
12000, 25.FF6400-06-08 ............. Fitting, Connector 06MFF X O8MB. . . . oottt ettt e e e
13000, 25.FF6400-06-06 ............. Fitting, Connector -06MFF X -06MB .. ...ttt e
14......... 99.0406. ... BOIt, 1/4-20 X 3/4 BSCS . . ottt ittt e
15......... 641712, e Bushing, Steel .516 X 1.000 . . ...ttt ettt ettt et
16 ... .. 64.1631. .. i Bushing, Lift Cylinder Rear . ......... i et
17 oo 90.0820.....ccviiiiiiee BOIt, 1/72-13 USS X 2-1/2 o ottt e et e ettt et e
18 .ot 99.SF0836-1.......cvvvennnn. BOLT, SMF 1/2-13 X 4-1/2 . o oottt e e et ettt e ettt
19 ..., 00.0329. ...t Decal, Front Hitch Valve . . ... oo e e e e
20 ..., 23.0216. .ot Valve, Ball . ..o
21 oo KN-1471 ..o Bracket, Ball Valve. .. ... e
22 .. 23.0156. ... Cylinder, 2-174" X 7" Lift .ot
23 ... 20.0472. .. i Hose, 3/8x77.00 SAE T00RT7ZAR . .ottt et et e et ettt
24 ... ... 20.0473. ... Hose, 3/8x91.00 SAE TO0RT7ZAR ..ottt
25 ... .. 20.0459. ... ... i Hose, 3/8x24.00 SAE T00RT 7 . . oottt ettt ettt ettt e e
30......... 29.GFO00T ..., Grease Ftg, T/4 SAE ST ..ttt e e

41




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Auxiliary Hydraulic Quick Couplers

42



HYDRAULICS, AXLES, & WHEELS

Auxiliary Hydraulic Quick Couplers

REF. PART NO. DESCRIPTION QTY.
Tt 99.SFO5. ..o NUE, SRES/16-T8 USS .. .ttt e 2
2. 99.SF0508-1 ... ..ovvvnnnn.. BOIt, SME 5/16-T8 X 1 oottt et et e e 2
3. 95.05. .t Washer, FIat 5/16 SAE . . . ...ttt et 6
4 ... GR-1045 ... ... Bracket, Hyd Coupler 4 POS . . ... ...ttt et e 1
5.0 25.FF6400-06-08 ............. Fitting, Connector O6MFF X 08MB. ... ... . oot s 4
6 ... 25.FF2764-06-06-LN .......... Fitting, Bulkhead Straight 3/8 W/LocknUt . .. ...t e 4
7o 25.FF306-06.........cvvvunn. Locknut, -06 Bulkhead Fitting . . ......oooun i e 4
8 . 23.0197. . Coupler, Hyd Quick Female 1T/4 ORB . . ..ottt e 4
9. 05.0190. . ..cvvvveininn. Washer, .905ID X 1.170 X .T40 Red. . . . ..ottt 1
0.0 05.019T. ..o Washer, .905ID x 1.170 X .140 YellOW . ... ooi e 1
Moo 23.0126. .o Plug, DUSE. . oot 4
12200000 .. 05.0193. ... Washer, .905ID X 1.170 X .TA0WhIte . . . ..ottt e 1
13000, 05.0192. ... Washer, .905ID x 1.170 x . 140 Black . ......cooin e 1
14 ... .. 20.0474. ... Hose, 1/4x93.00 SAE T00RT7AR . ..ot 1
15 .. 20.0474. . ..o Hose, 1/4x93.00 SAE T00RT7AR . ..ot 1
16 ... 20.0474. ... Hose, 1/4x93.00 SAE T00RT7AR . .o e e 1
17 oot 20.0474. ... Hose, 1/4x93.00 SAE T00RT7AR . .ot 1

43




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Front Hydraulic Motor Mount & Fittings

44



HYDRAULICS, AXLES, & WHEELS

Front Hydraulic Motor Mount & Fittings

REF. PART NO. DESCRIPTION QTY.
T 26.0024. ... . O-riNG 3-1/4 X 3-1/2 X 1/8 . oottt e e e e e e 1
2. 51.0097.......ccciiiiiii.. Gear, PiNioN 13 T Progear .. ...ttt e e e e et 1
3 04.0015. ... Snap RiNg, EXt.039 X .588 . ... 1
4 ... 25.FF6602-6-6-6.............. Fitting, Tee BMFF X 6FFS X BMFEF . . ..ot e e 1
5. 13.0341. oo Switch, Temp -06 SAE ORB . . . ..ottt e e e e 1
6. 23.0200. . ..o Valve, Check Parker 5PSL 06 ORB . ...ttt e 1
7o 95.06. .0ttt Washer, FIat 3/8 SAE . . . oot 2
8 . 90.0610. ...vvviae e Bolt, 3/8-T6 USS X 1-1/4 . .o e 2
9. 25.FF6500-10-10 . ............ Fitting, 90 EIbow -TOMF X =T0FF. . . ..ttt e e e e 1
10......... 25.FF6801-10-10 ............. Fitting, 90 EIbow -TOMF X -TOMB. . . . oottt e e e i 1
| 25.FF6400-L-10-10. . .......... Fitting, Connector Long -TOMF X -10MB ... ... i e 1
122000000, 25.FF6502-10-10 .. ........... Fitting, 45 EIbow -TOMF X =T0FF. . ...ttt e 1
13000 21.0149%. . ... Motor, Hyd. Danfoss 20CC/REV . . ...ttt ettt ettt e e e 1
20 ..., 320283, ... Harness, Hyd Temp Sensor 45RC (Serial # 01015-01109) . ... ...iiviiineennnt. 1

* When replacing the front motor, the snap ring and shaft seal MUST be removed.

45




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Rear Hydraulic Motor Mount & Fittings




HYDRAULICS, AXLES, & WHEELS

Rear Hydraulic Motor Mount & Fittings

REF. PART NO. DESCRIPTION QTY.
Tt 26.0024. ... ... O-RiNG, 3-1/8 X 3-3/8 X 1/8 . o e e e 1
2. 51.0097.......ccciiiiiii.. Gear, PiNioN 13 T Progear .. ...ttt e e e e et 1
3. 04.0015. . .....cciiiii. Snap RiNG, EXt.039 X .588 . ..ottt 1
4. ... 25.FF6801-08-08 ............. Fitting, 90 Elbow 8MFFE X 8MB . . . ..ot e 2
5. 95.06. .. Washer, FIat 3/8 SAE . . . ... e 2
6. 90.0610. . ..cvvvveiiin Bolt, 3/8-T6 USS X 1-1/4 . et e 2
7o 25.FF6400-10-10 .. ........... Fitting, Connector 1IOMFF X TOMB. .. ... .ottt e 2
8 . 21.0149%. . ... Motor, Hyd. Danfoss 20CC/REV . . . ..ottt ettt et e e 1
9. 350175, e Sensor, EMD Orbital Motor Speed ...ttt e 1
10......... 26.0054. ... i O-RiNG, -0T16 VItON 80D . . ..ottt e 1
Moo 99.MO073 ...ttt Bolt, M6 X T.0X T2 SHCS. ..ot 1

* When replacing the rear motor, the shaft seal MUST NOT be removed.

47




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Pump Mount & Fittings

48



HYDRAULICS, AXLES, & WHEELS

Hydraulic Pump Mount & Fittings

REF. PART NO. DESCRIPTION QTY.
T 99SFO8. ... NUt, SRFE 1/72-13 USS oo 2

2 99.SF0608-1.......... ..ot BOIt, SMFE 3/8-16 X 1 oottt 2
3. 21.0178. . oo PUMD, Gear .o 1
4. ... 97.0812. ... i Bolt, Carriage 1/2-13 X 1 172 oo e e e e 2
5.0 21.0179. . oo Pump, Hyd. 28CC EH ... o 1
6. 25.FS1800-10-12 .. ..o ottt Fitting, -1T0 ORFS x-12 Code 62 Flange ....... ...ttt 2
7o GR-1109 ... Plate, Pump MouNt Bolt. . ..o e 2

8. i 25190212, ... Clamp, 3/4" Split Flange Kit . ... ... e 2

49




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Oil Cooler & Fan

50



HYDRAULICS, AXLES, & WHEELS

Hydraulic Oil Cooler & Fan

REF. PART NO. DESCRIPTION QTY.

Tl 99.E0046..........ciiii... Nut, “U” 1/4-20 Extruded

2 KN-1201 ..o Panel, Seatbox Rear Right . . ... ... e
3. 25.FF6801-08-08 ............. Fitting, 90 Elbow 8MFFE X 8MB . . . ..ot
4. 99.SF0408-1......cvvunnnn.. BOIt, SMF 174-20 X 1« o oottt et e e e et e e
5.0 37.0057. ... Fan, ElectriC 75" oo
6. 21.0155. .. oo Cooler, Hydraulic - Offset Fin. . ... oot
7o 25.6408-H-08................ Fitting, -08 MB x Hollow Allen . . . ... oo e e
8. 06.0045-8.75IN ... ........... Weatherstrip, 1/8 X 3/4 X 8-3/4" . . .o
9. 06.0045-8.25IN .............. Weatherstrip, 1/8 X 3/4 X 8-1/4"

51




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Drive Circuit Hoses

52



HYDRAULICS, AXLES, & WHEELS

Hydraulic Drive Circuit Hoses

REF. PART NO. DESCRIPTION QTY.
T, 97.0608......... ... Bolt, Carriage 3/8-16 X 1. oottt et e e 1
2 99.E0082........cciiiinn. Nut, Locking FIange 3/8-T6 . . .. .ottt e e 1
3 440418, oo Clamp, 1-1/4" Loop Vinyl Cushion. ... ... oo e 1
4. 90.0520. ..o BOlt, 5/16-T8 USS X 2 1/2 .ot 1
5. 440416, .o ovi Clamp, Hyd Hose 32mm ID 2 CaVvity. . . oottt et et eas 1
6. 21.0149%*% ... Motor, Hyd. Danfoss 20CC/REV . . . ..ottt ettt e e e 2
7o 25.FF6400-10-10 .. ........... Fitting, Connector 1IOMFF X TOMB. .. ... .ottt e 2
8. 25.FF6801-08-08 ............. Fitting, 90 EIbow 8MFF X 8MB . . ..o 2
9. 25.6902-12-12 .. ..ot Fitting, 45 MFE 3/4 X 3/4. . ..o 1
0.0 25.5405-12-08 ............... Fitting, Reducer 3/4 X 1/2. . .. 1
Moo 25.FF2651MP-08-08-08-08. . . .. Fitting, Cross O8FF . . . ..ot e 1
12200000 .. 25.FF6602-6-6-6. . ............ Fitting, Tee -06MF X -06FF X -06MF .. ... ... o i 1
13000, 25.FF6801-10-10 .. ........... Fitting, 90 EIbow -TOMF X -T0MB. . . ..ot e 1
14 ......... 25.FF6400-L-10-10. . .......... Fitting, Connector Long -TOMF X-10MB ... ... i e 1
15 .. 25.FF6500-10-10 . .....vvvte Fitting, 90 EIbow -TOMF X -10FF. . ..o e 1
16 ... 25.FF6502-10-10 .. ........... Fitting, 45 EIbow -TOMF X -10FF. . ..o e 1
17 o000 23.0200. ... Valve, Check Parker 5PSLO6ORB . ...t 1
18 ..l 21.0178. . oo PUMD, Gear .o 1
9.0, 21.0179. ... Pump, Hyd. 28CC EH. ..ot 1
20 ........ 25.FS1800-10-12 . ... ......... Fitting, -T0 ORFS x-12 Code 62 Flange ..........oiiiiiiiiiiiiiiiiiiiiaieaeee 2
21 ool 23.0230. ..t Valve, 4 Spool EH W/ FloatInlet. ... ..ot e e 1
22 ... 25.FF6400-06-06 ............. Fitting, Connector -06MF X -06MB . ... ... i 1
23 ... 25.FF6400-08-10 ............. Fitting, Connector -08MF X -TOMB . ... .. ittt 1
24 ... 25.FF6400-04-08 ............. Fitting, Connector -04MF X -08MB . ...ttt 1
25, 25.2603-12-12-12 .. .......... Fitting, MTEE 3/AX3/AX3/4 . .. e 1
26 ... ... 25.6803-12-12-16 ............ Fitting, Tee Branch . ... ..o e 1
27 ool 25.2406-12-08 .. ...t Fitting, Reducer FM 3/4 X 1/2. . i e 1
28 ... KN-6025 ...t Bracket, Transaxle Mount Right .. ... ...t e i e 1
A 51.0095........coiiiiii. Transaxle, ASm Progear 260 . . .....u ettt 1
3000 20.0484. . ... .. o i Tube, Suction 3/4" OD x.065Wall. . ... e 1
C 2 20.0478. ... . i Hose, 5/8 X 75.50 SAE TOOR2 . . . ..ttt ettt 1
32 20.0479. ... . o il Hose, 5/8 X 20.00 SAE TOOR2 . . . ..ttt ettt e 1
3300 20.0414. . ... oo Hose, 5/8 X 53.00 SAE TOORTO . . ..ttt 1
34 ... 22.0085....... . i Hose, 1/2x15.00 ASTM D380/ ASTM D6751 . ...t o ittt 1
35 20.0482. ... o i Hose, 1/4x26.00 SAE TOORT7AR . ... 1
36 22.0103....... . i Hose, 1/2x18.50 ASTM D380/ ASTM D6751 ... .ottt 1
37 o 22.0104. . ... Hose, 1/2x57.00 ASTM D380/ ASTM DB7571 . .ot e 1
38 ... 20.0483....... .. i Hose, 1/4x76.00 SAE TOORT7AR .. ...t 1
39 ... 99.E0102.....covviiieeenn Nut, Locking Flange 5/16-18 . . ..ottt e et 1

** When replacing the front motor, the shaft seal MUST be removed.
When replacing the rear motor, the shaft seal MUST NOT be removed.

53




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Pump Supply Line & Main Hydraulic Filter




HYDRAULICS, AXLES, & WHEELS

Pump Supply Line & Main Hydraulic Filter

REF. PART NO. DESCRIPTION QTY.
T, 99.E0105.......i i NUt, INSert 1/4-20 HEX . . oottt e e e e e e e
2 99.SF0406-1.......cvvvvnnnn Bolt, SMF 1/4-20 X 3/4. . o oot e e e e
3 99.SFO405-1 ...t BOlt, SMF 1/4-20 X 5/8. . o oottt e
4 ... GR-1139 ... Cover, Hyd Filter ACCess, 45RC. . . ..ottt e e e e i
5 99.E0046. ...ttt Nut, “U” 1/4-20 EXTruded . . ... oottt e e e s
6. KN-1105 .. ..o Bracket, Oil Filter MOUNtING. . ..o o vttt e e e
7o 25.FF6400-12-12 . ............ Fitting, Connector -12MF X -12MB . ... o e
8 i 25.6402-16-12 ....ccovvein. Fitting, Adapter -16MB X -12F JIC, Swivel........ ..o e
9. 25.2603-12-12-12 . ... Fitting, MTee 3/4AX3/AX3/4 . ..o e
10......... 25.6803-12-12-16 ............ Fitting, Tee Branch . ... ... e e
Mo 20.0403.......... o Steel Tube, 3/4"OD X .065Wall. . ...
122000000, 20.0485....... . i Hose, 3/4"x 7.75 SAE FIex Stl. .. .o
130, 22.0102. ... oo Hose, 3/4x22.00 Parker EZ FOrM. . ..ottt et e e e
14 ......... 25.6801-12-12 ... vieeen Fitting, Q0 ME 3/4 X 3/4. . .o oo
5. 25.FF6801-12-10 . ............ Fitting, 90 EIbow -12MF X -T0MB. . .. oo e
16 ... .. 210153, .. Filter, Head -12 ORB POItS . ..ottt e i
17 oo 21.0180. .. Filter, Hyd. 25 MiCron SYn X 77 . . o oottt e et e e e e

55




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Hydraulic Implement Circuit Supply & Return




HYDRAULICS, AXLES, & WHEELS

Hydraulic Implement Circuit Supply & Return

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. . ...t NUL, SRE 174-20 USS . oottt e e e e e 2
2 99.SFO405-1 ..., BOIt, SMF 174-20 X 5/8. . o et et et et e e e e e e 4
3 25.FF6801-08-08 ............. Fitting, 90 Elbow 8MFFE X 8MB . . . ..ot 3
4. ..., 25.FF6602-6-6-6.............. Fitting, Tee -06MF X -06FF X -06MF . . ... oo e 1
5. 25.FF2406-08-06 ............. FITTING, STRAIGHT REDUCER -08FF X-06MF ... ... .o 1
6t 25.FF304-C-06-CP ............ FItting, Cap -06 ORFS ...\ttt ettt ettt e et e e ettt 1
7o 25.FF6802-08-08 ............. Fitting, 45 Elbow - 8Mff X 8Mb. . ..o oo 1
8 i 25.FF6802-08-10 ............. Fitting, 45 Elbow -08MFF X -TOMB. . . . . .. 2
9 25.FF6400-06-06 ............. Fitting, Connector -06MF X -06MB . ... ...ttt e 1
10......... 25.FF6801-08-10 ............. Fitting, 90 Elbow OBMFF X TOMB . . . . .ttt 1
Mo 21.0155. . . i Cooler, Hydraulic - Offset Fin. . ... oottt e e 1
122000000, KN-1000 . .....covvvennnnn. Bracket, Filter MOUNT .. ... e e e e 1
13000, 21.0154. ..o Filter, Head 08 ORB . . . . .ttt et e 1
14 ......... 21.0124. ..o Filter, Hyd. TO Micron Cel. . ...ttt e i 1
15 .. 22.0084. . ... Hose, 1/2x14.50 ASTM D380 / ASTM D675T ..« oottt 1
16 ... 22.0100. .. Hose, 1/2x13.50 ASTM D380 / ASTM D675T .. oo oottt 1
17 oot 20.0477. .o Hose, 3/8x67.00 SAE TO0RT7AR . .ot e 1
18 ... 20.0476. ... Hose, 1/4x90.00 SAE TO0RT7AR . ..o 1

57




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Front Transaxle & Wheels

51.0096

58

72.0064

53.0204




HYDRAULICS, AXLES, & WHEELS

Front Transaxle & Wheels

REF. PART NO. DESCRIPTION QTY.

T 99.SF0808-1................. Bolt, SMF 1/72-13 X 1 o o

2 99.SF0606-1.........ccvvvnnnn Bolt, SMF 3/8-T6 USS X 3/4. . .ot e
3 99.SFO812-1......cvvvvennnn Bolt, SMF 1/72-13 X 1-1/2 . oo 12
4. 99.SF0818-1.......cvvvvnnnn BOlt, SME 1/72-13 X 2-1/4 . o oo e
5 99.E0044. ... NUt, Lug 7/16-20 SAE . . o oot 10
6. 99.SF1010-1 ...t BOlt, SMES/8-TT X 1-1/4 . oo e
7o 51.009. ..., Axle, Asm Forged Progear. ... ..ot
8. i 26.0024......... ..o O-ring 3-1/4 X 3-1/2 X 1/8 . o oo e e
9. 51.0022.........co it Spacer, Axle FOr HOUSING ASSY . .ot v vttt et ettt e aa
10......... 53.0221. .. i Brake, ElectromagnetiC . .. ...ttt
Moo 85.KO410 ... Key, T/AX -4 < oo
12000000, 51.0095........ccoiiiiiin.. Transaxle, ASm Progear 260 . . ...ttt
130, 621371 it Frame, Connector Link Mount. . ... ... i
14 ......... KN-6013 ... ..o Bracket, Connector Frame MT. . ...t
150000000, 53.0204......... .. Wheel, ASm 22XT12X8 AT . o oottt e
16 ... .. GR-1172 .o Plate, Electric Brake MOUNTING ... ..ottt e e
17 o000 99.KO134 ... BOlt, SHCS 5/16-18 X 3/4. . . oo e
18 ..l 26.0063....... .. O-Ring, 2.5x68, BUNa, DUrO 70 .. ...ttt e e
19 ... 99.B0144 ... ... Washer, Sealing 7.8mm ID. . . ..ottt
20 ... 90.0524......... ...l Bolt, Hex 5/16-T8 UNC X 3. . . . e
21 ool 26.0064. ... O-Ring, 2.5x82, Buna, Duro 70 (Do not use with single-channel brake plates).........
22 . 95.08. ... Washer, FIat 1/2 SAE . . oo oo
23 ... 855514, ... il Set Screw, 1/4-28 X 3/T6 . . oottt
G2 53.0203.......... .. RiM, 8 X 8.5, 50N 4.5BC ...t
32 53.0089..........ciiiit Tire, Field 22 X 12X 8-NO RIM . ..ot e
33 ... 00.0645......... ... Decal, HUb Side . . oo oo
41 51.0096-2........cccoviinn. Shaft, AXIE ASIM PrOgear. . ..ottt e e e
42 ... 51.0096-1. ..., HOUSING, AXIE Progear . . ...ttt e e e e e e
o 51.0096-4................... Plate, Debris GUArd. . ... ... e
44 ... 51.0096-6...............nn LU StUd, 7/16-20 X o v vttt e e e e e e e
45 ... ... 95.06. .. .0ttt Washer, FIat 3/8 SAE . . . oottt
46 ... ... 90.0608......... .. BOIt, 3/8-T6 USS X T ottt
47 .. 55.0129. ... oot Bearing, Ball. . ... e
48 ... 51.0096-3..........ciinn Collar, LOCK . .ot e
49 ... 51.0096-5.............t Seal, AXIE. .o e
50 ......... 72.0064. ... .o Tool, Brake Mount Alignment . .. ...ttt

59




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Rear Transaxle & Wheels

72.0064

51.0096

53.0204




HYDRAULICS, AXLES, & WHEELS

Rear Transaxle & Wheels

REF. PART NO. DESCRIPTION QTY.
T 99.SF0808-1........cvvvvnnnn BOlt, SMF 1/72-13 X 1 oot 4
2 99.SFO8. .. NUt, SRFE 1/72-13 USS oo 2
3 99.SF0606-1.........covvvnnnn Bolt, SMF 3/8-16 USS X 3/4. . . .ottt e e e e 2
4. ... GR-1105 ... ..o Bracket, Rear Hitch Mt Left, 45RC. . . ...ttt e e 1
5. KN-1032 ... Bracket, Rear Hitch Mt Right. .. ... oo e 1
6 ...t KN-1484 ......... ... ... .... Frame, Rear UpPer ..ot e e e e e 1
7o 64.1864. ...t Bracket, Rear Transaxle ... ... .. 1
8. 99.SF0812-1 ... vvvviine Bolt, SMF 1/72-13 X 1-1/2 1 o oo e 12
9. 99.SF0818-1.....evvvinnn. BOlt, SME 1/72-13 X 2-1/4 . o oo e 4
0.0 99.E0044. ...t NUt, Lug 7/16-20 SAE . . o oot 10
Moo 99.0806. . ...ttt BOIt, 1/72-13 X 3/4 . o oo 2
12200000 .. 99.SF1010-1 ... vvvvnnne. BOlt, SMES/8-1T X 1-1/4 . oo e 5
1300000000, 99.1008. ... BOlt, 5/8-T1 X T BSCS. oottt 1
14 ... .. 26.0024. ... .. O-ring 3-1/4 X 3-1/2 X /8. o oo e e 3
5. .. ... 51.0022.........cc it Spacer, Axle FOr HOUSING ASSY ..ottt ettt et e e 2
16 ... 85.KO410 .. Key, T/AX -4 <o oo 1
17 oo KN-6025...... ...t Bracket, Transaxle Mount Right .. ... ...ttt e 1
18 .ot 64.1594. .. ... Bracket, Transaxle Mount Left. . ... ... o i i 1
19 . ... 51.0095. ...t Transaxle, ASm Progear 260 . . .....u ittt 1
20 ........ 53.0204. . ... Wheel, ASm 22XT12X8 AT . oottt 2
21 ool 99.KO134 .. BOlt, SHCS 5/16-18 X 3/4. . . o 3
22 oo 53.0221. .. i Brake, ElectromagnetiC . . ...ttt e 1
P 26.0063......... i O-Ring, 2.5x68, BUNa, DUr0O 70 .. ...ttt e e 1
24 ... 26.0064. ... O-Ring, 2.5x82, Buna, Duro 70 (Do not use with single-channel brake plates)......... 1
25, GR-1172 i Plate, Electric Brake MOUNTING .. ...ttt e e i 1
26 ... 51.009. ..., Axle, Asm Forged Progear. . ..ot 2
27 oo 99.B0144 ... ...t Washer, Sealing 7.8mm ID. . ..ottt 3
28 ... 90.0524. ... Bolt, Hex 5/16-T8 UNC X 3. . . e 3
29 ...l 95.08. ... Washer, FIat 1/2 SAE . . oo oot 2
3000 855514, ... . il Set Screw, 1/4-28 X 3/T6 . . oottt e 1
C 2 53.0203......... ... RimM, 8 X 8.5, 50N 4.5BC ..\ttt 1
32 53.0089. ...ttt Tire, Field 22 X 12X 8-NO RIM . ..ottt e 1
3300 00.0645......... ... Decal, HUb Side . .o oo 1
41 51.0096-2.........cccviinn. Shaft, AXIE ASM Progear. . ..ottt e 1
42 ... 51.0096-1.......ccociiinn.. HOUSING, AXIE Progear . . oottt ettt e e e e e e e 1
43 ... 51.0096-4................... Plate, Debris GUArd. . ... ... 1
4 ... ... 51.0096-6...........cvunnn LUG StUA, 7/16-20 X . o v vttt e e e e e e e e e e e e 5
45 ..., 95.06. ...ttt Washer, FIat 3/8 SAE . . . oottt 4
46 ... ... 90.0608......... ..ot BOIt, 3/8-T6 USS X T ottt e e 4
47 .. 55.0129. ... i Bearing, Ball. . ... e 1
48 ......... 51.0096-3..........ciinnn Collar, LOCK . o e e 1
49 ... 51.0096-5............cn Seal, AXIE. .o e 1
50 ......... 72.0064. ... i Tool, Brake Mount Alignment . .. ...ttt e 1

61




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
ProGear Transaxle (51.0095)




HYDRAULICS, AXLES, & WHEELS

ProGear Transaxle (51.0095)

REF. PART NO. DESCRIPTION QTy.
2. 51.0098. ...t Washer, Thrust 1.0 ID . . ...ttt e e 2
3 51.0099......... ..o Bearing, TrUSE .« . .o oot e e 1
9. 51.0100. . ....cviiiiinn... Washer, Tabbed 1.00. . . .. ... 3
12200000 51.0101. ..o Fork, Shift . ... 1
15 ... 99.SF0405-1........cotn... Bolt, SMF 1/4-20 X 5/8. . . ettt 1
16 ......... 41.0143. .. .. SPrING, Detent . .t 1
17 oot 51.0102. ... Ball, DELENT. . . .ottt et e 1
18 ... 51.0103. ... Washer, Tabbed 1.25. . . ... 2
9.0, 51.0104. . ..., Shaft, OULPUL 13 Teeth . .. oot e s 1
21 ..o 89.0119. ... GASKeL, CaSe. . . ettt ettt 1
22 ... 89.0120. ....cvviiiii Seal, Shifter Rod Oil. . ... ..o 1
23 ... 89.0121. ..o Seal, Brake Shaft Oil . ... 1
24 ... 99.C0508. ...t Bolt, HHS 5/16-18 x 1, Thread FOrming . . . . ... oot e e 13
25. ..., 51.0105. ..o viiiin Cover, Progear 260 Transaxle® . .. ... ...t e 1
26 ... 55.0130. .. cvviiiii e Bearing, Needle - Closed 1-1/4 . . ..ottt e e 2
27 oo 550131, v Bearing, Needle - Closed 1. ... oottt e e e 3
28 ... 25.6408-H-06................ Fitting, -06 MB x Hollow Allen . . . ... oo s 3
29 ... 89.0122. ... Seal, Oil - AXle 1-1/8 ... 2
30........ 51.0106. ..., Case, Progear 260 Transaxle®™ . .. . .. ... e 1
31T .ot 55.0133. .. Needle Beqarings - Open 1 ...ttt e e 1
32 51.0107. .o Pin, DOWel 5/16 X 3/4 ettt 2
33 ..., 25.6408-H-12. ... Fitting, -12 MB x Hollow Allen . . ... oo e 1
34 ..., 25.6508-H-10..........counn. Fitting, -10 MB x Hollow Allen . . . ..o e 1
35 25.6408-H-08................ Fitting, -08 MB x Hollow Allen . . . ... oo e 1
36 ... 51.0108........... ...t Gear, Pinion 13T-LH-CW-ZEROL. . . .. ..o e 1
56 ... 51.0109.......... ..ot Washer, Thrust 1.75IDx 250 ODX.03W. ... e 2
57 ... 5100110 ..o Gear, Bevel 16 T Differential ZEROL .. ... ...ttt e 2
61 ......... 55.0132........ooii Bearing, Ball 68MM x 40MM X 15MM ... ..ottt 2

* Includes Ref. 26 Bearings 55.0130, Qty 2 of Ref. 27 Bearings 55.0131, and Ref. 29 Seal 89.0122.
** Includes Ref. 26 Bearings 55.0130, Qty 1 of Ref. 27 Bearings 55.0131, Ref. 29 Seal 89.0122, and Ref. 31 Bearings 55.0133.

63




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
Danfoss Hydraulic Motor (21.0149)

Overhaul Seal Kit
* = partincluded in overhaul seal kit.




HYDRAULICS, AXLES, & WHEELS

Danfoss Hydraulic Motor (21.0149)

REF. PART NO. DESCRIPTION QTY.
Tt 89.0115. ... Kit, Seal . e 1
2 21.0166. .. ooieeii Assembly, Cylinder BIOCk PM 20CC. . . ..o ettt ettt et e e 1
3 03.0042. ... Pin, Slipper Hold DOWN. . . ..t e e 3
4. 21.0167. oo Guide Ball, 20CC . ...ttt e 1
5. 21.0168. ..o Retainer, SlPPer . oot e 1
6. 21.0157. . oo Assembly, Piston . ... 9
7o 21.0169. ..o Shaft, 17T 24748, . . . e e 1
8 . 550121, i Bearing, Taper RoOIler .. ... 1
9. 04.0056........cciiiiiin RiNG, Retaining ... ..o 1
10......... 89.0110. .. Seal, Motor Shaft Lip. . ..ot 1
Mo 210170 .o Washer, SUPPOIt oottt e e e 1
12000000, 04.0055. ... RiNG, Retaining ... ..o 1
13000 55.0122. .. i Bearing, Taper RoOIler .. ... e 1
14 ... .. 210171 e Cap, ENd oo 1
15 .. 26.0008. . ...ttt O-Ring, .103 x 3.48ID X 3.6930D VItON. . . .ttt et 1
16......... 210172, ..o Plate, TRIUSE. . .o ot 1
17 oo 210173, Plug, PPU HT ASSemMbIY . ..ot e e e e 1
18 ... 99.MO073 ...t Bolt, ME X 1.0 X T2 SHCS. . ..ottt e e 1
19 ... 210174, . oo Kit, Cylinder BIOCK . . ..o o vttt e e e e e 1
20 ... 21.0175.. ..o Valve Plate, MOtOr. ..o oottt 1
21 ool 26.0054. . ... O-RiNG, -0T6 VItON 80D . . . o ottt e e et 1

65




HYDRAULICS, AXLES, & WHEELS

ILLUSTRATED DRAWING
4 Spool Valve EH w/Float (23.0230)

7 Nm (5 ft-Ibs)

16 ft-Ibs (22 Nm)

66



HYDRAULICS, AXLES, & WHEELS
4 Spool Valve EH w/Float (23.0230)

REF. PART NO. DESCRIPTION QTY.
Tl 23.0232. .. Kit, Tie Rod, 13MMmM HeX ..ottt e e e e et e 1
2 23.0233. .. Kit, Seal Complete . . ..ot s 1
3. 23.0234. ... Solenoid, Service SECtioN 1 ..ot e 1
4.......... 23.0235. .. Solenoid, Service SECtiION 2 ... .ttt e 1
5. 23.0236. .. 0t Solenoid, Service SECtioNS 3 &4 ... ittt e 2
6. 23.0237. . FloatValve W/o Coil. . ..o e e e 2
7 23.0238. .. Float Valve W/Coil . ... 2
8 . 23.0239. .. Valve, Proportional ... ...t 8
[ 23.0231. . Valve, Relief - 90 Bar (1305 PSi) ..o vvtit ettt ettt ettt 1
10......... 23.0240. ..o Kit, Seal Float Valve . . .. oo e e 2
Mo 23.0240. .. Kit, Seal Proportional Valve . ... ... o e 8

67




ENGINE
ILLUSTRATED DRAWING

45RC Kubota Gas Engine

Serial # 01001-01125

68



ENGINE

45RC Kubota Gas Engine

REF. PART NO. DESCRIPTION QTY.
T 99.BO05T ..voviie e Washer, FIat #10 . ...
2 99.MO031 ... NUL, MB X T.00 . o oot
3 99.GO004 ...t Washer, Star-External 3/8. . . .. ..o
4. ... 99.BO108 ... Washer, Sealing 12mm CoPPer. . . oottt et e e et e e
5. 99.BO106 ....ovvvvaaee Washer, Sealing 14mm CoPPer. . ..ottt et et
6 ...t 13.0325. ... . Engine, Kubota 32 HP Gas LC .. ...ttt e e e
7o 99.M0028 .. ..o Bolt, MT10-1.25 X 20MM Flange . . . ..ottt e e e e
8 . 300321, . Insulator, Alternator POSt. . ...ttt e
9. 14.0051. ..o Bolt, Banjo M12 X 1.25 .ottt
10......... 25304-C06 ......ccviviinnn. Fitting, Cap 3/8 #6 JIC . . .o
M. 25.2702-06-06LN............. Fitting, Bulkhead 3/8 W/LN 45. . . ... e e e
122000000, 13.0285. ... Plug, Spark NGK BKRAE . . ... e
13000 13.0267. ..o Filter, Engine Oil Kubota. . ... ..o e e
14 ......... 13.0286....coviii Sending Unit, TeEMPerature . . . ..ottt e e et e
5. .. ... KN-6013 ... .. Bracket, Connector Frame M. .. ...ttt e e
16 ......... 31.0056. ..o i i Switch, Rocker (ON)/Off/(ON) . ..ot e e e e e e e
17 oo 320103, ..o Cable, ASM NEG AGA . . oottt e e e
18 .ot 320112 .o Cable, ASM NEG AGa . . oottt ettt e e e e e
19 . ... 30.0451. . oo Fuse, 80 Amp FUse LinK . ...t e
20 ... 22.0062. ... Hose, 3/8x14.00 PLK 250PSI CPE . . ..ottt e e i e
21 ool 99.SFO5. ... Nut, SRF 5/16-18 USS (Serial #01001-0T125) ..« v ittt
22 oo 99.SFO506-1........ccvvvnnn. Bolt, SMF 5/16-18 USS x 3/4 (Serial # 01001-01T125) . ...\ttt
23 ... ... KN-1087 ..o Mount, Oil Drain Hose (Serial # 01001-01125) . .. oottt et et i et

69




ENGINE

ILLUSTRATED DRAWING
45RC Kubota Gas Engine 13.0325 32 HP LC

70



ENGINE
45RC Kubota Gas Engine 13.0325 32 HP LC

REF. PART NO. DESCRIPTION QTY.
T, 13.16483-64600.............. ASSY, REQUIATOT . ot 1
2 13.16851-15110. . ... ...t e PUSh ROd. ..o 6
3 13.01023-50612. . ...ttt BOlt, SEMS. oo 2
4. 13.EG561-03312 ............. Gasket, Head . ... e 1
5.0 13.04724-00120. . ............ Gasket, Water TemMpP SENSOr. . oo vttt et et e e e e e 1
6 ...t 13.5H601-41490 ............. SeNSOr, Water TEMIP ..ottt e 1
7o 13.15261-03370.............. Cap, SealiNg . v v e 2
8 . 13.0277. oo Dipstick, Oil GAUGE . . .ot e ettt e e e e e e e 1
9. 13.0278. .o PIUG, Oil GAUGE . o oottt e e e e e e 1
10......... 13.01754-50612.............. Bolt, Flange . ..o 6
Mo 13.EG821-89167 ............. Operator's Manual, Hard CopY . ... vv vttt e e e 1
122000000, 13.EH924-60200 ............. ECU Assembly ..o 1
13000 13.1G962-12350 .. ........... Gasket, Exhaust Manifold . ........ . e 1
4.0, 13.02756-50060.............. NUL, UDS o 6
5. 13.16261-74152.............. Collar, Fan. .o e 1
16 . ...t 13.EG815-68330 ............. Sensor, ReVOIULION. . . ..o o 5
17 oot 13.1G962-04130 ............. Gasket, GEAr CaSe . ...ttt e 1
18 .. ... 13.EG815-14520 ............. Gasket, Head Cover (O-RiNg) . . ...ttt e 1
9.0, 13.1A021-05430 ............. O-RiNg (Breather) .. ... e 1
20 ... 13.1G911-91022 ............. BOlt o 4
21 oo 13.1J001-96770 .............. O-RING e ottt e 1
22 oo 13.E9151-33140.............. Plug, Oil Filler. . ..o e 1
23 ... 13.EG815-68900 ............. Coil, IGNILION. « o vt e 3
24 ... 13.EG261-11510............. Gasket, Air Cleaner . . ... e 2
25 ... 13.EG522-44020 ............. =Tt o PP 3
26 ... ... 13. EG815-44050............. Injector Stopper Retainer Clip. . ..ottt 3
27 ool 13.EG523-44800............. SeNSOr, TMAP L L 1
28 ... 13.EG523-96770............. TMAP Sensor O-RiNG. ..o oottt e 1
29 ...l 13.01023-50625.............. BOIt, SEMS. oot 3
C10 R 13.0101. oo e Seal, Front Main Kubota. ... ... 2
C 2 13.01023-50622. . ............ BOIt, SEMS. o 20
32 13.15852-04360.............. Gasket, BEaring Case . ... v vttt et e 1
3300 13.1G460-04460 ............. Seal, Ol e 1
34 ... 13.6C090-58960 ............. GasKet . ot e 1
35, 13.15841-35660.............. Gear, Oil PUMP DIV . oottt e e e e e 1
36 13.1A024-39010 ............. SWItEN, Ol .o e 1
37 oo 13.15861-22314. . ... ... Metal, Crankpin STD/SEt . ...ttt e et e 3
38 ... 13.E9121-68332.............. ASSY SENSOK, StICK . oottt 1
39 ... 13.EG821-52020 ............. Pump, Fuel Assy, EICEIIC . ..ottt e e e e e 1
40 .. ... ... 13.12181-63080. . ...ttt Solenoid, Starter WGO72 . ... oo 1
41 .o 13.67980-31150. ... .......... ASSY SHaI Ol . oot 1
42 .o 13.EG561-13120 . ............ Valve, EXNAUSE . ..o oo 3
43 ..., 13.16851-13280.............. Cap, ValVe . o e 6
44 ... ... ... 13.14601-13240. .. ........... SPIING, ValVe oo 6
45 ... 13.1E051-72702. . ... ..ottt Comp Flange, Water . . ...ttt e e e e 1
46 . ... ... 13.1E051-73260. . ............ Cover, TREIMMOSTAL. . ..ttt ettt 1
47 oo 13.15841-72923. . ............ Gasket, Water Flange . . ..ot 1
48 ... ... 13.16241-73370. .. ..o Pipe, Water RetUrn . ... o e 1
49 ... 13.15321-73016.............. Thermostat, 180°F Kubota ... ..o e 1
50 . ... 13.15841-72960.............. Band, Pipe oo 2
51 ... 13.16805-72870. ............. HOSE, Water ..o 1
52 ... 13.1E051-73034. ............. ASSY PUMIP, Water . ... 1
53 ... 13.16871-73430.............. Gasket, Water PUMP . . ..o 1
54 ......... 13.0280. .. cooiiiiee Alternator, B0 AMIP . .ottt ettt 1

71




ENGINE
ILLUSTRATED DRAWING
45RC Kubota Gas Engine Mount

72




ENGINE

45RC Kubota Gas Engine Mount

REF. PART NO. DESCRIPTION Qry.
T 99.E0105.........coiiii Nut, Insert 1/4-20 HeX . ...t i
2. 99.SF0406-1.........couvnn.. Bolt, SMF 1/4-20 X 3/4. . . o
3. 99.SFO4. ... ... NUt, SRF 1/74-20 USS .
4. 99.SF0405-1.........oovn.. Bolt, SMF 1/4-20 X 5/8. . . . ottt e 11
5. 99.SF06. ... NUt, SRE3/8-T6 USS . .
6. 11.0046. .o Clamp, Cushioned 1727 2-Tube . ... ..ot s
7o 99.SF0608-1.......ccouuvn... BOIt, SMF 3/8-T6 X 1 oottt e e e
8 ... 99.E0046.........ccovuunnn.. Nut, “U” 1/4-20 Extruded .. ...
9.l 95.06. ... Washer, FIat 3/8 SAE . . . ...
10......... 99.B0076 ........ccoinunnn.. Washer, .130T X .395ID X 1.50D . .. ..ottt
Mo 99.M0028 ...t Bolt, M10-1.25 X 20MM Flange . . ... ..o 10
122000000 05.0088........cciiiiiiin. Isolator, 3/8-16 X 2.5 OD X 1" .ot
13,0000, 99.A06N ... Locknut, NYION 3/8-16. . . . v ettt e
14 ... 94.08. ... Washer, FIat 172 USS . . ...
15 ... 90.0824. . ...t BOlt, 1/72-13 USS X 3. oo
16......... 99.A08N ... Locknut, Nylon 1/2-13 USS. . . ..o o it
17 oot 05.0036........cc0iiiiiinn. Grommet, 1 1/21d,2 1/80d,9/16T . . ..o oo e
18 ... 05.0183. . ...t Isolator, 1/72Id X 1.88 OD X 2 Pi€Ce. . ...ttt t it
19 ... 99.E0157. ..o Receptacle, Fast Lead SCrew . ... ...t e e
20 ... 99.E0156......... .. Retainer, Fast Lead SCrew . ...
21 .ol 99.KO184 ... Screw, Captive Fast Lead . ...t e
22 ... 06.0042-4 . ................. Trim, TAM LOC 1/2 X 1716 . .ot
23 ... KN-1077 ..o Cover, Engine Right. . .. ..ot e
24 ... KN-1460 .................... Panel, Main Left. . ...
25, KN-1461 ...t Panel, Access Left .. ...
26 ... GR-6016 ...t Mount, Engine Kubota Left ... ... i
27 oo GR-6015 ... Mount, Engine Kubota Right. . ... e
28 ... 64.2007. ... .ot Mount, Engine Kubota Rear ......... ...t et
29 ... 05.0177. oo Grommet, 11D, 1-3/4 0D, 5/8 ThK .. ..ot s

73




ENGINE
ILLUSTRATED DRAWING
45RC Kubota Gas PTO Clutch

74



ENGINE
45RC Kubota Gas PTO Clutch

REF. PART NO. DESCRIPTION QTY.

T 99SFO4. ... NUt, SRFE1/4-20 USS . ..o

2 99.SFO405-1 ..., Bolt, SMF 1/4-20 X 5/8. . o oo
3 99.SF0506-1........ccvvvvnnnn Bolt, SME5/16-T8 USS X 3/4. . . o oo ettt
4. 99.SF0508-1........cvvvvnnnn BOlt, SME5/T6-T8 X T oottt
5. 99.E0102......ovvviiiee Nut, Locking Flange 5/16-18 . .. ...ttt e e s
6. 95.05. .. Washer, FIat 5/16 SAE . . ..ottt
7o 99.SF0504-1.......vvvvnnnn Bolt, SMES5/16-T8 USS X 1/2. . v
8. 05.0110. ..o vvviiii Bumper, Neoprene 1" Dia .. ...ttt
9. 99.KO134 ..o BOlt, SHCS 5/16-18 X 3/4. . . o
10......... 99.M0005 . ......vvvinnn. Bolt, MBX 1T.25 P X20MM . .\ttt
Moo 95.07 . ¢ it Washer, FIat 7Z/16 SAE . . .. oot
12000000, 99.A07. ..o Locknut, Stover 7/16-T4 USS . . ..o e e
13000 11.0058. ... Clamp, Cushioned 3/8" . .. . e e e e
4 ... 91.0810. ..t Bolt, 1/2-20 SAE X T /4. . o oo
5. 99.B0064 ...t Washer, 174 x 1.75 X 53T HoOle . ... e
16 ... 90.0708..........ciiiiin BOIt, 7/16-T4 USS X . ottt
17 oot 85.KO412 ... Key, T/AX T1-172 o oo
18 .ot 37.0060. ..., Clutch, Electric Ogura GT3.5 ..ot e e e i
9.0 13.0257. .o Stub Shaft, Kubota KN . ... ..
20 ... 64.1697. .. oo Bracket, ClUtCh TOrqUE . .« ..ttt e e e e e
21 ool KN-1429 ... ...t Cover, Flywheel . ...
22 oo KN-1443 ... ... Brace, Exhaust Tube Shield ....... ...
23 ... 81.B038......cviiiiii Belt, B38 /854105 Lsectionbelt ... ... ..o

75




ENGINE

ILLUSTRATED DRAWING
45RC Kubota Gas Drive Shaft

76



ENGINE

45RC Kubota Gas Drive Shaft

REF. PART NO. DESCRIPTION QTY.
T, 95.05. .. i Washer, Flat 5/16 SAE . . ..o e e e e
2 99.MO005. ... Bolt, MBX 1.25 P X 20MM . . ittt et e e e e e
3. 95.06. . it Washer, Flat 3/8 SAE . . ..o e
4 ... ..., KN-1237 ..o Bracket, Radiator Mount Bottom . ... ...t i e
5. 87.0264. . ... U-Joint, PUMP DriVe. . .. e e e e
6. 90.0614. .. ..ot BOlt, 3/8-16 USS X 1-3/4 . o ittt e e
7o 99.A06. ... Locknut, Stover 3/8-16 USS . ...t e e
8. 440420, ... oot Canvas, Debris Barrier . ... u ot e
9. 06.0065-3.5IN . .............. Velcro, HOOK 17 X 3.5 L ettt et e e e e e e e e
10......... 06.0065-20IN. . .............. Velcro, HOOK 17 X 20,070 . oottt et e e e e e e e e e e

77



ENGINE

ILLUSTRATED DRAWING
45RC Kubota Gas Muffler




ENGINE

45RC Kubota Gas Muffler

REF. PART NO. DESCRIPTION QTY.
T 99.SF0506-1........cvvvnnnn Bolt, SME5/16-T8 USS X 3/4. . . oottt e 5
2 99.SF0508-1........ccvvvvnnnn BOIt, SME 5/16-T8 X 1 oottt et et e e 1
3 99.E0102......ovvvviite Nut, Locking Flange 5/16-18 . .. ...ttt e s 6
4. 95.05. .. e Washer, FIat 5/16 SAE . . . ...ttt et 1
5. 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 7
6. 99.SF0504-1 ...t Bolt, SME5/16-T8 USS X /2. . . oo ettt e e e e 1
7o 99.A05. ... Locknut, Stover 5/16-18 USS . . .o ot e e 1
8. 99.M0009........ccvvuiunnnn.. Bolt, M8 X T.25 P X 25MM ...ttt e e e 1
9. 99.MO037 ..o Washer, M8 Spring LOck 316 SS .. ..ot 40
10......... 99.MO035......vviiinn Nut, M8 X 1.25MM 316 Stainless. .. ...ttt 10
M. 99.M0034.......ccvvnnnn. Bolt, M8 X T.25 X 40MM . . ..ottt ettt e et e 10
122000000, 99.M0036......ovviee Washer, M6 Spring LOck 316 SS ...t 4
13000, 99.M0039%* . ..........cut... Bolt, ME X T.00 X TOMM . . .ottt ettt e ettt e e 4
4 ... 13.EG815-12240 ............. SENSOr, 2 L e 2
5. .. ... 13.EG821-12210 . ............ Converter, CatalytiC. . ...t 1
16 ... 99.MO076 . .....vvvvii Bolt, M8 X 1.25 X 12MM SS. . . oottt 1
17 oo KN-1428 .. ... Shield, Exhaust Tube. . ... .. 1
18 .ot KN-1431 ..o Brace, MUffler SUPPOrt. . ... e 1
19 ... KN-1432 ... oo Shield, Exhaust Manifold TOP . ..ottt e e 1
20 ... KN-1449 .. ... ... ...t Washer, Lock Tab. . ..o oot e 3
21 ool KN-6064 ...t Shield, Exhaust Manifold Bottom . ......ovi i e 1
22 oo KN-6065 ...t Shield, ENgine EXhauSt. ... ..ot e 1
23 ... KN-6066 .........cvvvnnn. Shield, Catalytic CONV. QULEI . . ..ottt ettt aa 1
24 ... KN-6068 ..........ccovvvnn.. Muffler, KUbota WGO72 EFL . . ..o oottt 1
25, KN-6069 ...t Tube, EXhaust 90 EIDOW . . ..o et 1
26 ..., 99.SF0405-1. ... vvvne .. BOIt, SMF 174-20 X 5/8. . ettt e e e e e 8
27 ool 99.SFO4. ... NUL, SRF 1/74-20 USS o oot 1
28 ... 13.EG821-12230 . ............ Gasket, MUffler .. ... e 3
29 ... KN-1437 ..o Shield, MUffler . ... e 1

*Apply VC-3;(Part # 15.0046), threadlocking compound to threads.

79



ENGINE

ILLUSTRATED DRAWING
45RC Kubota Gas Cooling System




ENGINE

45RC Kubota Gas Cooling System

REF. PART NO. DESCRIPTION QTY.
T 99.SFO405-1 ...t BOIt, SMF 174-20 X 5/8. . o vt et et e e e e e e 5
2 99.SF0406-1.......cvvvvnnnn BOIt, SMF 1/4-20 X 3/4. . o oo e e e e e e 3
3 99.SFO4. ...t NUL, SRE 174-20 USS . o oottt e e e e e e 8
4. 99.SF0404-1 ...t BOIt, SMF 174-20 X 1/2. o oo e e e e e e e e e e e e 2
5. 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 2
6. 99.E0046. ...ttt NUE, “U” 1/4-20 EXTrUAEA . .o v e e e e 4
7o 95.04. .. i Washer, FIat 174 SAE . . . ..t 2
8 . 11.0049. ...t Clamp, Hose Band 172" OD HOSE . . .o v vttt ettt et eas 3
9 99.0404. ... BOIt, 1/4-20 X 1/2 BSCS . o ottt et e ettt e e e e e e e 1
10......... 99.0406. ...ttt BOIt, 1/4-20 X 3/4 BSCS . . o vttt ettt et e e e e e e 4
| 13.17525-74111. .o Fan, Cooling 3T0MM SUCHION. . .« ottt ettt e e e e e 1
12000000, 06.0042-5IN........ccovvnnn Trim, TrimM LOC 1/2 X 1716 X 5" oot 1
13000 06.0065-5IN . ........ovvnnn. Velcro, Loop 1" Black X 57 . ..ttt 2
4 ... 05.0135.. ...ttt Isolator, 174-20 X 1/2 X 1" F/M . o oottt e ettt 1
5. 64.1629. ... ... Bracket, Radiator Mount Right ... ... . o e 1
16 ......... 27.F04-21IN ...t Hose, Neop Black 174 X 7/16 X 21" ettt e 1
17 oot 05.0136.....cvvviiinnnnn Grommet, 7/16ID, 3/40D, 1/4ThK. . ..ottt e 1
18 ...t 06.0043-175IN .............. Trim, 7/16" Bulb Seal Top 1/16T X 17-1/2" . oo 1
19......... 27.F04-36IN.............onnn HOSE, FUEI LINE X 1/4 X 36" . ot ettt e et et e e e e e 1
20 ... GR-1179 ..o Bracket, Coolant Recovery Tank . .. ...ttt e 1
21 oo 11.0052. ..o Clamp, HOSE SS 13/16 T0 1-1/2 . oottt ettt et e 4
22 oo 13.0263. ... Hose, Radiator Lower Kubota . . ..o e e 1
23 ... 13.0262. ... Hose, Radiator Upper Kubota . ...... ...t i 1
24 ... KN-1237 .o Bracket, Radiator MouNt BOttOM . ... .ottt e 1
25 . ... 05.0107......0vviiiiinnnnn Isolator, 9/16 ID X 1-29/32 OD. . .ottt vttt ettt e 2
26 ... 9410, ... Washer, FIat 5/8 USS . . . ...ttt e 2
27 oo 05.0218. .. Bumper, RUDDEr 7/16" Dia. ..ottt ettt et 1
28 ... 47.0319. oo Cap, Tank Coolant &amp; Hydraulic Oil. . ... i 1
29 ... KN-1447 ... Bracket, Airflow Baffle MoUNt . ... ... oo e 1
C10 R KN-1448 .. ...t Baffle, Airflow Right ... ... e e 1
I 99.E0146. ...t Nut, Cage 1/4-20 (093 - .126"). . oottt e et 2
32l 003224 ... i Collar, Fan. .t 1
3B 13.17472-97010.............. VBelt, FM35.0 TN . oot e e 1
34 ... KN-6012 ..ot Shroud, Radiator - 47.0302 . ... ...ttt e 1
35, 64.1620. .. ..ot Screen, Radiator - 47.0302. . . ..ottt 1
36 ... 47.0317. oo Tank, CoOlant RECOVEIY ..ottt ettt e e e et e e e i 1
37 oo 13.16221-73270. ... oot Gasket, Thermostat. . . ...ttt e e 1
38 ... 13.15321-73016. . ..ot Thermostat, T80°F KUbota. .. ... ovu e e e 1
39 ... 64.1622. .. i Bracket, Radiator Shroud. . ... ...ttt e 1
40 .. ... ... 47.0516. o ove i Cap, Radiator 14#, PIastiC . ...ttt e i 1
41 .o 47.0515. ... o RADIATOR, KN KUBOTA . . ottt ettt e e e e e e e e e e e 1
42 .o 00.0638......cvvviiiiiiin Decal, Fan Blade Hazard. . . ... ..ottt e e e 1
5 33.0019. ..o HOrN, LOW TONE . . o e e e e e e e 1
a4 . ... ... 99.M0029......vviiee Nut, M6 X 1.0 W/LoCk Washer . .. ... e e i e 1

81




ENGINE

ILLUSTRATED DRAWING
45RC Kubota Gas Air Intake

13.809670 - |

82



ENGINE

45RC Kubota Gas Air Intake

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. . ...t NUE, SRF 174-20 USS . et e e 1
2 99.SFO5. ...t NUE, SRES/16-T8 USS .. .ttt 4
3 99.SF0506-1........ccvvvvnnnn Bolt, SME5/16-T8 USS X 3/4. . . o oo ettt 2
4. 99.SF0508-1........cvvvvnnnn BOIt, SME 5/16-T8 X 1 oottt et e et e e e e 2
5 99.0404. . ... Bolt, 174-20 X 1/2 BSCS . . . oottt et e e e 1
6. 05.0135.. ...ttt Isolator, 174-20 X 1/2 X 1" F/IM o o e 1
7o 11.0044. . ...t Clamp, Hose SS 1-9/16 TO 2-T/2 . .o e ettt e et 2
8 . 64.1643. ... ... Bracket, Air Filter MOUNt . ... oo e e 1
9. 13.0231. 0o Clamp, Air Filter 57 PIastiC . ..o vttt e e e 1
0.0 11.0043. ... Clamp, Hose SS 1-5/16 TO 2-T/4 . ..o oottt et e 1
Mo 06.0064-3.75IN .............. Weatherstrip, 1 X1 D Shape . ..ot e e e 1
122000000, 06.0064-135IN .............. Weatherstrip, 1 X1 D Shape . ..ottt e e 1
13000 06.0092-7IN...........ovnn. Weatherstrip, 3/4 X 1/2 D Shape. . . ..o vttt e e 1
14 ......... 13.809670 ...l Cleaner, AIr ASIM L. u e e 1
15 .. KN-6088 .........ccovvvvnn.. Baffle, AirInlet. .. ..o oo 1
16 . ...t 14.0026-5...........c.. o Hose, Air Cleaner. .. ..o 1
17 oot KN-1440 . .............oo... Hose, Intake KN EFL. . . ..ot e 1
20 ... 13533761 .o Cover Assembly W/ Latches. . . ..ot e 1
21 oo 13538928 ...l 1= of o 2
22 oo 13.0061. .. ovvie e Filter, Air-Element Safety . . ...t 1
23 ... 13.0060......cccvvvvinnnn. Filter, Air-Element Primary. ... ..ottt e e e 1
24 ... ... 13.522958 ... Valve, Drain ..o 1

83




ENGINE

ILLUSTRATED DRAWING
45RC Kubota Gas Fuel System

r - - q

47.0370-2




ENGINE

45RC Kubota Gas Fuel System

REF. PART NO. DESCRIPTION QTY.
T 99.SF0406-1........ccvvuunn. BOlt, SMF 1/4-20 X 3/4. . o oottt e e e e e e e 1
2 99.SFO4. ...coie i NUE, SRF 1/4-20 USS ot e e e e e et 3
3. 99.SF0404-1........ccvvuunn. BOlt, SMF 1/4-20 X 1/ 2. oottt e et et e e e e e e 2
4. .. KN-1205........ccovvinn. Cover, Fuel Tank Main. . ..o e e e e e e e e 1
5. 00.0457. ...t Decal, Gasoline Safety ... ...ttt e 1
6. 11.0048. ... Clamp, Hose Band 9/16" OD HOSE . .. oottt et e et eas 7
7 99.SF0408-1 ... ovvvveieennn BOIt, SMF 1/4-20 X 1 oottt et e e e e e e e e e 3
8. 99.E0146.......iiiii Nut, Cage 1/4-20 (093 - 126" ). . o vttt ettt e e e e 1
9. 11.0049. ... Clamp, Hose Band 172" OD HOSE . . .o vttt ettt e et e et eas 1
10......... 13.EG821-52021 ............. Pump, Fuel Kubota Gas .. ... e e e 1
I 11.0038. ..o Clamp, HOSE SS 7/32 T0 5/8 . o o o ettt e e e e e 2
12000, 47.0328. ... Valve, Fuel Shut Off 5/16". . ..o e e e e e 1
13......... 29.0128. ..o Fitting, Fuel Line QUIick CONNECLOr . .. oottt ittt e e i 1
14......... 13.0053. ..o Filter, Fuel - In Line 5/16" . .ot e e e e e e 1
5.0, KN-1569 . ... Plate, Fuel Line Retainer. . . ..ot e e et e e 1
16 ... .. 11.0097. ..o Clamp, CUShION 578" . . ot e e 1
17 oooat 47.0370-2. ..ot Tank, Asm 4500 Gas W/RETUIN. . ..ttt 1
18 ... ... 27.F05-1 ..o Hose, Fuel Line 5/16" LOW Perm ... ..ot e e e e 1
19......... 27.F04-1-43IN ............... Hose, Fuel Line 1/4" LOW Perm . ...ttt e e e et 1
20 ... 27.F05-1-12IN .. .....cooentt. Hose, Fuel Line 5/16" LOW Perm ... ..ot e e e e 1
21 oo 27.F05-1 .o Hose, Fuel Line 5/16" LOW Perm ... ..ot e e e 1
22 .o 27.F05-1-44IN ............... Hose, Fuel Line 5/16" LOW Perm ... ..ot e e e e 1
23 ... 27.FO3-108IN.........cvvvn. Hose, Fuel Line X 3/16 /ft . oo e e e e e 1
24 ... 56.0070-44IN................ Sleeve, Aluminum Reflective 5/8" Dia. . ..o v it e e 1
30......... 05.0134. ..., Grommet, Fuel Tank Sender .. ... i e 1
3 I 05.0162. ... .o Grommet, Fuel Vent Valve . . ... e 1
32 29.0100. ... .coviii i Valve, FUBL VBNt . . 1
33 ..., 05.0133.... . o Grommet, TanK Fitting . ..o oot e 2
34 ... .. 29.0096. ... ... Fitting, Tank 1/4, RETUIM . . ..ottt e e e e i 1
35, 29.0097. ... . Fitting, Tank 5/16 Withdraw. . ... ..ottt e e e e 1
36 ... 350120, .0 Sending Unit, FUeL. . ..o 1
37 oo 47.0309. ... it Cap, Fuel 3-1/2" Unvented . . . ...ttt e e 1

85




ENGINE
ILLUSTRATED DRAWING
CARB Carbon Canister Mounting

86



ENGINE

CARB Carbon Canister Mounting

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. . ...t NUL, SRE 174-20 USS . oottt e e e e e
2 99.SFO405-1 ..., BOIt, SMF 174-20 X 5/8. . o et et et et e e e e e e
3 99.SF0506-1........ccvvvvnnnn BOlt, SME 5/16-T8 USS X 3/4. . . ettt et et e
4 ... 99.E0102.....cvvvviiiii Nut, Locking Flange 5/16-18 . .. ...ttt e e
5 99.0406. ...ttt BOIt, 1/4-20 X 3/4 BSCS . . o vttt et et e e e e e e
6. KN-1136 ..o Panel, Dash Access, Side Light .. ... .o
7o 99.E0146. ...t Nut, Cage 1/4-20 (093 - .126"). . oottt et e
8 i GR-1153 . ... o BRACKET, CARBON CANISTER . . . oottt ettt e et
9. 13.0340. ... Filter, Carbon Canister ... ...t e
10......... 27.F03-96IN................. Hose, Fuel Line X 3/16 X 96" . . . . oottt ettt e e
M. 27.F03-75IN......... ...t Hose, Fuel Line X 3/16 X 75" . . ..ottt e e

87




FRAMES / SHEET METAL

ILLUSTRATED DRAWING

Lower Rear Frame

88



FRAMES / SHEET METAL

Lower Rear Frame

REF. PART NO. DESCRIPTION QTY.
T 99.SF0405-1........ccvvunnn. BOlt, SMF 1/4-20 X 5/8. . oottt e e e e e e e 2
2 99.E0105.....ccvii NUL, INSErt 1/4-20 HeX . .ottt e e e e e e ettt e 3
3. 99.SF0406-1........ccvvuunn. Bolt, SMF 1/4-20 X 3/4. . o oottt e e et e e e e 3
4. 99.SF0808-1.......covvvunnn. BOIt, SMF 17213 X 1 oottt e e e e e e e 8
5 99.SFO8. ....cii i NUE, SRF 1/2-13 USS ot e e e e e e et e 8
6. 99.SFO4. ....oie i NUE, SRF 1/4-20 USS ot e e e e e e et 2
7o KN-1484 ...... ... .. ... .... Frame, Rear UpPer ..o e e e e 1
8 . KN-1253 ... Panel, Foot Platform Right. . ... o e 1
[ 06.0050-1.625IN ............. Trim, Trim LOC 1/2 X 3/16 X 1-5/8"L . o v et et et e e e e e e 1
10......... KN-1470 . ...t Cover, Rear LoWer Frame. . ..ot e e et e e e e 1
I 440331, oo Flex Tread, Foot Platform KN . . ... oo e e e e 2
12000000, 44.0220. ... Flex Tread, TUNNEI COVEr . ..ottt e e e e e e ettt 1
130, 00.0447. .. .o Decal, Battery DiSCONNECE . . ..ottt ettt e ettt e e i 1
14......... 99.SF0408-1 ... cvvvveieennn BOIt, SMF 1/4-20 X 1 oottt et e e et e e e e e e 2
5. 99.A04N ... Locknut, NyIon 174-20. . . o oottt e e e e e 2
16 ......... 30.0501. ..o Breaker, CirCUit T50A .ttt e e e e e e e 1
17 .ol KN-1515 .. ..o Plate, Circuit Breaker Filler. . ... o e e e e 1
18 ... ... GR-6013 ... Frame, Rear Lower, 45RC . . ..ottt e e et e et e e e 1
19 ... KN-6025...... ...t Bracket, Transaxle Mount Right . ... ...t i e 1
20 ..., 641594, . ... .. Bracket, Transaxle Mount Left. . . ... i e e 1
21 ool 00.0793..... .ot Decal, Slope Warning 45RC . . . ..ottt e 1

89




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Seat Box & Upper Rear Frame

20



FRAMES / SHEET METAL

Seat Box & Upper Rear Frame

REF. PART NO. DESCRIPTION QTY.
T 99.SF0405-1........ccvvunnn. BOlt, SMF 1/4-20 X 5/8. . o o ittt ettt e e ettt e e e 4
2 99.SFO5. ... cii i NUL, SRF 5/16-18 USS . ittt ittt e ettt ettt e ettt 1
3. 99.GO003 ...t Washer, Star-External 5/16 ... ..o 1
4. 95.05. it Washer, FIat 5/16 SAE . . .ottt et ettt e et e e 2
5 90.0510. ... vie i BOIt, 5/16-18 USS X 1-1/4 . . ottt 1
6. 99.A05N ... o Locknut, Nylon 5/16-18 USS. . . . oottt e e e i 1
7o 99.E0082. ...t Nut, Locking FIange 3/8-T6 . .. ..ottt e e 6
8 . i 06.0050-2.25IN . ............. Trim, Trim LOC 1/2 X 3/16 X 2-1/4" . e e e et 1
9. 99.SF0608-1 ... .ovvveieennn BOIt, SMF 3/8-16 X 1 oottt et e e e e e e e e 6
10......... 99.E0085........ciiii Locknut, Nylon #6-32 . . oo 4
Mo 99.KO060 .......covvviiinnn Machine Screw, #6-32 X 3/4. . ..ot e 4
12000, 06.0050-6IN................. Trim, Trim LOC 172 X 3716 X 6 o oottt e e e e et 1
130000, KN-1269 .......coviiii. Cover, Seatbox Blank ... ..o e 1
14 ......... 00.06%4. ..., Decal, Safety 4520 . . .ottt e 1
5.0, 00.0334. ...t Decal, FUuel ON/Off. .o 1
16 ......... GR-6006 ..........covvun... Frame, Seatbox, 45RC. ..o\ttt e e 1
17 oo 33.0061. .. Light, Marker Red Oval. . . ... e e e 2
18 ..l KN-1484 ... .. ... .. ... ... Frame, Rear UpPer ..ot e e e e 1
19......... KN-1281 ... Cover, Wire Harness ACCESS. . v vttt ettt e et et ettt et et et 1
20 ..., 99.E0105. ..o NUE, INSErt 1/4-20 HeX .ottt et e e e e e e e et e e 4
21 oo 05.0136. ..o Grommet, 7/16ID, 3/40D, 1/4ThK. . .o\t e e e e 1

91




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Left Seat Box Panels




FRAMES / SHEET METAL

Left Seat Box Panels

REF. PART NO. DESCRIPTION QTY.

T 99SFO4. ... NUt, SRFE1/4-20 USS . ..o

2 99.SF0404-1........ccvvvnnn. BOlt, SMF 1/4-20 X 172, o ot ettt et e et e ettt e e
3 99.E0082........cviiinnn. Nut, Locking FIange 3/8-T6 . .. ..ottt e e
4. ..., 99.E0158. ... o Nut, Insert 1/4-20 Hex, .027 - 165 . ..ottt e e e e e et
5 99.SF0606-1.........coouuun. BOlt, SMF 3/8-T6 USS X 3/4. . o i ittt et ettt ettt e et
6. 99.E010T....ovviae e Nut, Locking Flange 1/4-20 . .. ...ttt e e e
7o 99.SF0608-1........ccvvuunn. BOIt, SIMF 3/8-T6 X 1 ottt ittt et ettt e ettt e e e
8. KN-1204 .......ccoviiii. Panel, Seatbox Rear Left ... .. o e
9. 60.1148. ... Panel, Seathox Left . ... o
10......... GR-1162 ..o Cover, Fuel Tank Main. . ..o e e e e e e e e e
I 60.1125. ... Cover, Fuel Tank INner . ..o e e e e e e e
122000000, 00.0629........ciiiiii, Decal, Battery Hazard. . .. ...t e
13000, 99.SF0405-1........ccvvnnn. BOlt, SMF 1/4-20 X 5/8. . o oottt e et e e e 11
14......... 00.0803........ccvviiinn. DECal, Ao RC. ot e
5.0, 00.0806.......cvvviiiiiinnn Decal, Rear Fender Left 45RC . ...ttt e e e
16 ..., 00.0749. ... ...t Decal, Flex Frame . ... e
17 oo 00.0457. ...t Decal, Gasoline Safety ... ...ttt e

93




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Right Seat Box Panels




FRAMES / SHEET METAL

Right Seat Box Panels

REF. PART NO. DESCRIPTION QTY.
T 99.SFO405-1 ...t Bolt, SMF 1/4-20 X 5/8. . . ettt e e e 18
2 99.SF0606-1.........ccvvvnnnn Bolt, SMF 3/8-16 USS X 3/4. . . .ot e ettt e e 2
3 99.E0158. ... .t Nut, Insert 1/4-20 Hex, .027 - 165 .. ..ottt 12
4. ... 99.E0082........ciiinn. Nut, Locking FIange 3/8-16 . . ...ttt e s 9
5. 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 4
6. 99.SF0608-1........covvvnnnn BOIt, SME 3/8-T6 X 1« oottt et e e et e 7
7o KN-1201 ..o Panel, Seatbox Rear Right . . ... ... i i 1
8 . GR-1165 ... ... Panel, Seatbox Right, 45RC . . ...t e 1
9. GR-1044 ... ... .. Cover, Seatbox Right. . . ... oo e e 1
10......... GR-1166 ....covviiii e Mount, CUP Holder . ..o e e 1
Mo GR-1160 .....ovvii e Panel, Control, 45RC . . ... 1
122000000, GR-1016 ... Cover, Seatbox Right Inner .. ... o e 1
13000, 47.0185. ..o Holder, Cup 3.586 OD X 3-T/4DP . . ...ttt e 1
14 ... .. 11.0077. e Clamp, HOSe 3-1/16 TO 4" . . ettt e e e e e 1
15 .. 05.0131T. .o Plug, SWitch Otto K5 . . .. e 5
16 ... 31.0043. ..o Switch, PTO-Push /Pull. .. ..o e 1
17 oo 31.0083. ..o Switch, Park Brake. . . ... o 1
18 .ot 300542, .. i Receptacle, USB DUAl . . ...t e e s 1
9.0 31.0056. ..o Switch, Rocker (ON)/Off/(ON) . ...t 1
20 ... 31.0053. .. oo Switch, Rocker On/Off .. o 2
21 ool 00.0791. .. Decal, Control Panel 45RCN. . ... 1
22 ... 00.0803.......vvveiiinnn. Decal, 4A5RC. . ..ttt e 1
23 ... 00.0807.....covviiiiinein Decal, Rear Fender Right 45RC . . ... ottt e e 1

95




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Roll Bar




FRAMES / SHEET METAL

Roll Bar
REF. PART NO. DESCRIPTION QTY.
T 99.E0082. ..., Nut, Locking FIange 3/8-T6 . . ...ttt e e s
2 99.SF0608-18.........covvnnn BOlt, SMF 3/8-16 X 1 GR8 . . .ttt ettt e
3 05.0045. ...t Grommet, 3/41d,1 3/80d,1/2ThK. . . . ..ot
4. 05.0145. . ... ..o WASHER, .55ID X 1.030D X .062T . .\ttt e e e et ettt et et
5 90.0814. ...t BOIt, 1/72-T3 USS X 1-3/4 o e e e
6 ...t 99.A08. ... Locknut, Stover 1/72-T3 USS . .. it e e e e e
7o 99.SF0504-1.......vvvvnnnn Bolt, SMES5/16-T8 USS X 1/2. . v
8 i 95.08. . i Washer, FIat 1/2 SAE . . . oo
9. 05.0110. ..o vviiii i Bumper, Neoprene 1" Dia .. ...ttt e
10......... 03.0037. .. Pin, Knurled w/Spring & Lanyard . . ... ...ttt e
M. 05.0138.......cviiiinn Grommet, 7/16ID, 11/160D, 3/8T. . .ottt et
12000000, 05.0196. ... Grommet, 11/16"ID, 1 5/16" OD, 1/2" ThK ..ottt e
13000, 00.0644. ... Decal, ROPS 450074520 . ..o v e
14 ......... 62.1509. ... ..ot ROII Bar, FOId DOWN TOP « « vttt ettt ettt e e et e e e e e e e e e e i e
5. 62.1510. .. Roll Bar, Fold DOwWn Right. . ..o e e i
16 ... .. 621511, i Roll Bar, Fold DOwWn Left. . ... e e e

97




FRAMES / SHEET METAL

ILLUSTRATED DRAWING

Standard Rear Hitch

13

of {
L)
RN
® 0 e

D -

O~

[se]
N

é/

o
N

é/

o
N

98



FRAMES / SHEET METAL

Standard Rear Hitch

REF. PART NO. DESCRIPTION QTY.
T 99.SF0808-1........cvvvvnnnn BOlt, SMF 1/72-13 X 1 oot 8
2 99.SFO8. ... NUt, SRFE 1/72-13 USS oo 8
3 99.SF0606-1.........covvvnnnn Bolt, SMF 3/8-T6 USS X 3/4. . .\t e 4
4. 99.SFO6. ...oiii NUL, SRE3/8-TE USS . oot 2
5.0 99.E0159. ... NUt, INSErt 3/8-T6 HeX . . oottt e e e e 2
6. GR-1105 ... ..o Bracket, Rear Hitch Mt Left, 45RC. . . ...ttt e e 1
7o KN-1032 ... Bracket, Rear Hitch Mt Right. .. ... oo e 1
8. KN-1484 ...... ... .. ... .... Frame, Rear UpPer ..o e e e 1
9. 64.1867. . i Plate, Rear Axle SKid . ... ... 1
10......... 03.1024. ... Clevis Pin, 5/8 X3 0alZP .. ... o i e 1
Mo 02.HPO420 ................t. Hairpin, 1/8 X 29/T6 ZP ..o e 1
122000000, 99.E0082. ...t Nut, Locking FIange 3/8-T6 . .. ..ottt e e 4
1300000000, 99.SF0608-1..........covvnnn BOIt, SMFE 3/8-16 X 1 oottt 2
4.0, 47.0115-1 Weight, Suitcase - 42 LBS. .. ..ot 4
5. GR-6007 ......ovviiii Frame, Rear Weight Bar/Hitch, 45RC . . .. ..ottt e e 1
16......... 62.0968........... ...l Hitch, Rear . ..o o 1
17 o000 95.06. ...ttt Washer, FIat 3/8 SAE . . . oot 2
18 ... 90.0660. ...t BOlt, 3/8-T6 USS X 7-1/2 oo 2
19 . ... 97.0816. ...t Bolt, Carriage 1/2-T13 X 2. o oottt et e e e e e e e 4
20 ... 99.A08C ... Locknut, Center 1/2-13. ..o 4
21 oo GR-1205 ... ...t Weight, Rear Lower Frame, Square CUtOUL. .. .....ovretni et 14
22 oo GR-6018 ..o Weight, Lower Rear Frame, LESide. .. ...t e 1
23 ... GR-6017 ..o Weight, Lower Rear Frame, RESIde . ... ..ottt e 1

929




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Rear Fenders & Battery Compartment

100



FRAMES / SHEET METAL

Rear Fenders & Battery Compartment

REF. PART NO. DESCRIPTION QTY.
1.0 99.SF0406-1.......vvvvnnnn BOIt, SMF 1/4-20 X 3/4. . o oo e e e e e 2
2. 99.SFO405-1 ..., BOIt, SMF 174-20 X 5/8. . o et et et et e e e e e e 1
3. 99.SFO5. ...t NUL, SRE 5/T6-T8 USS . .ottt ettt et e ettt e e e 9
4., 99.SF0506-1........cvvvvnnnn BOIt, SME 5/16-T8 USS X 3/4. . . ettt et e e et e e e 19
5...... 99.E0158. ... ..o Nut, Insert 1/4-20 Hex, .027 - 165 . ..« o it e e 1
6...... 60.1116. ... Panel, Battery Compartment. . .. ...ttt e e s 1
7. 99.E0155. ...t Nut, INSert 5/16-T8 HeX . ..o v vt e 12
8...... KN-1481 ... Fender, Rear Right. .. ... e e 1
9...... KN-1483 ... ..o Fender, Rear Flap Right .. ... oo e e e 1
10..... KN-1480 . ....ccovvvvinant. Fender, Rear Left. ... oo e 1
M ... KN-1482 .. ..o Fender, Rear Flap Left. . ... e e e 1
12..... GR-1142 ... Panel, Foot Platform Left, AGM 340CCA . . ... ittt e i 1

101




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Standard Seat Assembly

141

47.0313

102



FRAMES / SHEET METAL

Standard Seat Assembly

REF. PART NO. DESCRIPTION QTY.

T 99.SFO5......... NUE, SRES/T6-T8 USS . .o e

2 99.SF0406-1.......cvvvvnnnn Bolt, SMF 1/4-20 X 3/4. . . ettt e e e e
3 99.SF0506-1........ccvvvvnnnn Bolt, SME5/16-T8 USS X 3/4. . . o oo ettt
4. 99.SF0404-1 ...t Bolt, SMF 1/4-20 X 1/2. . o o ettt e
5 95.05. .. Washer, FIat 5/16 SAE . . . ...ttt e e e
6. 99.A05N ... Locknut, Nylon 5/16-T8 USS. . . ..ottt e e
7o 99.SF06. .. NUL, SRE3/8-TE USS ..o
8 . 64.1598. ... .. Bracket, SEat Prop. ..ottt
9. 64.1599. ... ... Plate, SEAt PrOP . o vttt ettt
10......... 99.E0082........ciiiinn. Nut, Locking FIange 3/8-T6 . .. ..ottt e e e
Mo 99.E010T. ..o Nut, Locking Flange 1/4-20 . .. ...ttt e e e
122000000, 64.1681. .. ovviiii Tube, Seat BUMIPEr . ..t
130, 05.0137. ... Bumper, Elastomer 3.4" .. ..
14 ... .. 99.SF0624-1......coviiin... BOlt, SMFE 3/8-16 X 3 oottt
5. 03.0019. ...t Pin, Seat Latch .. ..o oo
16 ... 95.04. .. i Washer, FIat 1/4 SAE . . . oo oot
17 oot 95.06. ..t Washer, FIat 3/8 SAE . . . oot
18 ... 99.E0100........cvvvnnnnnn.. NUL, ACOTN B/8-T6 o o et
9.0 90.0612. ... BOlt, 3/8-T6 USS X 1-1/2 oo e
20 ........ 99.0406. . ...t BOlt, 174-20 X 3/4 BSCS . . o oot
21 ool 85.B0068 ........ccvviuiin. Bushing, 3/8 X 1/2 OD X 1/2 LG. .« oottt et e e et
22 oo KN-1147 oo Plate, Seat SUPPOIT . . vttt e
23 ... 47.0489. ..ot Seat, Deluxe High Back. . .. ..ot
24 ... 95.07 . ¢ttt Washer, FIat 7Z/16 SAE . .« oo oot
25 . ... 99.SFO712-1 ..t BOIt, SME 7/16-T4 X 1-1/2. . et e e
26 ... 99.SFO710-1 ... vvvviinn e Bolt, SME 7/16-T4 X 1-1/4 . . o e e
27 oo 99.A07. .o Locknut, Stover 7/16-T4 USS . . ...
28 ... 99.B0076 .......covvuiuiinn. Washer, .130T X .395ID X T.50D . .o u i
29 ... 03.0021. .. Pin, LINCh (3/16) .« o e ettt e
C10 R 64.1723. . Clamp, Seat Latch Strap . .. oot
o 300135, .. Clamp, Loom 3/8 Rosebud MoUNt .. ...ttt e e
32l 47.0313. o Seat Belt, Lap W/BUCKIE . . ..o
33 ..., 47.0335. .. Strap, Seat LatCh . ...
34 ... .. KN-6036 ...........cooinntn MOUNL, SAL . . ottt s
35, 32.0224. .. ... Harness, Wire 4520 Seat .. ... ..ot
40 ... ... ... 47.0313-2 ..o Seat Belt, Buckle . ... ..o
A1 47.0313-1 oo Seat Belt, Lap Belt. ..o
50 ......... 31.0079. ..o Switch, Seat Delta N/O . . ..o oo e
51 ...t A7.051T e Cover, Back V LOgO .ottt et e
52 ... 47.0512. oo Cover, Seat CUSHION . ... e
53 ..., 47.0513. o Rail Set, Slide AdJUStMENT . ... ot e
60 ......... 47.0497. . oot Armrest, Kit - Deluxe Seat 4520. . . ...t
61 ......... 47.0529. ... i Screw, Self TapPINg .« oottt

103




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Front Frame, Frame Connector Bracket, Hose Retainer

104



FRAMES / SHEET METAL

Front Frame, Frame Connector Bracket, Hose Retainer

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. ... NUE, SRF 1/4-20 USS ot e e e e e e et 5
2 99.SF0405-1........covvunnn. Bolt, SMF 1/4-20 X 5/8. . o oottt e e e e e e 3
3. 99.SF0404-1........ccvvuunn. BOlt, SMF 1/4-20 X 1/ 2. oottt e et et e e e e e e 2
4 ... 97.0608......... ... Bolt, Carriage 3/8-16 X 1. oottt e e e 1
5. 99.E0082. ...t Nut, Locking FIange 3/8-T6 . . ...ttt e e 1
6 ... 06.0050-3IN.......ovvvnen... Trim, Trim LOC 172 X 3/16 X 3" oot e e et e et 1
7o 06.0050-4.5IN ............... Trim, Trim LOC 172 X 3716 X 4-1/2" . e e e e et 1
8 . 06.0065-5.5IN ............... Velcro, Loop 1" Black X 5-1/2" . oo e 1
9. 06.0065-4IN................. Velcro, Loop 1" Black X 4" . . ..t 2
10......... 05.0073. ... Grommet, 21D, 2-3/4 0D /16 T oottt e e e e 2
I GR-1145 . ... .. CoVer, Brake . . oo e 1
122000000, GR-1143 ... Plate, Brake CoVer SPaCer . ..ttt ettt e e e e et e e e 1
130000, GR-1149 . ... o Plate, Axle To Frame Tie Bar . ..ottt e e e et et 1
14......... N/A Plate, Ventrac Serial Number . ... .. 1
5. 11.0046. ....ccvivviii Clamp, Cushioned 172" 2-TUB@ . .. ..ttt e e eeas 1
16 ......... 64.1729. ... Retainer, Wire LOOM . ..ttt e e et e et et e e e 1
17 oo 05.0091....ccvviiii Plug, for 1-1/4 Panel Hole . .. ..o e e e 2
18 ...t 04.0029........iiiiiii RIVEt, POP 178" X T/4" S o ot e e e 2
19 ..., 00.0770. ..o Decal, BUilt IN The Usa . . ..ot e e e e e et 1
20 ... 40418, oo Clamp, 1-1/4" Loop Vinyl CUShioN. . ...t i 1
21 oo 99.SFO808-1 ... .evvveieeennn BOIt, SMF 1/2-13 X 1 oottt e e e e e e e e 3
22 i 99SFO8. ... NUE, SRF 1/2-13 USS ot e e e e e e et 6
23 ... 99.SF0606-1 ... .cvveeeinnn Bolt, SMF 3/8-16 USS X 3/4 . . o oottt e e e e e e 3
24 ... 99SFO6. . .ov i NUE, SRF 3/8-16 USS ot e e e e e et 3
25 .. ..., 00.0319. ... Decal, PTO TeNSION . o oottt e e e e e e e e 1
26 ... ..., 99.SFO812-1 ..o vi et BOIt, SMF 1/2-13 X 1-1/2 o oot e e e e e e e 3
27 oo 99.SFO814-1 ..o vvvvie et BOIt, SMF 1/2-13 X 1-3/4 . o oo e e e e e e 1
28 ... GR-6004 ..........coiiinl.. Frame, Main Front, 45RC . ... ot e e e e e e 1
29 ... KN-6038 ........ccvvvvnvnn.. Bracket, HOSE Retainer. ... v it e e e e e e e 1
30, KN-6013 ... ...ciiiii e Bracket, Connector Frame M. . ...ttt e e e et 1

105




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Front Fenders & Foot Pegs

106



FRAMES / SHEET METAL

Front Fenders & Foot Pegs

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ...t NUt, SRES/16-T8 USS ...ttt 12
2 99.SF0506-1........ccvvvvnnnn BOlt, SMF 5/16-T8 USS X 3/4. . .ottt 12
3 60.1133. .. Fender, Front Left .. ..o o e 1
4 ... 60.1134. .. .o Fender, Front Right . . ... e e 1
5. 64.1707. ..o Foot Peg, Right .. ... e e 1
6. 64.1708. ... FOOt Peg, Left. oottt e 1
7o 44,0330, ..ot Flex Tread, FOOt Peg KN . . ... i e e i e 2

107




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Center Pivot & Connector Link

42.0607

108



FRAMES / SHEET METAL

Center Pivot & Connector Link

REF. PART NO. DESCRIPTION QTY.
T 99.SFO810-1.......cvvvvvnnnn Bolt, SMF 1/2-13 X 1-1/4 < o o e e e e e 3
2 99.E0103..... ..o Nut, Locking Flange 1/2-13 .. .. o e e e 4
3 99.E0082........cviiinnn. Nut, Locking FIange 3/8-T6 . .. ..ottt e e 4
4. ... KN-1185 ... Mount, Main Pivot FIange . . ... ...t e e s 1
5 99.SF0808-1........ccvvvvnnnn BOIt, SMF 1/2-T3 X 1 ettt e e e e e e e e 2
6. 99.SF08. ...ttt NUL, SRF 1/2-13 USS .ttt e e e e e e i 2
7o 99.SFO612-1. ... BOLT, SMF 3/8-16 X 1-1/2 ¢ o ettt et e et e e e e e e e e e et 4
8 . 99.B006T ...covvie Washer, 3/16 X 21/32 X 1 17832, o oot e e i e 1
9. 99.E0057. ... ovi i NUT, CASTLE 5/8-18 SAE. . .ttt e e e e e e 1
10......... 641724, .. . Spacer, Connector Link Bolt. . ... ..o e 1
Mo 99.E0095........ciiiiinn. Locknut, 5/8-11 Heavy NYION. . . ..ot e e e 1
122000000, 99.E0094. ...t Locknut, 5/8-11 Flanged StoVer. . . ..ottt e e e 1
13000 99.KOM12 oo Bolt, 5/8-11 X 2-1/2 Grd A325 .. o e e 1
14 ......... 97.1018. .. Bolt, Carriage 5/8-11 X 2-T/4 . .o oo e e 1
5. .. ... 621371 Frame, Connector LNk MOUNt. . . ..ottt e it 1
16 . ...t 42.0607. ...t Link, Front/Rear CONNECLON . . .ottt et e e e et e et e e e 1
17 oot KN-6013 ... ..o Bracket, Connector Frame M. .. ...ttt e e 1
18 .ot 99.0812. .. i BOlt, 172-13 X 1-1/72 BSCS o oottt e e e e s 1
19 ..., 43.1008. . ... Ball JoiNt, SENSOr AS . .ottt e e 1
30......... 29.GF0020 . ...ttt Grease Fitting, MO X 1.0 . . ..ot e e e 2
31T .ot 855532, .. i Set Screw, MB-T.0 HOIIOW . . .« ..ttt 2
32l 99.MO075 ... oveiie Bolt, M8 X 1.25 X 70MIM . o o ettt ettt e e e e e e e e e 2
33 ..., 99.MO068. ... Nut, M8 X 1.25 Nylon LOCK . . . oottt e e e 2

109




FRAMES / SHEET METAL

ILLUSTRATED DRAWING

Front Hitch

110



FRAMES / SHEET METAL

Front Hitch

REF. PART NO. DESCRIPTION QTY.
T 64.1617. ..o Lock, Front Hitch Lever. .. ... o e e e 1
2. 06.0044. ........ ...l Cap, Plastic 1/8 X 1/2 X 7/8 . . o e et e e 1
3 99.SF0508-1........ccvvvvnnnn BOIt, SMFE 5/16-T8 X 1 oottt et ettt et e e e e e e et e 1
4 ... 00.0317. ..o Decal, Front HIitch LOCK. . . ..ottt e e e 1
5. 99.E0102......ovvviiiee Nut, Locking Flange 5/16-18 . .. ...ttt e e s 1
6. 05.0055. .. ..o Washer, Nylon .34 X .74 X .062. . . ...ttt e 3
7o 99.SF06....ovvii NUL, SRF 3/8-16 USS ..ttt e e e e e s 3
8 i 41.0039. .. Spring, Comp. 9716 OD X 5/8. . ..ottt e 1
9 95.06. ..ttt Washer, FIat 3/8 SAE . . .. o 2
10......... 40.0376. .ot Lever, Front Hitch Latch . . ... oo e e 1
M. 99.5F0614-1.......vvvvvnnn. BOIt, SMFE 3/8-16 X 1-3/4 . o oot 1
122000000, 42.0558. ... .. Link, Front Hitch Latch . .. ..o o e 1
13......... 06.0051.......cvvviiinnnnnnn Cap, 3716 X I5/16 X 1-3/4 FE oottt ettt 1
4 ... 90.0610.......cvvviiiinnnnnn BOlt, 3/8-T6 USS X 1-1/4 oot e e e s 1
15......... 02.CPO406 .........cvvvnnnn Cotter Pin, 1/8 X 3/4, ZiNC. . o oottt ettt ettt et 1
16 ......... 99.E0100.......cvvvvvrnnnnnn NUL, ACOIN 3/8-16 oot ettt et e e e e e e e e e e e e i e 1
17 oo 64.1609. ..., Bushing, Front Hitch Pivot. . ... ... e 2
18 ...t 29.GF0002 ...........vunnn Grease Ftg, 174 SAE 90 . . ..ottt e e e 2
19......... 99.K0121 ...t Bolt, 5/8-11 X 3-1/4 Grd A325 ..ttt e 2
20 ... 99.E0095........cciiiiinn, Locknut, 5/8-11 Heavy NYION. . . ..ot e e e 2
21 oo KN-6040 .................... Frame, Front Hitch . ... ... e e 1

111




FRAMES / SHEET METAL

ILLUSTRATED DRAWING

Grill & Headlights




FRAMES / SHEET METAL

Grill & Headlights
REF. PART NO. DESCRIPTION QTY.
T 99.SF0406-1.......vvvvnnnn BOIt, SMF 1/4-20 X 3/4. . o oo e e e e e 6
2 99.SFO5. ...t NUL, SRES/T6-T8 USS . . ottt ettt e e ettt e e 2
3 99.E0102......ovvvviite Nut, Locking Flange 5/16-18 . .. ...ttt e s 2
4 ... 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 6
5. 11.0046.....ccviviiiiii Clamp, Cushioned 1/2" 2-TUbe . . ... ot e i 1
6. 99.0404. ... BOIt, 1/74-20 X 1/2 BSCS . o ottt et ettt e e e e e e e e 2
7o 99.0506. ...t BOIt, 5/16-18 X 3/4A BSCS. . . .ottt et e e e 4
8. 99.E0146........ccvvnnnnnn.. Nut, Cage 1/4-20 (093 - .126"). . oottt ettt 4
9. KN-1123 ... Bumper, Front, With Short Access Panel . ...........o i 1
10......... KN-1191 .o Plate, Front Grill “V”, SROrt. .. ..o e 1
Mo KN-1166 . ...ccovieiiaa et Grill, Front Filler. ..o e 1
12200000 .. 05.0083. . ...t Washer, Nylon .377 X.875 X.062 . . . ...ttt e 2
13000, 64.0602. . ...t BUShing, 3/8 X 5/8 X .265 . . ...ttt e 2
14 ... .. 33.0086. . ... Light, LED FIOOM. . .« oottt e e e e 4
15......... 99.SF0412-1 ...t BOlt, SMF 174-20 X 1-1/2 . ettt e e e e e 4
16 ... KN-6058 .. ..., Grill, FrONt. o o e 1
17 oot 32.0234. . ... Harness, Wire 4520 HOOd . . ... .ottt e e e 1

113




FRAMES / SHEET METAL

ILLUSTRATED DRAWING

Hood

114



FRAMES / SHEET METAL

Hood
REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ... it NUL, SRF 5/16-18 USS . .ottt ittt et ettt et ettt 6
2 99.SF0506-1........covvunnn. BOlt, SMF 5/16-T8 USS X 3/4. . o oottt et ettt e ettt e ettt 6
3. 99.SFO4. ... NUL, SRF 1/4-20 USS ..ottt e ettt et e et 6
4 ... 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 6
5. 99.K0072 ... Machine Screw, 10-24 X 1/2 ZP . .. oot e e e e 6
6. 99.0404. ... BOIt, 1/4-20 X 172 BSCS . o ottt ettt et e e 12
7o KN-1501 ... HOOd, ENGINe . ..ottt e e e e e e e 1
8 . i 44,0427, oo Seal, HoOd Strip 4520 . ..ttt ettt e e e 1
[ 06.0045-12IN................ Weatherstrip, 1/8 X 3/4 X 12" . . oo e e e 2
10......... 00.0385.....iiiiii e Decal, Maintenance ENg Oil. . .. ...ttt e 1
L 00.0790......ccvviivnn... Decal, Maintenance 45RC ... .ttt 1
12......... 00.0789.......ciiiiii Decal, Quick Reference 45RC. . . oottt et e e e e e 1
130000, 47.0127. 0o Latch, Rubber Draw T-Handle . ... ...t e e e 2
14......... GR-1194 . ... . Shield, Hood Lower, 45RC . ..ottt et e e e e e e 2
15......... 00.0802.......cviiiiiiin Decal, VAS R C . .t 1
16 ..., 00.0801.....cvvviiiiiienn Decal, Ventrac Black . ... ..ot 2
17 oo 00.0804........ccvviiiiinn. Decal, Hood Left 45RC ..ottt e e e e e e 1
18 .ot 00.0805......coviiiii Decal, Hood RiIght 45RC . . . .ottt e e e 1

115




FRAMES / SHEET METAL

ILLUSTRATED DRAWING
Dash, Dash Brackets, Decals, & Switches

116



FRAMES / SHEET METAL

Dash, Dash Brackets, Decals, & Switches

REF. PART NO. DESCRIPTION QTY.
T 99.SFO405-1 ...t Bolt, SMF 1/74-20 X 5/8. . o oo 5
2. 99.E0105....... i NUt, INSert 1/4-20 HEX . . oottt e e e e e 4
3 99.SF0406-1........cvvvvnnnn BOlt, SMF 1/4-20 X 3/4. . o oo 7
4. 99.SFO4. . ...t NUt, SRE 1/74-20 USS . oot 8
5 99.E0158. ...t Nut, Insert 1/4-20 Hex, .027 - 165 .. ..o ot 4
6. 95.04. ... Washer, FIat 1/4 SAE . . ..ot 4
7o GR-1157 oo COVer, PUMD . e e e 1
8. i 99.0404......... ... Bolt, 174-20 X T/2 BSCS . o ottt 6
9. 99.0406. ... Bolt, 174-20 X 3/4 BSCS . . oot 2
10......... 350124, .o Alarm, Audible Cont. Panel Mt ... ... o i 1
Mo 13.0350. ..o i Switch, Ignition Keyed . . ... e 1
12000000, 13.0324. .. . Key, Ignition w/Boot (Set 0f 2). . ...ttt e 1
13......... 06.0042-34.88IN . ............ Trim, TAM LOC 1/2 X 1/16 X 34-7/8" . . . e e 1
4 ... 06.0042-335IN .............. Trim, TmM LoC 1/2 X 1/16 X 33-1/2" e e 1
5. GR-1125 ... .o Panel, Dash Access, Side Light ... ... o 2
16 . ...t GR-1173 ..o Retainer, Display . ...ttt e 1
17 oo 35.0185-T. e Display, 5” with MATCH programmed . .......couuit it e 1
18 ..l KN-1144 .. ... ... oo Cover, Steering Valve . ... 1
9.0, 05.0131.....iiiiiin Plug, SWitch Otto K5 . ..o 1
20 ... GR-1180 ...ovveee e MOUNE, DiSPlay. . o o ettt e e 1
21 oo GR-6000 .............counnn Dash, Main, 45RC . . ..o 1
22 . 31.0056. ... Switch, Rocker (On)/Off/(ON) . . ..o oottt e 2
23 ... 31.0053. .. oo Switch, Rocker On/Off .o e 2
24 ... 00.0783. ... Decal, Dash Center .. ... 1
25, 00.0780......ccvvviiineinnn, Decal, Dash Right . ...t e e e 1
26 ... 00.0782.....ccvviiiiiin Decal, Dash Left. . ..o 1
27 oo GR-1175 ... o Cover, Pump Access Right, 45RC. . ...ttt e e 1
28 ... 00.0639......ccvviiiiiiinn. Decal, Pinching Hazard FOOt . .. ...ttt e e 1
29 ...l 99.B0143 ... i Washer, Sealing 1/4ID X 3/4 0D . ..o v i 4
3000 00.0788.........cciiiiiinn Decal, Remote SWItCh. .. ... e 1
C 2 00.0821........cciiiiiiin Decal, FCCASRC. . oottt e e 1

117




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
Joystick & Armrest Assembly




CONTROLS & LINKAGE

Joystick & Armrest Assembly

REF. PART NO. DESCRIPTION QTY.
T 99.SF0406-1......covvunnn... BOlt, SMF 1/4-20 X 3/4. . o oo 2
2. 99.SFO4. . ... NUt, SRE 1/74-20 USS . oo oo 1
3 99.SF0404-1......coviin... BOlt, SMF 1/4-20 X /2. o oo 1
4. 99.E0158. ... Nut, Insert 1/4-20 Hex, .027 - 165 . ...ttt et 3
5 99.SF0808-1.....cvvvunnnn. BOlt, SMF 1/72-13 X 1 oottt 2
6. 99.E010T....ovviae e Nut, Locking Flange 1/4-20 . .. ...ttt e e e 2
7o 99.E0104. ... ...t Nut, Jam #8-32 Nylon LOCK. . . ..o o e e e e 4
8. 99.KO133 ... .o Machine Screw, #8-32 X 5/8. . . ... 4
9. 95.08. ... Washer, FIat 1/2 SAE . ..o oo 2
10......... 99.A04N ... Locknut, NyIon 174-20. . . ..ottt e e s 2
Moo 95.07 . ¢ it Washer, FIat 7Z/16 SAE . . .. oot 2
12200000 .. 99.M0082.......ccvviuinn. Bolt, M6 X T.0X T8 FHCS. . .o e 3
130, 97.0406. ... Bolt, Carriage 1/4-20 X 3/4 . . . oo oot e e 2
14 ... .. 91.0706. . ..o BOlt, 7/16-20 SAE X 3/4 . . o oo 2
5. 99.M0083 ... Nut, Locking Flange M6 X 1.0 .. ...ttt e e e 3
16......... 99.BO05T ...t Washer, FIat #10 .. ..o 4
17 oot 99.M0084............iin Bolt, M5 X 20MM SHCS . . ..o e 4
18 .ot GR-1147 i Bracket, Arm Rest Mount, Right . . ... et 1
19 ... GR-1148 ... Bracket, Arm Rest Mount, LeftBlank........... ... oo i 1
20 ... 47.0537. e Armrest, Assembly . ... 1
21 ool GR-1141 .o Holder, JOyStiCK . ..ottt e 1
22 ... GR-1159 ... Cover-Bottom, Joystick BOttOM . .. ..o vt 1
23 ... GR1158 ..o COVER, JOYSTICK TOP. . .ttt e e 1
24 ... 350179, .o Joystick, 2 AXiS, CanbuUS. . . ..ottt 1
25 ... GR-1189 ... Retainer, Joystick Harness . . ...ttt e e 2
26 ... GR-1176 .. Mount, Joystick, Pillow BIOCK . . .. ..ot e 2
27 oo GR-M1177 o Shaft, Joystick MOUNT ..ot e e 1
28 ... 95.05. ... Washer, FIat 5/16 SAE . .« oo oottt e 2
29 ...l 99.0506. ... BOIt, 5/16-18 X 3/4 BSCS . . . vttt e 2
30 ... 99.BO109 ...t Washer, 1/4ID, .50 OD X .062T . . ..ottt et 4
o 40.0417. oo Handle, Adjustable M6 X 1.00 X 1T.26 Stud . . . ..ottt e 2
32 99.M0085.........iiii Bolt, SHCS M6 X 1.00 X 35MIM . ..ttt et 2
3300 99.0406. ...t BOIt, 1/4-20 X 3/4 BSCS . . oottt 3
35 11.0097. ..o Clamp, CUShION 578" . . o e e e e e e 1

119




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
High/Low Range Shift Linkage

120



CONTROLS & LINKAGE

High/Low Range Shift Linkage

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. . ...t NUE, SRF 174-20 USS . et e e 2
2 99.SF06. ...ttt NUE, SRE3/8-T6 USS . e e e 6
3 06.0044. ...t Cap, Plastic T/8 X T/2 X T/8. . . ..t e 1
4. ... 99.E010T. ... Nut, Locking Flange 1/4-20 . .. ...ttt e e e 2
5 95.06. ..ttt Washer, FIat 3/8 SAE . . . ... e 6
6. 90.0610.......cvvviiiinnnnnn Bolt, 3/8-T6 USS X 1-1/4 . et e 2
7o 99.0406. . ...ttt BOlt, 1/4-20 X 3/4 BSCS . . . .ottt et e 2
8 . GR-1116 ..o Bracket, Fuse Panel Mount, 45RC. . ... ittt e 1
9. 99.B0109 ......vviiiin Washer, 1/74ID, .50 OD X .062T . . . oottt ettt e 4
10......... 40.0379. . it Lever, High/Low Shift . . ... e e e 1
Mo 64.0703. ... ... Plate, Front Shift Pivot . . ... e e 1
12200000 .. 41.0039. . ... Spring, Comp. 9716 OD X 5/8. . ettt et e e et 1
13000, 99.SF0614-1 ... .vvin... BOlt, SMF 3/8-16 X 1-3/4 . . . ettt e e e 1
14 ... .. 43.C10-32. ..o Clevis End, #10-32 3/16 HOlE . ...\ttt e 2
15 .. 03.0305. ... Clevis Pin, 3/16 X 5/8 ZP . . . ot 2
16 ... 02.CP0204 .......ccoiuiinn.. Cotter Pin, 1/16 X 172, ZINC. . .ottt et e e et e e 2
17 oot 90.0408. . ...t BOIt, 1/4-20 USS X 1. oottt e e e e 2
18 ... 42.0561. ..ot Rod, Thread 1/4-28x21.00 RH/LH . . . ..o 1
9.0 93.04. .. i NUL, 1/74-28 SAE . o oo oot et e e 1
20 ........ 92.05. . i NUL, 5/716-T8 USS o o ettt 4
21 ool 99.E0081.....vvvveiiine Nut, 1/4-28 LH Grade 8 YZ . . . .o c ottt e e 1
22 oo 40.0373. .. Arm, High/Low Shift ROCKer. . ... oo e 1
23 ... 00.0313. .. Decal, HIgh/LOW RANGE . . ..ttt e e e e e 1
24 ... 03.0022. ... PiN, Ball 174 X 1 e 1
25, 99.E0034........cciiiiii... NUL #10-32. o oottt e e 2
26 ... 81.0124. ... .o Link, Conn #60 Double Pitch . .. ... oo e 2
27 oo 43.004. ... Rod End, 174 Spherical . .. ..o e e 1
28 ... 43.004L. ..o Rod End, 174 Spherical LH ... .o e 1
29 ... 641784, .. oo Bracket, High/Low Shift LOCK. . .. ..ottt e 1
30 ... 47.0122. oo Cable, Hi-Low Shift . ... e 1
o KN-1032 ... Bracket, Rear Hitch Mt Right. ... ..ot e e 1
32 35.0186.....cciiiiiii SENSON, ProXimMity. . ..ot e 2

121




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
PTO Idler Pulley & Idler Arm

83.0054 31

122



CONTROLS & LINKAGE
PTO Idler Pulley & Idler Arm

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ..o NUE, SRES/16-T8 USS .. .ttt e
2 99.SF0506-1........ccvvvvnnnn Bolt, SME5/16-T8 USS X 3/4. . . oottt e e
3 85.5C16-1.. ... Set Collar, 10715 e
4. 85.5518. .o Set SCrew, 5/16-T8 X 3/8 . . .ottt e e
5 99.SF0508-1.....ovvvnnn.. BOIt, SME 5/16-T8 X 1 o ettt et
6.t 64.1699. . ...l Plate, PTOWearbar. ... ... i
7o 40.0378. ...t Arm, PTOIAler . . oo
8 . 83.0054. ...l Pulley, Idler 2 Groove ASIM . ..ottt e e e e et e s
9. 94.08. .. i Washer, FIat 1/2 USS . ..o oo e
0.0 90.0828. . ...t BOIt, 1/2-T3 USS X 3-1/2 ettt e e
Mo 60.1135. .. i Guard, PTOIdler Pulley . . ... e e e e
12200000 .. 99.SFO4. ... NUE, SRF 174-20 USS . et e e
13000 99.E0103..... ..ot Nut, Locking Flange 1/2-13 . ... o e e i
14 ... .. 99.SF0408-1......ccvvvnnnnn.. BOlt, SMF 1/74-20 X 1 o oottt e
5. 00.0339.....coviiiii Decal, MoVING Parts . ... e
16 ... .. 60.1279. .. i Cover, PUIlBY. . oot
17 oot 81.B038......cviiiiii Belt, B38 /854105 Lsectionbelt ... ... ..o
18 ... 64.1702. ..o Plate, PTO Arm Hanger (Serial # 01001-01046, 01055-) ...« .vviute e eiiiieeee.
18 .. ... GR-1219 ..o Plate, PTO Arm Hanger, Extended (Serial # 01047-01054) . . ... vvv i
31 e 55.0064. . ...ttt Bearing, Ball 25 MM X 62 MM . ..o oot e e
32, 85.B0085 ...l Bushing, Bearing Spacer . . ...t e
33 ... 85.B0084 ...ttt Bushing, Drive PUIlRY . . ... e e

123




Bl ) 1) NS B pf e
\6 /, /,W//\

S S S

r S

(e - - 4 VoA,

\/\ VERNAN

A\ s SO I
) /// o
o /

. \,

CONTROLS & LINKAGE

ILLUSTRATED DRAWING
PTO Belt Tension Linkage

124



CONTROLS & LINKAGE

PTO Belt Tension Linkage

REF. PART NO. DESCRIPTION QTY.
T 99.SFO5. ... it NUE, SRF 5/16-T8 USS . .ttt et e e e e e e e 2
2. 64.1616. ...t Bracket, Belt Release PiVOot. . . ..ottt e e 1
3. 95.05. it Washer, Flat 5/16 SAE . ... e e 3
4. 99.SF06. ...cove e NUE, SRF 3/8-16 USS ot e e e e e e e 1
5 99.SFO8. ....cii i NUE, SRF 1/2-13 USS ot e e e e e e et e 4
6. 99.E0082........ciiiinn. Nut, Locking FIange 3/8-T6 . . ...ttt e s 1
7o 95.06. .t Washer, Flat 3/8 SAE . . ..o e e 2
8 . i 02.CPO406 ........covvuunnn. Cotter Pin, 1/8 X 3/4, ZiNC. . oo vttt et e e e et et 1
[ 02.CPO506 ........covvvunnn. Cotter Pin, 5/32 X 3/4, ZINC. . ..ottt et e e e 1
10......... 95.08. . it Washer, Flat 1/2 SAE . . .. e e e e e e 5
Mo 85.B0027 ....oviiiiiie Bushing, 172 ID X 5/8 OD X 5/8 . . it i ittt ettt e 2
12000, 90.0844. ... ...t BOlt, 1/2-13 USS X 5-T/2 it e e e e 1
13000, 99.0812. .. i Bolt, 1/72-13 X 1-1/2 BSCS ottt e e e e e e e 1
14......... 92.06. .t NUE, B/8-T6 USS .ottt e e e e e e e e 1
5.0, 42.0584. ... i Link, PTO Idler PUSh Arm . .. o e e e e e e 1
16 ..., 42.0557. ... Link, PTO Belt TENSIONEr .ttt et et e e e e e et 1
17 oo 42.0559. ... .. Link, PTO Tensioner AQjJUSter .. ...ttt e e e e i 1
18 .ot 41.0056. . ..ot Spring, EXt 7/8 OD X 8-T/2 LNG .+ . ot ettt et e e e e e e e 1
19......... 47.0330. .o KNODb, Bar 2-1/4 X 3/8-16. . . o oottt et et e e e e e e 1
20 ..., 02.HPOA16 ..o Hairpin, 1/8 X 2 ZP. . et e e e 1
21 oo 97.0608. ..... ... ... Bolt, Carriage 3/8-T6 X 1. oottt et e e 1
22 .. 90.0612....covviiiiiee BOIt, 3/8-16 USS X T-T/2 ottt et e e e e e e 1
23 ... 64.1627. . oo Rocker, PTO Idler Arm TeNnSiON . . oottt et et e e e e ettt 1
24 .. ..., 64.1610. .. ..o RoCKer, PTO TeNSIONEL .« ittt et ettt e e e e e e et 1
25, 55.0082. ...t Bearing, Spherical TOMMID ... ..ottt e i 1
26 ... ..., 42.0554. ... .. ROd, PTO Belt TENSIONEY . o o vttt ettt et e e e e e e et 1
27 v 00.0319.....ciii i Decal, PTO TeNSION . o oottt e e e e e e e e e 1
28 ... 99.SF0506-1........ccvvuunn. Bolt, SMF 5/16-18 USS X 3/4. . oottt et e e e e e et e 2

125




CONTROLS & LINKAGE

ILLUSTRATED DRAWING
Weight Transfer

Individual components of Weight Transfer
Arm not available for service. Order
kit #70.4115 and follow the kit instructions to
replace with pre-assembled components.

f/ = = NS \:\;.;.\"w:k
T S %{ﬂ@@ KS
| /?\,
(1////'”'/\:‘6/—-::/
L

126



CONTROLS & LINKAGE

Weight Transfer
REF. PART NO. DESCRIPTION QTY.
T 64.1619. ... .o Bracket, Wt. Transfer Selector. ... ...t e i 1
2 00.0314....ccvviiiiie e Decal, Weight Transfer . .. ..o o e e e 1
3 64.1612. .. oo Bushing, Pivot Weight Transfer. . ... i e 1
4. 9510 ¢ttt Washer, FIat 5/8 SAE . . . ...t 1
5 90.1036. ...t Bolt, 5/8-TT UNC X 4-T/2. . ettt e e e e 1
6. 03.0812......ccviiinn Clevis Pin, T/2 X 1-1/2 . o oo e e e 1
7o 02.CP0506 .......ccvvuuvnn.. Cotter Pin, 5/32 X 3/4, ZINC. . . ..ottt e 1
8 . 99.E0095........ciiiii, Locknut, 5/8-11 Heavy NYION. . . ..ot e e e 1
9. 99.B0099 ........coiiiiin. Washer, Fender 172" X 2" OD ZP ... ..ttt 2
0.0 99.0404. ... ... Bolt, 174-20 X 1/2 BSCS . . . .ottt et e e e 2
Moo 99.SFO4. . ... NUE, SRF 174-20 USS . et e e 2
12200000 .. 05.0002. . .....vviiiia. Washer, Fric. 2-1/4 X 13/32. . . oot e e 1
13000 40.038T. . ii i Lever, Weight Transfer Select . ...ttt e 1
14 ... .. 95.06. ..t Washer, FIat 3/8 SAE . . ...t e 2
15 .. 99.SF0614-1 ... .vvin... BOlt, SMF 3/8-16 X 1-3/4 . . . ettt e 1
16 ... .. 99.A06N ... ... LocknUE, NYION 3/8-16. . . oottt e e e e e e 1
17 oot 06.0044. . .......ciiiiiii... Cap, Plastic T/8 X T/2 X T/8. . . ..t 1
18 ... 704115% o Kit, Weight Transfer 4500/4520. . . . ...ttt ittt et 1
9. .. 41.0039. . ... Spring, Comp. 9716 OD X 5/8. . .ttt ettt e e 1

*Individual components of Weight Transfer Arm not available for service. Order kit # 70.4115 and follow the kit instructions to replace with
pre-assembled components.

127



OPTIONS
ILLUSTRATED DRAWING
70.4161 12 Volt Front Plug Kit

47.0318-1

128



OPTIONS

7034161 12 Volt Front Plug Kit

REF. PART NO. DESCRIPTION QTY.
T 99.SFO4. ...t NUt, SRF 1/4-20 USS ..ottt e et e e e s 2
2 99.SF0404-1......ccovvinnn. BOIt, SMF 1/4-20 X 172, o o ettt e e e e e e e e s 2
3. 30.0332. ... Fuse, 5AMP Mini Tan .. ..o e 1
4. ... 30.0334. . ... Fuse, I5AMP Mini BlUE . . ..o i e e 1
5.0 99.K0062 ...t Machine Screw, #10-32 X 1/2. . o oot e e 2
6 ...t 350117 Relay, 12v 35/20 AMP 280 MICIO. . oo v ettt 3
7o 99.E0035........cviiiin NUL, SE#T0-32 . oot 2
8 . KN-1099 . .....coiviiii et Bracket, 12v4 Pin SOCKEt MU . . ..ot 1
9. 99.E0058..........ciiii NUL, Jam 172-T3 USS o oo 1
10......... 00.0328.....ccviiii Decal, Handle 12V . .. e 1
Mo KN-1160 . ...t Bracket, Dual Aux 12V (if equipped with Dual Front Hydraulics)..................... 1
12000000, 320114, ..o Harness, Wire 12V Front. . ... ..o e e e e 1
13000 47.0318-1 oo Handle, SDLA Grip & POSt ... 1
14 ......... 30.0037......iiiiii Tyton Tie, #50 18 X 8 BlaCK . . .o v 3
25 ... 47.0349. ... ..o Button, SWItch Orange . . ...t e 1
26 ... 47.0348. .. .. Button, SWItch Yellow . . ... e 1

129




OPTIONS

ILLUSTRATED DRAWING
70.4173 Work Light LED Kit

45RC Switch
Location

45RC LED
Mounting

45RC Fuse
Location

130



OPTIONS
70.4173 Work Light LED Kit

REF. PART NO. DESCRIPTION QTY.
T KN-1225 ... oo Plate, Rollbar MoUNt. . . ... e e
2 11.0053. oo U-Bolt, 3/8-16 2-1/16"ID SQ BENA . .. oo ittt ettt e
3 99.E0136.....ccvviiieeea Nut, Nylon Locking FIange 3/8-16. . . . .« ottt e e
4 ... 30.0217. .o Clamp, Wire MEAdN. 172 Gray . . ..o vttt e e e e i eeas
5. 300322, ..o Connector, MP280 Male BOdY . . . ..ottt e e e
6. 30.0326. ... Clip, Mp280 ConNector 2 POS ...ttt
7o 33.0087. .. Light, LED Flood with Bracket . ... ..ot e
8. KN-1281 .. .o Cover, Wire Harness ACCESS. ...ttt i i
9. 05.0136. ..ot Grommet, 7/16ID, 3/40D, 1/4ThK. . ..ot e
0.0 95.05. . i Washer, FIat 5/16 SAE . . ..o oottt
Mo 320231, . Harness, Wire Work Light . ... e
122000000, 31.0053. .. oo Switch, Rocker ONn/Off ..o o
130, 30.0334. . ... Fuse, I5AMP Mini BlUE . . ..ot e e s
14 ... .. 30.0037. .0 Tyton Tie, #50 18 X 8 BlaCK . . .o v

131




OPTIONS

ILLUSTRATED DRAWING
70.8162 Cab Hazard Lights Kit

132




OPTIONS

70.8162 Cab Hazard Lights Kit

REF. PART NO. DESCRIPTION QTY.
1.0 30.0187. ..ot Fuse, 5AMP ATC Blade - Tan . ... 1
2. 33.0070. . ...t Light, Signal Amber. . . ..o 4
3. 99.KO144 ... .. Machine Screw, #10-32 X 1-1/4 . . i 8
4...... 99.BO0O5T ...t Washer, FIat #10 . . ..ot 8
5...... 99.A1032N ... Locknut, Nylon 10-32 Stainless . . . ...t 8
6...... 35.0127. ..ot Module, Directional Light. ... ... e 1
7. 31.0053. ..o Switch, Rocker On/Off ... o 1
8...... 320176 ... Harness, Wire Hazard. . ..........ouuuuuuuie ettt 1

133




OPTIONS

ILLUSTRATED DRAWING
70.4195 Directional/Hazard ECE Kit

134



OPTIONS

70.4195 Directional/Hazard ECE Kit

REF. PART NO. DESCRIPTION QTY.
1.0 99.SF0404-1 ...t BOIt, SMF 174-20 X 1/2. ¢ o e e et e e e e e e 4
2. 99.SFO4. . ...t NUL, SRE 174-20 USS o oottt et e e e e e e e e e 14
3. KN-1496 . ...t Mount, Light. . . oo s 2
4....... KN-1494 .. ... ... ..ot Cover, Directional Hazard. . ...t e 2
5....... KN-1495 . ... ..t Mount, Light - Base. . ..o ot 2
6....... KN-1506 . .....ccvvvvnnnt. BUSHhING, PIVOT . . oo e 2
7. 410141, ..o Spring, Torsion CENTEriNg . . ..ottt e e e e 2
8. 99.5F0836-1........ccvvvvnnnn BOLT, SMF 1/2-13 X 4-T/2 . o ettt e e e e e e e e i e 2
9. 05.0197......iiiiiinn Washer, Nylon .812ID X 1.25 0D X .080. . . oo oottt ettt ettt et 4
10...... 99.E0119. .. Locknut, Nylon - Flange 1/2-13 . ...t 2
1M..... 11.0053. oo U-Bolt, 3/8-16 2-1/16"ID SQ Bend . . ...ttt e e 2
12..... 99.E0136....ovviiiee e Nut, Nylon Locking FIange 3/8-16. . . ..« ottt e 4
13..... 90.0406. ... BOlt, 174-20 USS X B3/4" L oo e 4
14..... 99.SF0406-1........cvvvvnnnn Bolt, SMF 1/4-20 X 3/4. . o oot e e e e e e 6
15..... 05.0136.....cvvviiinnnnn Grommet, 7/16ID, 3/40D, 1/4ThK. . ..ottt e e 4
16..... 99.KO144 ... Machine Screw, #10-32 X 1-1/4 . . o oot e 8
17 ..... 99.E0035........ciiii NUL, SF T0-32 oot 8
18..... 31.0080.....covviiiie e Switch, Rocker On/Off/ON - Lit ..o oot e 1
19..... 310081, .. Switch, Rocker On/Off - Lit. ..ot 1
20 ..... 350176, .o Module, Directional/Hazard. . . ...t e e 1
21 ..., KN-1281 .. .o Cover, Wire Harness ACCESS. . .ottt ettt e e e e e e e e e e 2
22 ..... 32.0254. . ... Harness, Wire Road Kit. ... ..ot e e i e 1
23 ..... KN-6072 ... ..o Mount, Light Arm o e 2
24 ... KN-6073 ... oot Mount, ROl Bar Left ... ..o e 1
25..... 33.0091. .. Light, Front TUrN/Hazard . . ... .o e e e 2
26 ..... 33.0092. ... Light, Rear Tail/Stop/Turn/Hazard . .........o oot e 2
27 ... KN-6071 ..o Mount, Roll Bar Right . ... ... e e 1
28 ..... 30.0217. .o Clamp, Wire MEAdN. 172 Gray . . ..o vttt e e e e e i e 1
29 ..... 320253, .. Harness, 4500 Wire Light Conversion (Not Shown)........ ..o, 1

135




OPTIONS

ILLUSTRATED DRAWING
70.8161 Strobe Li

ht Kit
N

136



OPTIONS

70.8161 Strobe Light Kit

REF. PART NO. DESCRIPTION QTY.
T 30.0187. ..ot Fuse, 5AMP ATC Blade - Tan . ... 1
2 99SFO4. ... NUL, SRF 1/4-20 USS . i e e e e e e 5
3. 95.05. .. i Washer, Flat 5/16 SAE . . ...ttt e e e 4
4 ... 99.K0062 ..., Machine Screw, #10-32 X 1/2. . oot e e e 2
5. 99.A1032N ... Locknut, Nylon 10-32 Stainless . . . ...t 6
6. 99.SFO5. ..ot NUL, SRF 5/16-T8 USS . . ittt e et e e e e e e 1
7. 90.0506. .....cciiiii BOlt, 5/16-T8 USS X B/4" . o ittt et e e 1
8 ... 99.KOT19 .ot Bolt, Step 1/4-20 X 1-T/2 BIK. « v v e ettt e e 2
9. ... 99.SF0405-1 ... ..cvvviienn.. BOlt, SMF 1/4-20 X 5/8. . o oottt e e e e e 5
10......... 99.BO100 ......cvvviann. Washer, Fender 1/4 X 7/8 OD ZP. . .. oot e e 1
| I 64.1949. .. ... Bracket, Strobe Mount KWA452 . . ... e e e 1
1200, 64.1946. ...t Bracket, Strobe Pivot / LatCh .. ... oo 1
3.0, 05.0167. ..o Washer, Fric. 2.25X0.34X3/ 16T . . oottt e e e e 1
14 ......... 41.0108. ... Spring, Comp..53T OD X780 LG ..ottt ittt e e e 1
5., 99.A05N ... .. Locknut, Nylon 5/16-T8 USS. . . ..ttt et e 1
16 ... 90.0514. .. ... Bolt, 5/16-T8 USS X 1-3/4" . . ottt e e e e 1
17 oo 33.0073. .. Light, Strobe Amber ... ... 1
18 ... 99.K0071 ..o Machine Screw, #10-32 X 5/8. . . oot e 4
19 ... 64.1948. ... ... BUShiNgG, SPring Arm. .. oo 2
20 ..., 99.A04. ... . Locknut, Stover 1/4-20 USS . ...ttt e e e e e e, 2
21 oo 85.B0062 ......oeiiiiin Bushing, 1/2ID X 5/8 OD X T .. vttt ettt ettt 1
22 .. 99.BO115 ..o Washer, Fender 174 X 1-1/2 . . oo e e e et et et e et 1
23 ... 41.0083-1 . ... Spring, Torsion RH 1-3/16X5.18. . ..ottt e e i 1
24 ... ... 06.0083.......ccciiiiiinn.. Cap, VINYI3/T6" ID X 172 oottt e 1
25 ... ..., 300143, .. o Clamp, Wire Mt 5/16 Nylon Wht . . ..o e e 2
26 ... ..., 31.0053. ... .o Switch, Rocker On/Off .. 1
27 oo 62.1469....... .. Frame, Strobe PivOot Arm . ... i e e 1

137




OPTIONS

ILLUSTRATED DRAWING
70.4169 Canopy Kit

o—17 /°
§7

=

~ @

S
\/
/
e

A
-4
o

il
2525::?3@%3” \1717 17
18 \

138



OPTIONS
70.4169 Canopy Kit

REF. PART NO. DESCRIPTION QTY.
T, KN-1222 .. .o Mount, Canopy Frame . ... ... 2
2 KN-1225 ... oo Plate, Rollbar MOUNE. .. ... e e e 2
3 85BOT13 ..o Bushing, LINK RO . . . ..o oo e e 6
4. .. 64.2034. ... ... Spacer, LINK RO . ..o e e 6
5 440363, .. ROOT, Cab o 1
6. 11.0053. .o U-Bolt, 3/8-16 2-1/16"ID SQ BENA . . . oo oottt 4
7o 05.0085. .. .iiiiii Washer, NEOPIrene. . ...ttt e e e e e e 8
8 i 99.B0076 .......covviiiinnn Washer, .130T X .395ID X T.50D . ..ttt 4
9 90.0510......covviiiinn BOIt, 5/16-T8 USS X 1-1/4 . o ottt 4
10......... 99.E0102.....covivinei Nut, Locking Flange 5/16-18 . .. ...ttt e e e 4
Mo 99.E0136....covviiiee e Nut, Nylon Locking FIange 3/8-16. . . .. oottt e e 8
12000000, 90.0820.........iiiiiiiin BOIt, 1/72-T3 USS X 2-1/2 o ot e e e e e e 6
13000 99.BO14T ..o Washer, Fender 1/2 X 1-3/4 0D . . .« .ottt i 6
14 ......... 99.E0103..... ..ot Nut, Locking Flange 1/2-13 ... o e e e e 8
15......... 99.SF0606-1.........vvvnnnn Bolt, SMF 3/8-T6 USS X 3/4. . oottt e e e e e 4
16 ......... 99.SFO6. ... oiie NUL, SRE3/8-T6 USS .ot 4
17 oot 95.08. .. Washer, Flat 172 SAE . . oo e 20
18 ...t 99.SFO5. ...t NUt, SRES5/T6-T8 USS ..ot e 4
19......... 90.0512-2.....cviiiiinn BOIt, 5/16-T8 USS X 1-1/2 TaP. v et ettt ettt e e et et et e e e 2
20 ... KN-1338 ..o Spacer, T/2ID X T-1/8 OD X 3/8 T oottt ittt ettt 2
21 ool KN-1339 ... Plate, Rollbar LOCK. . . ..o e e 2
22 i 90.0822........iiii BOIt, 1/72-T3 USS X 2-3/4 o oottt e e e e e 2
23 ... 90.0814. ... BOIt, 1/72-T3 USS X 1-3/4 o et et e 4
24 ... 90.0810.......cvviiiiiinnnn BOIt, 1/72-T3 USS X 1-1/4 o e e 2
25 . ... 99.SFO8. .. ..ttt NUL, SRE 1/72-13 USS o oo e 6
26 ... KN-6026 ........covvvvnnn. Frame, Rollbar MOUNT. . . ... e e e 1
27 oo KN-6027 .. ... Frame, Canopy. . ..ottt e e e 1
28 ... KN-6055 ......covviiiinat Bracket, Rollbar LOCK LH. . ... oo e e 1
29 ... KN-6053 .....ccoviiiiinet Bracket, Rollbar LOCK RH . ... o e e 1
{0 I KN-6035.........ovvvennn... Link, ROd 20.00". . .o oottt 2

139




OPTIONS

ILLUSTRATED DRAWING
70.4170 Canopy Fan Kit

140



OPTIONS
70.4170 Canopy Fan Kit

REF. PART NO. DESCRIPTION QTY.
T 11.0046. ....ccoiviiiiiit Clamp, Cushioned 1/2" 2-TUb@ . .. .. ot i e
2 99SFO4. ...t NUt, SRE 1/74-20 USS . oo oo
3 99.SF0404-1......ccovviennn. BOlt, SMF 1/4-20 X /2. o oo
4. ... 99.A04N ... . Locknut, NyIon 174-20. . . . .ot e e e e s
5. 05.0136. . .cveeiiee e Grommet, 7/16ID, 3/40D, 1/4ThK. .. ..ot
6. 30.0217. .o Clamp, Wire MEAdN. 172 Gray . . ..o vttt e e e i i eas
7o 300322, .. Connector, MP280 Male BodY . . ... vv vttt e e e
8. 30.0445. . ... i Breaker, Circuit 30 AMp Mini. .. ..ot e
9. KN-1247 ..o Mount, CooliNg Fan. . ..o e
10......... KN-1248 ...... ... .. ... ... MoOUNt, RESISTOr . . ..
Moo 99.0406. ...t BOlt, 174-20 X 3/4 BSCS . o oot
12000000, 99.K0O041 ... Machine Screw, #8-32 X 1/2. . oo vt e
13000 99.E0104. ... ...t Nut, Jam #8-32 Nylon LOCK. . . ..o ot e e e
4.0, 99.0404......... ... Bolt, 174-20 X T/2 BSCS . o oot
150000000, 30.0204. ... Tyton Tie, #50 190 X 12" o oottt
16 ... .. 47.0386. ..ot Knob, Fan Speed / Temperature . .. ....o.uu ettt
17 oo 31.0077. . SWItch, Fan Speed . . ...t
18 .ot 350162, .. RESISTON, 4 SPEEA . . . .ottt e
19 . ... 37.0071. oo Fan, Electric 12" . oo
20 ... 00.0676.....ccvviiii Decal, Fan SWItCh. . . ..o
21 oo 32.0129. ... Harness, Wire Tractor TOo KWA450. . . ... oo e
22 ... 32.0229. ... Harness, Wire Canopy Fan. .. ...t e e e e
P 32.0232. ... Harness, Wire Canopy Fan TOP . . .o vttt e e e e
24 ... ... KN-1281 .. .o Cover, Wire Harness ACCESS. ..ottt et aas
25 ... 30.0326. ...t Clip, Mp280 CONNECLOr 2 POS v\ttt ettt et et e e et e e ettt aa

141




OPTIONS

ILLUSTRATED DRAWING
70.4218 Canopy Strobe & Antenna Kit

142



OPTIONS

70.4218 Canopy Strobe & Antenna Kit

REF. PART NO. DESCRIPTION QTY.
T, GR-1220 ... Mount, ANtenna - CaNOPY . .o v vttt ettt e e e 1
2. GR-1228 .. .. Spacer, 45RC Strobe - CanOPY . . . ot vttt ettt et e e e 1
3 99.AT032N . ..o Locknut, Nylon 10-32 Stainless . . ... oottt e e 7
4 ... 99.K0071 ..o Machine Screw, #10-32 X 5/8. . . oot 7
5. 99.SF0608-1.......cccvvvnnn. BOIt, SMFE 3/8-16 X 1 oottt 4
6. 30.0037. .. Tyton Tie, #50 18 X 8 Black . . . .o ot 8
7o 32.0279. ... Harness, Canopy Strobe CONVEersion . .......vutitit et 1

143




OPTIONS

ILLUSTRATED DRAWING
70.4172 Front Work Light for Canopy Kit

144



OPTIONS

70.4172 Front Work Light for Canopy Kit

REF. PART NO. DESCRIPTION QTY.
T 11.0046. ....ccoiviiiiiit Clamp, Cushioned 1/2" 2-TUb@ . .. .. ot i e 1
2. 30.0037......cciii Tyton Tie, #50 18 X 8 Black . . ..ot 2
3 33.0087........iii Light, LED Flood with Bracket ....... ... oo 2
4 ... 300135, .. Clamp, Loom 3/8 Rosebud MoUNt ... ...ttt i 5
5.0 300137, .o Clamp, Loom 5/8 Rosebud Mount (if equipped with Strobe Lights).................. 2
6. 32.0230. ..t Harness, Wire Work Lights. . ... ... e e e 1

145




OPTIONS

ILLUSTRATED DRAWING
70.4222 Front Hitch Valve Kit

146



OPTIONS

70.4222 Front Hitch Valve Kit

REF. PART NO. DESCRIPTION QTY.
T, 00.0329......cciiiii Decal, Front Hitch Valve . . . ... o i e e
2 20.0459. ... ... Hose, 3/8%24.00 SAE T100RT 7 . ottt ettt ettt e e e e e
3. 23.0216. .o Valve, Ball . ..o
4. 25.FF6400-06-06 ............. Fitting, Connector -06MF X -06MB . ... ... .. i i
5. 30.0037. .. Tyton Tie, #50 18 X 8 BlacK . . . .o o v
6. 99.0406. ... Bolt, 1/4-20 X 3/4 UNG, BSCS . . oottt ittt e e e et
7 99SFO4. ... NUE, SRF 1/4-20 USS ot e e e e e e e
8. KN-1471 ... Bracket, Ball Valve

147



Original Wheel & Axle - DO NOT Remove Lug Nuts
when installing Dual Wheel Hub

OPTIONS

ILLUSTRATED DRAWING
Dual Wheels

53.0202
53.0204

148

MNT PRO Dual Wheel Kit - # 70.4067
Turf Master Dual Wheel Kit - # 70.4068

53.0207




OPTIONS

Dual Wheels
REF. PART NO. DESCRIPTION QTY.
| 99.E0044.........cciiiiinn. NUL, LUG 7/16-20 SAE . . o oot e e e et e e e e e e e e e e 40
2 05.0195. ... ccviiiiee e Plug, 2-1/2 Npt M, BIack ABS . . . ..t 4
3. S Washer, Flat 3/4 USS . . .. e e e e 4
4 ... ..., 50.0190. ..., Hub, Dual Wheel . . ... e e e e e 4
5. ... 50.0061......covvviiienn... Extension, Dual Wheel KT ... .. e e e e 4
6. .. 50.0063..........ciiiii.. Cone, 3/4"Drawcone DUAIS ...ttt e 4
7 64.0672. .. i Bolt, 3/4" Drawbolt Duals. . .. ..o 4
8. 53.0202. . ... i Wheel, Asm 22x12x8 (Carlstar Field Trax). .......... ... ... i, 4
8 . i 53.0204. ... Wheel, Asm 22x12x8 AT (OTR MTN-Pro). .. ...t 4
8 . i 53.0207.....cciiiii Wheel, Asm 22 X 11 X 10 X 5B TUIM . . oottt e it 4
21 oo 53.0203. ... Rim, 8 X8.5,50n4.5BC(Carlstar Field Trax) .............. ... oo, 1
21 ... 53.0205......cciiiiiee Rim, 8 X8.5,50N4.5BC(OTRMTN-Pro) ........0iiitiie i iiiee s 1
22 i 53.0089.........cciiiiiin Tire, Field 22 X 12 X 8-No Rim (CarlIstar Field Trax) .............. ... ... ... ....... 1
22 . 53.0206. ... Tire, 22X 12X 8 AT-NO RIM (OTRMTN-PYO) . . . ...ttt 1
23 ..., 00.0645. ... ... Decal, HUD Side . ..o 1
31 ... 53.0208. ... RiIM, 10X 7 -5 0N 4.5 Bl oottt e e e e e e e 1
32, 53.0112. o vi i Tire, Turfmastr 22XT1IXT0ONO RiM. .. o e e e 1
33, 00.0645. ... ... Decal, HUD Side . ..o e e 1

149




OPTIONS
ILLUSTRATED DRAWING
70.4159 Dual Tire Chain Kit

150



OPTIONS

70.4159 Dual Tire Chain Kit

REF. PART NO. DESCRIPTION QTY.
Tl 00.0645. ...t Decal, HUD Side . ..o e 4
2 53.0209. ... Wheel, ASN 20XT0X8 AT . . oottt ettt e ettt e ettt e e it 4
3. 53.0212. ..o Tire Chain, 20X T0X8. . . vttt ettt et e e et e e e et e e e 4
4 ... ... 05.0195. ... ccvviiiieeen Plug, 2-1/2 NPT M, BIack ABS . . ..t e 4
5. ... 50.0061......covvviiienn... Extension, Dual Wheel Kt. ... ..o e e e e e 4
6. .. 50.0063..........ciiiii.. Cone, 3/4 Drawcone DUAIS. . ..ottt e e 4
7 50.0190......ccviiiiininn. Hub, Dual Wheel . . ..o e e e e 4
8. 64.0672. .. i Bolt, 3/4 Drawbolt DUals . ...t 4
9. 42 e Washer, Flat 3/4 USS . .. e e e e 4
10......... 99.E0044-B20................ NUt, LUQ 7/16-20 (20 PKQ). « « v v ettt et e e e e e e e e e e e e e 2
Mo 53.0210. ... i Tire, 20XT0X8 AT - NO RIM L .ot e e e e et e 4
12000, 53.0211. .. RIM, 8X7, 5 0N 4.5 Bl ..ottt e e e 4

151




OPTIONS
ILLUSTRATED DRAWING
70.4102 Kubota Engine Heater Kit

152




OPTIONS

70.4102 Kubota Engine Heater Kit

REF. PART NO. DESCRIPTION QTY.
T, 99SFO4. ... ... NUt, SRF 174-20 USS .o et e e e e e et e e e e e 1
2 99.0406. ... BOlt, 174-20 X 3/4 BSCS . . oottt ettt 1
3 11.0058. ..o Clamp, Cushioned 3/8" RoUNd . ... ...ttt e 1
4 ..., 11.0052. ... Clamp, Hose SS 13/16 X 1-1/2 . oo oo e e 2
5 13.0303. ... Heater, Radiator HOSE . ...ttt e et e it 1
6. 13.0263-1 ...t Hose, Heater ENgine Side. . . ... e 1
7o 13.0263-2. ..o Hose, Heater Radiator Side . ...ttt e e 1

153




OPTIONS
ILLUSTRATED DRAWING
70.4108 Raised Platform Kit

154



OPTIONS

70.4108 Raised Platform Kit

REF. PART NO. DESCRIPTION QTY.
T, 99.E0046...........cin NUE, “U” 1/4-20 EXTrUded . .ottt et e e e e e e e e e 8
2 621384, ... Frame, Raised Platform RH ... ... . e 1
3. 62.1388. .. i Frame, Raised Platform LH .. ... . . e 1
4 ... ... 99.SF0406................. Bolt, SRFE 1/4-20 X 3/4 . . oo et e e e e 8
5. 56.0055-11IN. . .............. Flex Tread, 5" Black Coarse X 117 ... .ot e e ettt 2

155




OPTIONS

ILLUSTRATED DRAWING
70.4137 Mid Weight Bar 4500 Kit

156



OPTIONS

70.4137 Mid Weight Bar 4500 Kit

REF. PART NO. DESCRIPTION Qry.
T, 90.0610......cooviiiii BOIt, 3/8-T6 USS X 1-1/4 oo e
2. 99SFO6. ...t NUt, SRFE3/8-16 USS ... e
3. 02.HPO416 ...ttt Hairpin, 1/8 X 2 oo e
4o 64.0761. . ... .. i Pin, Weight Secure 7.3"Usable . . ... ..o it
5. 64.1029. . ... .. i Plate, Rear Clamp Crossbar MT. ... ...t e
6. 62.1449. . ... ... . Frame, Weight Mid Right . ... ... e e
7o 62.1448. . ... ... Frame, Weight Mid Left . ... ... e
8.l 42.0455. . ... ... Shaft, Rear AnChor MOUNT . ... ..o

157



OPTIONS

ILLUSTRATED DRAWING
70.4144 Rear Weight Bar Kit

158



OPTIONS

70.4144 Rear Weight Bar Kit

REF. PART NO. DESCRIPTION Qry.
T, 03.1024. ... ..o Clevis Pin, 5/8 X 3 OAL ..ttt 1
2. 02.HPO420 .................. Hairpin, 1/8 X 2 172 . . oo e e e 1
3 64.1912. . ... Pin, Weight Secure 22.5" Usable. . ... ..o e 1
4. 02.HPO313 ...t Hairpin, 3/32 X 1-5/8 . o oo e 1
5. 621454, . ... ... Frame, Rear Weight Bar. . ... ...t e 1

159




OPTIONS

ILLUSTRATED DRAWING
39.56116 Rear Counterweight Bar

160

©



OPTIONS

70.39.56116 Rear Counterweight Bar

REF. PART NO. DESCRIPTION QTY.
T, 90.0606. . ...t BOLT, 3/8-16 USS X 3/4. . . ...ttt e et et et et 2
2 95.06. .\ WASHER, FLAT 3/8 SAE . . ... ettt ettt ettt et 2
3 99.SF06. ...\t NUT, SRF3/8-T6 USS . . ... ottt et ettt e 2
4o, 02.HPO420 ...t HAIRPIN, 1/8 X 2 1/2. .0 e ettt 1
R 64.1040. .. ..ot PIN, WEIGHT SECURE 217L. . ...ttt e ettt et ettt 1
6 62.0955. ..t FRAME, REAR WT BRACKET . ...ttt ettt ettt e et 1

161




OPTIONS

ILLUSTRATED DRAWING
70.8136 Kubota Heater Install Ki

4500Y, 4500Z, 4520Y, and 45202

162



OPTIONS

70.8136 Kubota Heater Install Kit
4500Y, 4500Z, 4520Y, and 4520Z

REF. PART NO. DESCRIPTION QTY.
Tt 29.BFO6MBSPT06 ............ FITTING, 3/8 BRBX3/8 M BSPT. . ..o 1
2 11.0032. .o Clamp, HOS@ SS 7/16 T0 25/32. . o oot e ittt 4
3. 22.0064. ... .. Hose, 3/8x45.00 htr sae j20r3 .. ...ttt 1
4. 29.BFO6MP0490 ............. Fitting, 3/8 Barb X 1/4 mMpP 90. . . ..t e 1
5.0 22.0065. ... .. Hose, 3/8x28.50 htr sae j20r3 .. ...ttt e 1
6. 30.0037.....ciiii Tyton Tie, #50 .18 X 8 BIaCK .« . v v 10
7o 99.SF0406. ... Bolt, SRF 1/4-20 X 3/4 . . . o 2
8 ... 94.04. ... ... Washer, Flat 174 USS . . ... 4
9 11.0046. .. cooiii Clamp, Cushioned 172" 2-Tube . ... ..t e 2
10......... 99.SFO4. ... ... Nut, SRF 1/74-20 USS . . 2
Mo 22.0045. ... .o Hose, 3/8x94.00 htr Sae j20r3 .. ..ttt et 2
122000000 25.304-c-06M ...l Fitting, Cap 3/8 #6 JIC . . . ...ttt 2
13......... 25.2408-06N................. Fitting, PIug -6 MJIC. ...ttt e e e e e e e e e 2

AThese fittings are used to plug the hoses when the cab is removed from the power unit.

163




OPTIONS

ILLUSTRATED DRAWING
70.8137 Kawasaki Heater Install Ki

4500P and 4520P

164



OPTIONS

70.8137 Kawasaki Heater Install Kit

4500P and 4520P
REF. PART NO. DESCRIPTION QTY.
T 11.0052. ... Clamp, Hose SS 13/16 TO 1-1/2 . o oottt e e e 4
2 11.0032. .o Clamp, HOS@ SS 7/16 T0 25/32. . o oot e ittt 4
3. 47.0293. . ... Tube, Kaw. Rad. W/Heater Port. ... ... ..o e 2
4. 22.0048. ... .. Hose, 3/8x38.00 htr Sae j20r3 .. ...ttt 1
5. 30.0037. ...ttt Tyton Tie, #50 .18 X 8 BlaCK . . . v v 10
6 ..o 22.0046. . ... Hose, 3/8x50.00 htr sae j20r3 .. ...ttt e 1
7o 22.0045. ... . Hose, 3/8x94.00 htr sae j20r3 . ...ttt ettt 2
8 ... 99.SF0406. ... Bolt, SRF 1/4-20 X 3/4 . . . o 2
9. 94.04. ... ... Washer, Flat 174 USS . . ... 4
10......... 11.0046. . coiiii Clamp, Cushioned 1727 2-Tube . ... .. e 2
Mo 99.SFO4. ... ... Nut, SRF 1/74-20 USS . .o 2
122000000 25.304-C-06M ...l Fitting, Cap 3/8 #6 JIC . . . ...ttt 2
13......... 25.2408-06M. .. ... Fitting, PIug -6 MJIC. . ...ttt et e et e et 2

AThese fittings are used to plug the hoses when the cab is removed from the power unit.

165




OPTIONS

ILLUSTRATED DRAWING
70.4146 Kubota Radiator Baffle Kit
4520Y, 4520Z, 4500Y, and 4500Z (Serial # 05311-)

166



OPTIONS

70.4146 Kubota Radiator Baffle Kit
4520Y, 4520Z, 4500Y, and 4500Z (Serial # 05311-)

REF. PART NO. DESCRIPTION QTY.
T, 704146, ... Kit, radiator Baffle 4500 . .. ... it 1
2 00.0422. ... ..o Decal, Caution 4500Y . ...ttt 1

167




OPTIONS

ILLUSTRATED DRAWING
70.8148 Windshield Washer Kit

168



OPTIONS

70.8148 Windshield Washer Kit

REF. PART NO. DESCRIPTION QTY.
T, 99SFO4. ... ... NUt, SRF 174-20 USS .o et e e e e e et e e e e e
2 99.0406. ... BOlt, 174-20 X 3/4 BSCS . . oottt ettt
3. 99.SFO405-T ..., BOlt, SMF 1/4-20 X 5/8. . o oottt ettt e e e e
4 ... .. 64.1954. ... ... Mount, Windshield Washer Tank . ... e
5. 99.KO141 ... Screw, Self Drilling 174 X 3/4 . . oo oo
6. 30.0037. ...t Tyton Tie, #50 .18 X 8 BIACK .+« « v v
7. 23.0169. ... i Valve, Check 5/32" InliNe . ...t e e e
8 . i 27.0003.......... . i Tubing, Windshield Washer X 1" ... ... e
9 27.0002.........iii Tubing, Windshield Washer X 12" ... ... e
10......... 30.0498. . ... i Clamp, Wire Mt Adh. 3/4” Gray . .. ..o oottt e e
| I 47.0382. ... Reservoir, Windshield Washer. . ... .. i e
1200, 32.0175. . oo Harness, Wire Windshld Washer. . ........ .. . i e

169




OPTIONS

ILLUSTRATED DRAWING
70.2006-6 Defrost Fan Kit

170



OPTIONS

70.2006-6 Defrost Fan Kit

REF. PART NO. DESCRIPTION QTY.
T 30.0317. ..o Fuse, 10 AMp ATC Blade - Red. . . ...t e 1
2 99.K0047 ... Machine Screw, #10-32 X 3/4. . . oot 3
3. 99.E0049.......... ... ... Nut, Washer #10-32 (Star NUL) . ..ottt e e e e et et et 3
4 ... .. 37.0051. ... Fan, DefrOS el .« oot 1

171




OPTIONS

ILLUSTRATED DRAWING

70.2006-4 Mirror Kit

A
v
Ny
r%}/

172



OPTIONS

70.2006-4 Mirror Kit

REF. PART NO. DESCRIPTION QTY.
T, 96.05. . ... . Washer, LOCK 5/16 . ..ottt
2 99.M0025 . ... ... NUEL, M8 X T 2 mMM. .ot e e et e e e e e e

3 99.E0082...........ciiinnn Nut, Locking FIange@ 3/8-16 . . ..ttt e
4 ..., 95.06. ... Washer, Flat 3/8 SAE . .. ...t e
5. 90.0608. ..., BOlt, 3/8-16 USS X T ottt ittt e e et e e e
6. 64.1496. ... ...t Bracket, Mirror Al ...
7o 05.0002.......ccviiiii... Washer, Fric. 2-1/4 X 3/8. . . oo e e e e
8. .. 41.0099. ... .. Spring, DiSC3/8 1A X 3/4 0d. . ..o ottt
9. ... 90.0610.....cvvvii i, BOlt, 3/8-16 USS X 1-1/4 . o ittt e e e e e e e
10......... 64.1497. .. Bracket, Mirror MOUNt .. ..ot e e e e e e e
1. 47.0290. ... . MiIrror, CoNVEX 57 X 77 e et et e e e e e s
12......... 9405......... ... .. Washer, FIat 5/16 USS. . . ... e e e e e e e

173




OPTIONS
ILLUSTRATED DRAWING

70.4212 Radio Mount Kit

174



OPTIONS

70.4212 Radio Mount Kit

REF. PART NO. DESCRIPTION QTY.
T 99.E0082. ..., Nut, Locking FIange 3/8-T6 . . ...ttt e e s 4
2 99.E010T. ... Nut, Locking Flange 1/4-20 . ... ..ottt e e 2
3 11.0053. oo U-Bolt, 3/8-16 2-1/16"IDSQ BeNd . . ...ttt 2
4 ... GR-1213 .. Plate, Reinforcement, Remote MouNt . .. ...ttt e 1
5. GR-1216 ..o Spacer, Radio MOUNL. . ...ttt e e e e e 2
6. GR-1212 ... ..o Bracket, C-Strap Mount GUIde. . ... ..ot 1
7o GR-1214 .. ... Mount, Dowels; C-Strap Carrier . ... ..ottt 1
8. 99.SF0416-1.....cvvnnnnn.. BOIt, SMF 174-20 X 2 o o oottt e e e e 2
9. 99.E0162. . ..ot Locknut, Nylon #6-32, Thin .. ..o e e e e 4
0.0 99.KO10T .. Machine Screw, #6-32 X 3/8. . . ..ot e 4
| 03.0045. . ... Pin, Captive DOwWel, 5 X 12MIM . . ..ottt e e e 2
12200000 .. 03.0044. . ...ttt Pin, Ball 3/16 X 1.5, o ot e 1
1300000000, GR-1225...... ... ... o Holder, RIC REMOLE. . ..ottt e 1
14 ... .. 99.K0062 ......ovviii Machine Screw, #10-32 X 1/2. . ..o ot e e 1
5. 99.AT032N . ..o Locknut, Nylon 10-32 Stainless . . ... oottt e e 1
16 ... 05.0097. ...t Bumper, 1/4ID, 9/160D, 3/16ThK . . ...t 5
17 oo 47.0546. .. ... Latch, Small Draw, Exposed MOUNt . ... ..ottt e e 2
18 .ot 45.0063. ... ..t Lanyard, 3/64" X 6", GalV. . . ..o ot e 1

175




OPTIONS

ILLUSTRATED DRAWING
70.4184 Tool Box Mount, Small

176



OPTIONS

70.4184 Tool Box Mount, Small

REF. PART NO. DESCRIPTION QTY.
T, 1T1.0053. ... .o U-Bolt, 3/8-16 2-1/16"ID SQ BeNd . . ..o oottt e 2
2 99.E0136.......civiiinn Nut, Nylon Locking Flange 3/8-16. . . ... oottt e 4
3 KN-1332 ..o Spacer, Small ToolboX Frame. . .. ..ottt 1
4o KN-6039 ..........ovviinn... Frame, Toolbox SMall W/Tray. . ... e 1
5.0 47.0507. ... .o Toolbox, Side ROPS . . ..ot e 1
6 ...t 47.0517. ..o Strap, Bungee Cord 12" ... i 1

177




OPTIONS

ILLUSTRATED DRAWING
70.4185 Tool Box Mount, Large

178



OPTIONS

70.4185 Tool Box Mount, Large

REF. PART NO. DESCRIPTION QTY.
T 11.0053. ..o U-Bolt, 3/8-16 2-1/16"IDSQBend ....... ..ot 2
2. 99.E0136.........coiiiii Nut, Nylon Locking Flange 3/8-16. . ...... ..ot 4
3. KN-1307 ..o Frame, ToolboX Large. .. ...ttt e e e 1
4. KN-1411 .o Spacer, Large ToolbOX Frame . ... .. i i 1
5.0 47.0506. . ... oo Toolbox, Rear ROPS. . ... o 1
6 ...t 47.0518. . oo Strap, Bungee Cord 18" ... o i i 1

179




OPTIONS

ILLUSTRATED DRAWING
Diagnostic Tools

ECOM (72.0055)

o— e—ai\e
e—9

DST-i (72.0062)

«

72.0063




OPTIONS

Diagnostic Tools

REF. PART NO. DESCRIPTION QTY.
T, 72.0055. . ... .. ECOM Diagnostic TOOI (A520N) . . ..ottt et e e e e 1
2 72.0062. ... Kubota DSTi Diagnostic TOOI (4520N). . ...ttt e e 1
3 72.0063. ... .. Machine Servcie TOOl Kit (45RC) . ..ttt e e 1
4 ... 72.0064. ... i Brake Mount Alignment TOOI (45RC) ...ttt e e 1

181




	Electrical
	Wiring Diagram Reference Key
	Wiring Diagram - Dash Harness
	Wiring Diagram - Dash Harness (Continued)
	Wiring Diagram - Rear Harness
	Wiring Diagram - Rear Harness (Continued)
	Wiring Diagram - Front Harness
	Wiring Diagram - Kubota EFI Harness
	Wiring Diagram - Hood Harness
	Wiring Diagram - Optional Female Socket & Male Plug
	Fuse Panel Layout
	Vehicle Controller Unit
	Battery, Power Cables, & Ground Cables
	Front Fuse Panel
	Rear Fuse Panel
	Beacon & Remote Accessories
	Beacon & Remote Wiring Diagram

	Hydraulics, Axles, & wheels
	Hydraulic Diagram
	Hydraulic Fitting O-Ring Chart
	Hydraulic Oil Tank
	Hydraulic Steering System
	Front Hitch Hydraulic Lift
	Front Hitch Hydraulic Lift & Lock Valve (CE)
	Auxiliary Hydraulic Quick Couplers
	Front Hydraulic Motor Mount & Fittings
	Rear Hydraulic Motor Mount & Fittings
	Hydraulic Pump Mount & Fittings
	Hydraulic Oil Cooler & Fan
	Hydraulic Drive Circuit Hoses
	Pump Supply Line & Main Hydraulic Filter
	Hydraulic Implement Circuit Supply & Return
	Front Transaxle & Wheels
	Rear Transaxle & Wheels
	ProGear Transaxle (51.0095)
	Danfoss Hydraulic Motor (21.0149)
	4 Spool Valve EH w/Float (23.0230)

	Engine
	45RC Kubota Gas Engine
	45RC Kubota Gas Engine 13.0325 32 HP LC
	45RC Kubota Gas Engine Mount
	45RC Kubota Gas PTO Clutch
	45RC Kubota Gas Drive Shaft
	45RC Kubota Gas Muffler
	45RC Kubota Gas Cooling System
	45RC Kubota Gas Air Intake
	45RC Kubota Gas Fuel System
	CARB Carbon Canister Mounting

	Frames / Sheet Metal
	Lower Rear Frame
	Seat Box & Upper Rear Frame
	Left Seat Box Panels
	Right Seat Box Panels
	Roll Bar
	Standard Rear Hitch
	Rear Fenders & Battery Compartment
	Standard Seat Assembly
	Front Frame, Frame Connector Bracket, Hose Retainer
	Front Fenders & Foot Pegs
	Center Pivot & Connector Link
	Front Hitch
	Grill & Headlights
	Hood
	Dash, Dash Brackets, Decals, & Switches

	Controls & Linkage
	Joystick & Armrest Assembly
	High/Low Range Shift Linkage
	PTO Idler Pulley & Idler Arm
	PTO Belt Tension Linkage
	Weight Transfer

	Options
	70.4161 12 Volt Front Plug Kit
	70.4173 Work Light LED Kit
	70.8162 Cab Hazard Lights Kit
	70.4195 Directional/Hazard ECE Kit
	70.8161 Strobe Light Kit
	70.4169 Canopy Kit
	70.4170 Canopy Fan Kit
	70.4218 Canopy Strobe & Antenna Kit
	70.4172 Front Work Light for Canopy Kit
	70.4222 Front Hitch Valve Kit
	Dual Wheels
	70.4159 Dual Tire Chain Kit
	70.4102 Kubota Engine Heater Kit
	70.4108 Raised Platform Kit
	70.4137 Mid Weight Bar 4500 Kit
	70.4144 Rear Weight Bar Kit
	39.56116 Rear Counterweight Bar
	70.8136 Kubota Heater Install Kit
	70.8137 Kawasaki Heater Install Kit
	70.4146 Kubota Radiator Baffle Kit
	70.8148 Windshield Washer Kit
	70.2006-6 Defrost Fan Kit
	70.2006-4 Mirror Kit
	70.4212 Radio Mount Kit
	70.4184 Tool Box Mount, Small
	70.4185 Tool Box Mount, Large
	Diagnostic Tools


